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IMPORTANT:

ALL ITEMS ARE IDENTIFIED WITH A
PART NUMBER. Some of the smaller
parts such as bolts, nuts, washers, etc.
are not all shown, however, the quantity
used are listed in the text for that section
which they fit into. That particular quantity
is always the quantity required for one
complete assembly.

Smaller parts, which are welded together
to construct a larger part, are not to be
ordered as individual pieces, unless they
have a part number to identify them.

Contact your nearest dealer for genuine
repair parts. Dealers carry ample stock
and are backed by the manufacturer and
regional associations.

MORRIS PAINT

Spray Cans:

Part Number

Litre Cans:

Part Number

N19600
N28345
N30406
N30476

MANUALS

Part Number
N44298
N42296
N44296
N42300

Description
............................................................................... Red MORRIS Spray Can
............................................................................... Blue MORRIS Spray Can
...................................................................... Sky White MORRIS Spray Can

Description
................................................................................ Red MORRIS Paint/Litre
............................................................................... Blue MORRIS Paint/Litre
............................................................. Safetex Non-Skid Coating - 3.78 litre
......................................................................... Red Urethane Kit - 3.78 Litre
...................................................................... Primer Urethane Kit - 3.78 Litre
.................................................................................... Expoxy Kit - .946 Litre

Description
.............................................. VRT Drive - Operator’s Manual - For N44049 Monitor (Current)
............................................................... VRT Drive - Operator’s Manual - For N37010 Monitor
......................................... Ground Drive - Operator’s Manual - For N44049 Monitor (Current)
.......................................................... Ground Drive - Operator’s Manual - For N37010 Monitor
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8240XL Tank Assembly
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Tanks & Handrails - 8240XL Tank Assembly

Item | Part No. Description Qty
1 D-5259 Carriage Bolt - 5/16 X 3/4 LG ....ueeiiieie ittt ettt 106
2 | D-5265 Carriage Bolt - 1/2 X 1 L ceei ittt 1
3 | D-5278 FIange LOCK NUL = 5/16.........oeieiiie et 104
4 | D-5279 Flange Serrated LOCK NUE - B/8 .......uuiiiiiieiiii ettt 48
5 | W-538 Washer - 7/16 ID X 1 OD X 14 G8....ciiiiuieeiiiie ittt ettt sne e saes 4
6 | F-3405 [Tt a0 A 2 g1 (o] (o (U = U 8
7 | M-3388 | LOCKNUL - 3/8 UNITOIQUE ...ttt s 22
8 | N11906 HOSE Clamp = 1 1/2 Dia...ceeieeii ettt sttt e b e e s sabe e s snee e e eabeeeas 12
9 | N13900 | Seal Strip - 3/16 X 1 3/4 (BUIK/) ....eeeeieiiieie e 32ft
10 | N15716 | Seal Strip - 1/4 X 1 (BUIK/) .eeeieeeeeeeee e e 39ft
11| N19127 | Lid BOIt - 1/2 X 2 13/16 L weeeieeeeeiiee ettt sttt e snee e nee e smeeeennte e snnee s 2
12 | NT19678 | HEX BOIt - 3/8 X 7 L e eeeeeiuieieiiie ettt ettt ettt et e e e s bt e e s be e e s nseeenbeeesanreeanns 2
13 | N21266 | Wear WaShEr..... ...t e e 12
14 | N22778 | LOCKNUL = 1/4 .ottt e s nn e s nne e e s anreeeans 4
15 | N32769 | HANAIE COVET ...ttt e e ettt e e s s b e e e e e s bt e e e e e e nreeas 2
16 | N36120 | Sample COlIECHON TFAY ....cciiuriieiiieeiiee ettt ettt ettt e e sbe e e s be e e st e e e s aeeesabeeaesnbeeenns 1
17 | N3B279 | BlanK Off PIALE .....coueeiiiie ettt st e b e s nnr e e e snreeees 4
18 | N42220 | Digital SCAIE ......eeiiieiee ittt e e e 1
19 | N3B875 | Meter BOAY SPACET ... ettt e e e abeeas 2
20 | NB7182 | BOMOM PlAl......eeeiiiiiiiiiiei ettt e s e s e e e e e 1
P2 B I 1 T N = 1= T L= PP PTPRPPR P 2
P22 I N 2 O B LT (= O [T J PSPPI 4
23 | N37651 Tank Handle - EXTENAEA ........oouiiiiiieee et 2
P2 I N 1 N (o I o SRR 4
25 | NS7655 | TANK Li.....eeeiiiiieieiiie ettt a et e e st e e s be e e s be e e sbne e e bn e e e enre e e nnnes 2
26 | NS7B59 | LINK coeieiiiiiee ettt a e e nn e n e e e nnnes 2
27 | N37660 | Shim - Eight Seri@S TANKS .......c.coiiiiiiiiiiie et 16
28 | N37711 Large TanK Lid SEal.........eii ittt sttt s ae e st e e s ente e e nee e e eabeeeas 2
29 | N37907 | Flange Lock Nut - 1/2 W/CENEr LOCK ......ccuuiiiiuieieiiie ettt 1
O I VI [0 1T 1= PSSP 1

31A | N37911 Rate Callibration INSEI..........ooi e areee e s 1

31B | N40710 | Rate Callibration Insert Extension - Tow Between Only...........ccccciiiiiiiiiiininien e
32 | N37912 | Rate Callibration Assembly (Includes 2, 29, 30 & 3TA).....cciiriiiiiiiiie e 1

N40756 | Rate Callibration Assembly (Includes 2, 29, 30 & 31B) - Tow Between Only ....................

33 | NAOBAOD | REAITANK ..eeeiiiiiiiie ettt ettt e e et e e e s s ab e e e e e s nbe e e e e e nanbee e e e enreeas 1

R I 0 LTS T B I To [o (=T gl I o | G PSP PP P PPPPPP PP 4
35 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062 .......cccueeiiuueiiiiiienieeesiie et ee st e e e see e snne e saes 4
36 | NAOT78 | Lid ProtCION ... ..eeeiiiiiiieiie ettt s e s e e e s e e e e e e 2
37 | NAOT90 | FIONETANK ...eeiiieiiiie ettt ettt e bt e e s et e e e s e n b e e e s e nanbee e e s eareeas 1

38 | N40820 | INNEIrTANK LAOUEN........eeiiiiiiiiiee ettt e e e e s e b e e e e e nneeas 2
B9 | NAOB30 | COVEI PIA ...ttt et e e s be e e s be e e s bn e e e bn e e e enre e e nanes 2
40 | NA2190 | TANK SCIEEN .....eeeiiiie ettt e e s e s e e sne e e s n e e e snn e e e nneenanne e e nnnes 2
41 | P7C616 | Carriage Bolt - 1/2 X 3 L cuueiiireieiieie it 2
42 | R480056 | Hose - 1 1/2 ID (BUIK/t) X TT11LGu . ueieiiiieiiiee ettt st 4
43 | S-1292 HEX JAM NUL = 1/2 .ttt st e s an e e ne e e e enreeens 4
44 | W-619 HEX BOIt = 3/8 X 1 3/4 LG eeieeee ettt e e s e e 4
45 | W-187 HEX BOIt - 3/8 X 1 1/4 Lg.eeeeieeee ettt ettt e e e st e e s enee e ennee e e enreeens 12
46 | W-469 HEX BOIt - 1/4 X 3/4 LG «.neeeeeieee ettt ettt s bt e st e e s emte e e nne e e eabeeeas 4
47 | W-475 HEX BOIt = 3/8 X 1 L et ieeeeitiieeitiee ettt ettt ettt et sb e e e b e e st e e e s snneeenneeeanneeeans 48
48 | W-479 HEX BOIt = 3/8 X 2 1/4 Lg..eeeieeee ettt e s anne e 4
49 | W-492 HEX BOIt = 1/2 X 3 g eeeeeeeeeieeeeetiee et et e ettt se e e st e e st e e st e e eneeessee e e sneeeenneeeeanseeenns 8
50 | W-513 HEX INUL = 5/16 ...ttt ettt e e st e e e s be e e st e e e e enbeeeneeeeanbeeeans 2
51 | W-514 HEX NUL = B/8 ..ttt sttt e s be e e st e e e s enne e s nee e e enreeeans 2
52 | W-522 LOCKWASIET = 5/16.....coiiiie et e s nn e e nnne e e 2
53 | W-523 LOCKWASNET = B/8... .ttt a e anae e e as 2
o I N N LTI T N =TS [ - T o J SRS 1

55 | N36143 | Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used)...........cccccceeeiierenee. 2
56 | N36597 | Hex Bolt - 1/4 x 3/4 Lg (If Full Bin Indicator Light Harness is not used) ...........ccccceeennnneen. 2
57 | N42168 | Seal - 1/8 (If Full Bin Indicator Light Harness is not used) .........cccocoveviiiiiee e 4
58 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used)................... 4
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Tanks & Handrails - 8300XL Tank Assembly

Item | Part No. Description Qty
1 D-5259 Carriage Bolt - 5/16 X 3/4 LG ....ueeiiieie ittt ettt 106
2 | D-5265 Carriage Bolt - 1/2 X 1 L ceei ittt 1
3 | D-5278 FIange LOCK NUL = 5/16.........oeiiiiie et 104
4 | D-5279 FIaNGe LOCK NUL = B/8..... .ottt ettt e e snee e e sabeeea 43
5 | W-538 Washer - 7/16 ID X 1 OD X 14 G8....ciiiiuieeiiiie ittt ettt sne e saes 4
6 | F-3405 [Tt a0 A 2 g1 (o] (o (U = U 8
7 | M-3388 | LOCKNUL - 3/8 UNITOIQUE ...ttt e 22
8 | N11906 HOSE Clamp - HS-24 ... .o ettt et b e s abe e e rnee e e sbeeeas 12
9 | N13900 | Seal Strip - 3/16 X 1 3/4 (BUIK/) ....eeeeieiiieie e 42 ft
10 | N15716 | Seal Strip - 1/4 X 1 (BUIK/) .eeeieeeeeeee e e e 49.5 ft
11 | N19127 | Lid BOIt = 1/2 X 2 13/16 L «eeeieeeeeeieeeseiee ettt sttt e nee e e nte e sneeeennte e e snneeen 2
12 | NT19678 | HEX BOIt - 3/8 X 7 L eeieeeeiuiiieeiie ettt ettt ettt ettt sttt et e s b e e sbe e e s nate e s nneeeeanbeeens 2
13 | N21266 | Wear WaSher.........coi e e e s 12
14 | N22778 | LOCKNUL = 1/4 ..ot e e s nne e e s anreeens 4
15 | N32769 | HANAIE COVET ... .ottt e e et e e s e e e e e e s ab e e e e e e nnbeeas 2
16 | N36120 | Sample COllECHON TFAY ....cciiuiiieiiieeiiiee ettt ettt ettt e et e e s be e e st e e e s rareeeabeeeeanbeeenns 1
17 | N3B279 | Blank Off PIALE .....coueeiiiii ettt st e e are e e nnr e e e sareeee 4
18 | N42220 | Digital SCAIE ... .eeieieiee ettt e e e e 1
19 | N36875 | Meter Body Spacer (used prior 10 2012) .....ccooiiiieiiiiiiiiie e 2
20 | NB7182 | BOMOM PlAl......eeeiiiiiiiiiieeeee e e e e s e e e e e e e 1
P2 B VI 1 T = 1= T L= SRR PTPRPPR P 2
P22 I N 2 O B T (= O [T J PSSP PR 4
23 | N37651 =T 1 =TT 1SS 2
P2 I N (1 N (o I o G USSP 4
25 | NS7655 | TANK Li.....eeeiiiiieiiiiie ettt st e et e e s be e e sbe e e s nn e e e bn e e e anre e e nanes 2
26 | NS7B59 | LINK ceeiieieiiiee et n e s R e e e nre e nnnes 2
P2 I VI 75T S o1 1o SRR 16
28 | N37711 [T S TCT | PR UPRRPR 2
29 | N37907 | FIange LOCK NUL = 1/2....c ittt st enr e e sans 1
O I Ve [0 1T 1= USSP RRT PP 1

31A | N37911 Rate Calibration INSEI..........ooi e 1

31B | N40710 | Rate Calibration Insert - Tow Between Only ..........cooceiiiiiiiiiiiiiiiee e 1
32 | N37912 | Rate Calibration Assembly (Includes 2, 29, 30 & 3TA)......cciiriiiieiiiie e 1

N40756 | Rate Calibration Assembly (Includes 2, 29, 30 & 31B) - Tow Between Only ..................... 1
1O I A0 L 0 T (o] o B0 - G PP PP 1
34 | NAOB20 | REAITANK ...eiiiiitiiiie ettt e e e e s e s b e e e e e e b e e e e e nbe e e e e e nnbe e e e e ennreas 1
35 | N40B50 | INNErTaNK LAAEr........oeiiiiiiiieeee it e s e s e e e e e 2
TG I LTS 1C T = To (o [T g I o TSR 4
37 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062 ......cccueeeiiieeeeieeeeieeesieestee e seeeesneeeesnneeeesneeeesneeeennees 4
38 | NAOT78 | Lid PrOtECION ... ..eeeiieiiiieet ettt s e e e e e e e e s e e e e e e nneeas 2
39 | NAO98B2 | DiVIAEI PANEI......eeeiiiiiiiiieieeee et e e e s e e e e 2
40 | NA2190 | TANK SCIEEN .....eeeiiiiei ettt ettt st e sa e e s ne e e sne e e sanne e e nnneenanreeennnes 2
41 | P7C616 | Carriage Bolt - /8 X 1 ....oo i 2
42 | R480056 | Hose - 1 1/2 ID (BUIK/t) X TT1LGu 0 ueieiiieeiiiee ettt 4
43 | S-1292 HEX JAM NUL = 172 1.ttt st e e e s snee e e saneeea 4
44 | W-619 HEX BOIt = 3/8 X 1 3/4 L. .eeeieeee ettt e s nnne e 4
45 | W-187 HEX BOIt - 3/8 X 1 1/4 Lg.eeee ettt et sne e s eee e s snee e e snee e e anreee e 12
46 | W-469 HEX HEA - 1/4 X 3/4 LG -eeeeiteee ettt ettt ettt e st e s enne e e sabeeea 4
47 | W-475 HEX BOIt = 3/8 X 1 L teteieeeeitiie ettt ettt st sb e e s br e e sbe e e s smbeeenne e e anreeeans 44
48 | W-479 HEX BOIt = 3/8 X 2 1/4 Lg..eeeieeee ettt e e 4
49 | W-492 HEX BOIt = 1/2 X 3 g eeeeeeeeiiieeesiie et e eee et e st e e st e st e e st e e st e e e neeessaeeesnseeenneeeeanneeenns 8
50 | W-513 HEX INUL = 5/16 ..ttt et e e st e e e be e e ebe e e s anbeeaneeaeanbeeeans 2
51 | W-514 HEX NUL = B/8 ..ttt s e e s br e e st e e e s snb e e e nne e e anreeens 2
52 | W-522 LOCKWASIET = 5/16.....coiiiiie it snne e s snne e 2
53 | W-523 LOCKWASIET = B/8... .ttt e e e e s e e s 2
L I N N LI T N oIS [ - T o SRR 1
55 | N36143 | Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used)...........cccccceeevieeenee. 2
56 | N36597 | Hex Bolt - 1/4 x 3/4 Lg (If Full Bin Indicator Light Harness is not used) ...........ccccceeeennnneen. 2
57 | N42168 | Seal - 1/8 (If Full Bin Indicator Light Harness is not used) .........c.ocoveviiiiiiee e 4
58 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used)................... 4
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Tanks & Handrails - 8336 XL Tank Assembly

Item | Part No. Description Qty
1 D-5259 Carriage Bolt - 5/16 X 3/4 L. uueeeueieiieie ettt 138
2 D-5265 Carriage Bolt = 1/2 X 8 LG uueeiueiaieeiii ettt sttt see e 1
3 D-5278 FIANGE LOCK NUL = 5/16 ...ciiiiieiiiie ettt ettt et ettt st ettt e st e e s at e e e smbe e e s beeesnneaesnbeeean 136
4 D-5279 Flange Serrated LOCK NUL = 3/8 ........uiiiiiiiiiiie ettt s e e as 96
5 W-538 Washer - 7/16 1D X 1 OD X 14 G ...ccocueeeiiieeeeieee ettt e s e s n e s e nanees 6
6 F-3405 LOCKNUL - 1/2 UNITOTQUE ...ttt e n e e et nnn e e e 12
7 M-3388 LOCKNUL - 3/8 UNIOIQUE ...ttt ettt nne e nb e 33
8 N11906 HOSE ClampP = 1 1/2 Dial .. uuiieiie ittt e e et e e e e st e e e e e s e ab e e e e e e saasbeeeeeesnntaeeaaeaan 14
9 N13900 Seal Strip - 3/16 X 1 3/4 (BUIK/L) ..c..veeeieeiie ettt ettt e 32t
10 | N15716 Seal Strip = 1/4 X 1 (BUIK/L) ..ottt ene e 48.5 ft
11 N19127 Lid BOIt = 1/2 X 2 13/16 LG eeeeiee ittt ettt 3
12 | N19678 HEX BOIt = 3/8 X 7 LG ettt e ettt 3
13 | N21266 L= LA = T oY SRS 18
14 | N22778 [0 o324 U e 1 SR 6
15 | N32769 [ F=TaTo T 00T SR 3
16 | N36120 STz Lag] o] L @7 o] | L=Yox (1] o T = VAPPSR 1
17 | N36279 =T g @ = L (= PSR PSRR 4
18 | N42220 (Do = RS Tz | TSSOSO P USSP PROTRTO 1
19 | N36875 METET BOOY SPACET ..ottt ettt ettt st b e se bt e sbe e eab e e sb et e b e e nbe e e beenneeennes 3
20 | N37182 BOHOM PIALE .....eeiiiiie e e 1
21 N37183 T =T =Y TSRS 2
22 | N37320 LTI O 1o TSP PP PP TPPPRPSP 6
23 | N37651 Tank Handle - EXIENAEA ......cooo ittt e e e e e e e e sbee e e e e e e sanreeaaaeaan 3
24 | N37654 Lid Link 6
25 | N37655 Tank Lid 3
26 | N37659 o OO P USSR PRSP 3
27 | N37660 Shim - Eight SEreS TANKS .......ooiiiiiieie ettt seeenee e 24
28 | N37711 (= Tgo [T =T | o = | RS 3
29 | N37907 Flange Lock Nut - 1/2 W/CENTET LOCK.......ccouiiiiiiiiiiiiee ettt s 1
30 | N37910 Insert - Rate CalibDration ... e 1

31A | N37911 ] o [T OO P R OP P UPPTRPRPI 1

31B | N40710 Rate Callibration Insert Extension - Tow Between Only ...........cccoeiiiiiiiiiicnieie e
32 N37912 Rate Callibration Assembly (Includes 2, 29, 30 & 3TA) ....eiiiiiiiiiiiee et 1

N40756 Rate Callibration Assembly (Includes 2, 29, 30 & 31B) - Tow Between Only ...........ccoecvveviieeeineenn.
33 | N40640 =TT = o TSR 1
34 | N40653 [IE=To [0 (=Y g I o | TSP TP PRSP 6
35 | N40748 Washer - 17/64 1D X 3/4 OD X 0.062 .........ooouiiieiiiiiieeiee sttt sttt seneenee e 6
36 | N40778 [T I o) (=Yoo (PSR PERR 3
37 | N40790 Y ol | LT F=To | SO PRSPPSO 1
38 | N40820 0] 1= g =T 1 I= To [0 {1 PSPPI 3
39 | N40830 COVEI PIALE ...ttt r e sne e 2
40 | N42190 =T a 1SS YT ==Y o SRR 3
41 P7C616 Carriage BOlt = 1/2 X 3 L uueeeureeeeteieiieee ettt 2
42 | R480056 | Hose - 1 1/2 1D (BUIK/fE) X 111G ccuriiiiiieieeiiie ettt st n e b e s 6
43 | S-1292 HEX JAM NUL = 1/2. .t sb e b e nb e b e nne e nes 6
44 | W-619 HEX BOIt = 3/8 X 1 3/4 LG ..ee ettt et 6
45 | W-187 HEX BOIt = 3/8 X 1 1/4 g .ttt sttt st e be et sb e et e sbe e et eesaeeennes 18
46 | W-469 HEX BOIt = 1/4 X B/4 LG ettt bttt st b e et sb e b e nbe e et eennneennes 6
47 | W-475 HEX BOIt = 3/8 X 1 LG e teeiitie ittt ettt b et nb e b 98
48 | W-479 HEX BOIt = 3/8 X 2 1/4 LG .ttt et et r e r e 6
49 | W-492 HEX BOIt = 172 X B LG e eteeiiiie ittt sttt st e be e et bt e et e e b e et e naeeenees 12
50 | W-513 HEX INUL = 5/1B....ec ettt a ettt s he e bt s e bt e e be e et e e sb e e e b e e nbeeebeennneentes 2
51 | W-514 HEX INUL = B/8 ettt e bt s h bt e s be e e ar e e sb et eb e e nbe e et e e nnneennes 2
52 | W-522 LOCKWASKET = 5/16 ...ttt sttt r e st sb e er e nbe et e e nnn e nes 2
53 | W-523 o Yo AT T =Y e T PSSR 2
54 | N40815 (70 Y=Y gl = o= 2
55 | N40750 L (0] 01 S F= Lo ] G PSP 1
56 | N19563 R0 o] oL g N T- I (=T o Tl O TSRS 1
57 | N36143 Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used) .........ccocceviiieiiiiiee e 3
58 | N36597 Hex Bolt - 1/4 x 3/4 Lg (If Full Bin Indicator Light Harness is not used)..........ccccccvveeieenirinieeneenne. 3
59 | N42168 Seal - 1/8 (If Full Bin Indicator Light Harness is Not used)...........c.cooiiiiiiiiiiiieenie e 6
60 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used) .........cccccoooeeevierenen. 6
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Tanks & Handrails - 8370XL Tank Assembly

ltem Part No. Description Qty
1 D-5258 Carriage Bolt = 1/4 X 3/4 L.....uioieeeie ettt ettt 4
2 D-5259 Carriage Bolt - 5/16 X 3/4 L. ...eeeiuiieiiiee ettt ettt b ettt 90
3 D-5265 Carmiage Bolt = 1/2 X 1 Lguueeiuiieriie ittt ettt sttt sttt bttt sae e b e e e e b sneeneea 1
4 D-5278 FIANGE LOCK NUE = 5/16 ...ttt et st et sb et bbb e e nnne s 88
5 D-5279 Flange Serrated LOCKNUL = B/8 ......couiiiiiieeiiiee et e e as 43
6 W-538 Washer - 7/16 ID X 1 OD X 14 Gia ....uiiiieiieeitie ettt sttt ettt ettt et e et e e sae e e beesnneeneeaa 8
7 F-3405 LOCKNUL = 1/2 UNITOTQUE ...ttt ettt ettt nb e et 8
8 M-3388 LOCKNUL = 3/8 UNIMOTQUE .....eviiiiee et ee ettt e e et e e e e st e e e e s et e e e e e e easssteeeeeesnntaneaeeann 22
9 N11906 HOSE ClamP = 1 1/2 Dl ...ttt bbbt e bbb e b e sbe e e beesaneeees 12
10 | N13900 Seal Strip - 3/16 X 1 3/4 (BUIK/) .....eeeeeeeiee ettt 42ft
11 N15716 Seal Strip = 1/4 X 1 (BUIK/ML) ..o e e 49ft
12 | N19127 Lid BOIt = 1/2 X 2 13/16 LG eeeeeeeiiee ettt et st et et b e b et naee s 2
13 | N19678 HEX BOIt = 3/8 X 7 LG ettt ettt sb e b e 2
14 | N21266 WEAK WESIET ... ettt st e e sea e e e 12
15 | N22778 LOCKNUL - 1/4 ..ttt e ab e bt s hb e e s bt e et e e sb e e et e e sbe e e beesaneentes 8
16 | N32769 HANAIE COVET ... .ttt a et sae e e bt s et s b e e e et e sb et en e e sbe e et e e nnneenes 2
17 | N36019 U-DOIE = B/8 X 4 X 10 15/16.....eeceie ettt 2
18 | N36120 SAMPIE COlECHON TFAY .....teeeeeeetie ettt ettt ettt be et e e sae e et e e easeesbe e ebeenaeeenbeesneeenee e 1
19 | N36279 BIANK Off PIALE.........eieeeeciiee et e 4
20 | N42220 DiIGItal SCAIE........oeiiiiiie e e e e 1
21 | N36875 Meter Body Spacer (Used Prior 10 2011) .....c.oiiiiiiieiee ettt 1
22 | N37182 BOHOM PIALE .....ceeiieee e e e e 1
23 | N37183 BIACKET ...t s 2
24 | N37320 LTI O 1o TSP UPPRURP 2
25 | N37651 Tank Handle EXIENAEA.........cooiiiiiiii e e s e s e e e aere e e 2
26 | N37654 1o [ X TSPV PT R PR OPR 4
27 | N37655 JLE= 101G X o OO P PRSI 2
28 | N37659 o TSPV PRPOPRTON 2
29 | N37660 Shim - Eight SErES TANKS ......ceiiiiiieiiiie ettt e et e e anre e nanes 16
30 | N37711 Large Tank Lid SEal ...........couiiiiiiii e s 2
31 N37828 Sample Tray MOUNE PIALE ........ooiuiiiiiiee ettt ssne e 1
32 | N37829 ST Lag] o LN [z VYA (- o PSPPSR 1
33 | N37907 Flange Lock Nut - 1/2 W/Center LOCK...........ccciiiiiiiiiii e 1
34 | N37910 ] o[ TP PO P PP P UPPTRURTPI 1
35A | N37911 Rate Calibration INSEI...........cooiiiiii e e 1
35B | N40710 Rate Calibration Insert Extension - Tow Between Only ..........ccccovieeiiiiiiiiiic e 1
36 | N37912 Rate Calibration Assembly (Includes 16, 33, 34 & B5A) ......ccciriiiiiiiiierie et 1
N40756 Rate Calibration Assembly (Includes 16, 33, 34 & 35B) - Tow Between Only ..........ccoecveevieeeerneenn. 1
37 | N40620 REAI TANK ...ttt e et e e R et s e e e e e e n e e nnne e nnree s 1
38 | N40650 L[ T=T i F=T oI Q =T [ 1= PP 2
39 | N40653 [IE=To [0 1= g I o | TSSO U PV PP R PROPRN 4
40 | N40748 Washer - 17/64 1D X 3/4 OD X 0.0682......c..coiiueiiieeieeiieenie ettt sttt ere e st steesae e sbeeseeebeeseeennee e 4
41 N40778 [T I o (0] (=T o (o ) PP RPP 2
42 | N40860 FIONTTANK ..o e e e 1
43 | N42190 L2101 QST (=TT o TP PP PSR PRRR 2
44 | N40982 DIVIEE PANEI ... e e 2
45 | P7C616 Carriage BOlt - 3/8 X ..ttt et e b e s anre e nanes 2
46 | R480056 | HOSE - 1 1/2 1D (BUIK/TE) X 111G e utiiiiiiiiee ittt sttt sttt ees 4
47 | S-1292 HEX JAM NUL = 1/2. ettt e e bt sb e e n e nbe e nbeennneenes 4
48 | W-619 HEX BOIt = 3/8 X 1 3/4 LG .veeieee ettt e et 4
49 | W-187 HEX BOIt = 3/8 X 1 1/4 L .ttt sttt sttt et sb e e b e e sbe e e be e naneeees 12
50 | W-469 HEX BOIt = 1/4 X B/4 LG ottt ettt et nb e e n e b b e e 4
51 | W-475 HEX BOIt = 3/8 X T LG et iuetie ittt ettt ettt ettt e bt e et e e st e e e s bt e e e e nbn e e snneeesnreeeas 44
52 | W-479 HEX BOIt = 3/8 X 2 1/4 L ..ttt ettt ettt ettt e et sb et et esbe e e beenaneeees 4
53 | W-492 HEX BOIt = 1/2 X B LG ettt et ettt et sb e nn e b 8
54 | W-513 HEX INUL = 5/16....ce et e sttt e e bbb s r e e snne e ns 2
55 | W-514 HEX INUE = B/8 ettt et s ab e b e s et e e s ae e e abe e sbe e e b e e sbeeebeennneenees 6
56 | W-522 LOCKWASKET = 5/16 ...ttt ettt e be e et sb et n e nbe e b e e nnn e nes 2
57 | W-523 LOCKWASKET = 3/8 ...ttt ettt ekt e e et et e s bt e e s bt e e eabeeesnneeesnneeean 6
58 | N19563 RUDDErTie SErap - 10 e e e s n e e e b e e s 2
59 | N36143 Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used) .........ccocccvvviiiiniieeeiieee e 2
60 | N36597 Hex Bolt - 1/4 x 3/4 Lg (If Full Bin Indicator Light Harness is not used)..........ccccovveieniiieiiieecineenn. 2
61 N42168 Seal - 1/8 (If Full Bin Indicator Light Harness is not used)...........c.ooveiiiiiiiiiieiiin e 4
62 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used).........cccccoooeveiierennen. 4

EIGHT Series XL Air Cart December 2012 1-9



Tanks & Handrails
8425XL Tank Assembly
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Tanks & Handrails - 8425XL Tank Assembly

Item | Part No. Description Qty
1 D-5259 Carriage Bolt - 5/ 16 X 3/4 LG «..ueeiieeie ettt ettt 138
2 | D-5265 Carriage Bolt - 1/2 X B L coei ittt e nnees 1
3 | D-5278 FIange LOCK NUL = 5/16.........oeieiiie et 128
4 | D-5279 Flange Serrated LOCK NUE - B/8 ........uuiiiiiieiiie ettt 83
5 | F-3405 LOCKNULE - 1/2 UNITOTQUE ...ttt st st eire e e sanee e 12
6 M-3388 [Tt a0 A 74 T O L1 (o] (o [0 = SR 33
7 | N11906 HOSE Clamp = 1 1/2 Dia.....eeeieiiiiiiiiee et e e s 18
8 | N13900 | Seal Strip - 3/16 X 1 3/4 (BUIK/) ....eeeeieiiieeee et 42 ft
9 | N15716 | Seal Strip - 1/4 X 1 (BUIK/) .eeeiieeeeiiiie et 49.5 ft
10 | N19127 | Lid BOIt = 1/2 X 2 13/16 g .veveieeeeiieee it 3
11 | N19563 | RUDDEr Ti@ SIrap = 10 .oeiiieieiiieee et e e s sanaeee s 1
12 | NT19678 | HEX BOIt - 3/8 X 7 Lgueeiueeeiuieeeitie ettt ettt ettt ettt et e s be e e st e e e s nseesbeeeeanreeanns 3
13 | N21266 | Wear WaShEr..... ...t e e 18
14 | N22778 | LOCKNUL = 1/4 .ottt e s nn e s nne e e s anreeeans 6
15 | NB2769 | HANAIE COVET ...ttt e e e e e e e st e e e e e ae e e s e e s s antaeeneeeaeaeeeeanannnnnnes 3
16 | N36120 | Sample COlIECHON TFAY ....cciiuriieiiieeiiee ettt ettt ettt e e sbe e e s be e e st e e e s aeeesabeeaesnbeeenns 1
17 | N3B279 | BlanK Off PIALE .....coueeiiiie ettt st e b e s nnr e e e snreeees 4
18 | N42220 | Digital SCAIE ......eeiiiiiie ettt e s ne e e 1
19 | N36875 | Meter Body Spacer (used prior 10 2012) .....ccooviiiiieiiiiiiie et 3
P2 I N 2 I = T 1 (o] g T e = = USRS 1
P2 B I 1 T N = 1= T L= PP PTPRPPR P 2
P22 I N 2 O B LT (= O [T J PSPPI 6
23 | N37651 Tank Handle - EXTENAEA ...ttt a e e e e e e ee e e e eas 3
P2 I N 1 N (o I o SRR 6
25 | NS7655 | TANK Li.....eeeiiiiieieiiie ettt a et e e st e e s be e e s be e e sbne e e bn e e e enre e e nnnes 3
26 | NS7B59 | LINK coeieiiiiiee ettt a e e nn e n e e e nnnes 3
27 | N37660 | Shim - Eight Seri@S TANKS .......c.coiiiiiiiiiiie et 24
28 | N37711 Large TanK Lid SEal.........eii ittt sttt s ae e st e e s ente e e nee e e eabeeeas 3
29 | N37907 | Flange Lock Nut - 1/2 W/CENEr LOCK ......ccuuiiiiuieieiiie ettt 1
O I VI [0 1T 1= PSSP 1

31A | N37911 Rate Callibration INSEIM.........ccoi it e e e e e e s s s e eeees 1

31B | N40710 | Rate Callibration Insert Extension - Tow Between Only...........ccccciiiiiiiiiiininien e 1
32 | N37912 | Rate Callibration Assembly (Includes 2, 29, 30 & 3TA).....cciiriiiiiiiiie e 1

N40756 | Rate Callibration Assembly (Includes 2, 29, 30 & 31B) - Tow Between Only .................... 1
33 | NAOBOO | TANK - 8425 FrONT .....eeiiiiiiiieeee e e e iecietet e e e e e e e e s s s eer e e e e e ee e e s e e s nsnnteeeeeeeaeeeesaaaannnsnnnennnees 1
34 | N40B10 | Tank - 8425 MIAAIE........cooiuiiiiiiieiiei ettt ettt st e bt e e s aa e e aae e s enne e e sans 1
35 | NAOB12 | DiVIAEI PANEI......eeiiiiiieiieiet ettt e s e e e s e e e e 2
36 | NAOB20 | TaNK = REAI....... i e s e 1
A I N\ 011510 B I o o T= T F= U T 0= o o = S 3
TS I 0 LT T TN 1o | SRS 6
39 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062 .......cccueeiiuueieiiieenieeesieeesiee e et ssnee e e snne e snes 6
40 | NAOT78 | Lid ProtCION ... ..eeeiiiiiiieii ettt s e s e e e s e e e e e e nneeas 3
N I N 0 e T2 I I TV To 1= Gl = T =SS 2
o I T e T N = 1y | Q0 T (=TT o USSR 3
43 | P7C616 | Carriage Bolt - 1/2 X 8 L c.uueieiuiieiiiee ittt ettt ettt st st e s mn e enn e s nn e e sans 2
44 | R480056 | Hose - 1 1/2 ID (BUIK/t) X TTTLGu . . ueieiirieiieie et 6
45 | S-1292 HEX JAM NUL = 1/2 1.ttt e st e e e e e e et e e e sneeeeeneeeeanreeens 6
46 | W-187 HEX BOIt - 3/8 X 1 1/4 L. .eieieeee ettt ettt et ae e e e eabe e e 18
47 | W-469 HEX BOIt - 1/4 X 3/4 LG ..ottt sttt st e s enn e e e nn e e e enreeens 6
48 | W-475 HEX BOIt = 3/8 X 1 Lt eieiueeeeiieie sttt et et e s amne e snn e e s anne e e e 85
49 | W-479 HEX BOIt - 3/8 X 2 1/4 Lg..eeeieeee ettt e e e e st e e e snee e ennee e e anreeens 6
50 | W-492 HEX BOIE = 172 X B Lt teieeiiieiee ettt ettt e e e e e s ennn e e e s 12
51 | W-513 HEX INUL = 5716 ...ttt ettt e et e e e s be e e sabe e e e anneeenneeeanbeeeans 2
52 | W-514 HEX NUL = /8.t e e st e e st e e s ann e e s nn e e e anreeeans 2
53 | W-522 LOCKWASIET = 5/16 ...ttt e e 2
54 | W-523 [Tt V= TS LT e TSRS 2
55 | W-538 Washer - 7/16 ID X 1 OD X 14 Ga.....uuiieiiiiiiie e iciiee ettt e esee e e e sttee e e e e srae e e e e snrae e e e e nneeas 6
56 | W-619 HEX BOIt = 3/8 X 1 B/4 L. .eeeieeee ittt ettt e e s enneeen 7
57 | N36143 | Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used).........ccccoccveeeennnnen. 3
58 | N36597 | Hex Bolt - 1/4 x 3/4 Lg (If Full Bin Indicator Light Harness is not used) ...........ccccceeeennen. 3
59 | N42168 | Seal - 1/8 (If Full Bin Indicator Light Harness is not used) .........cccocceeeiiiiiiiien e 6
60 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used)................... 6
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Tanks & Handrails - 8435XL Tank Assembly

Item | Part No. Description Qty
1 D-5258 Carriage BOlt 1/4 X B/4 L .eeee ettt 4
2 | D-5259 Carriage Bolt - 5/168 X 3/4 LG ....ueeiiieie ettt ettt st 34
3 | D-5278 FIANGE LOCK NUL = 5/16.....cciiieiiie ettt e e e e sne e 32
4 | D-5279 Serated Flange LOCK NUL = 3/8 .....cooiiiiiiiie et 52
5 | F-3405 LOCKNUL = 1/2 UNITOIQUE ... .eeiiie ettt st e e s e e e s e e e s snnneeae s 8
6 M-3388 [Tt a0 A 74 T O L1 (o] (o [0 = SR 22
7 | N11906 [ (0TI O E= T o] o R T 2 I - O 4
8 | N13900 | Seal Strip 3/16 X 1 3/4 (BUIK/FL) .ecoeeeeieee e 21 ft
9 | N15716 | Seal Strip 1/4 X 1 (BUIK/FL) ..coeieiee ettt e e e e et e e e 9 ft
10 | N19127 | Lid BOIt - .5 X 2-13/16 Lg .o ueeeeieieeeiiieetiee et see ettt st e e eee e et e e e nnee e e sneeeenneeeeenees 2
11 | NT19563 | Tie DOWN SEAP ..oooiiiiiiiieiiieiee ettt e e e s st e e e s aabe e e e e asbe e e e e s annneeee s 1
12 | NT19678 | HEX BOIt - 3/8 X 7 Lgueeieeeeeuiiieetie ettt ettt ettt et ettt ettt e s b e e s be e e e nseeenbeeeeanreeanns 2
13 | N21266 | Wear Washer - 1/4 ...ttt e e e e e ae e e e e ntae e e e e nnrees 12
14 | N22778 | LOCKNUL = 1/4 ..ottt ettt ettt e e e st e e e s an e e e nbe e e e anreeeans 8
15 | NB2769 | HANAIE COVET ...ttt ettt ettt e st e e e s be e e sabe e e sbreeebreeeanreeeans 2
16 | N36120 | Sample CollECHON TFAY ....ccoiuriieiiieeiieee ettt ettt et be e st e e sb e e e s saeeesnbeeeesnreeaans 1
17 | N37182 | Sample Tray - BOHOM PIAE .........ooiiiiieiieieceee e 1
18 | N37183 | SampleTray - BraCket.... .o 2
L LS N K 720 B 1 (=X O 1o PP PR PPRPRTPRR 4
20 | N37651 Tank Handle Weldment EXIENdEd ...........ooooiiiiiiiiiiiiee e 2
P2 T IV 7 T oSS 4
P22 I VI 751X F- 1 | 1T SR 2
P2 B I VI 7513 T o | SRR 2
24 | N37711 Large TanK Lid SEal........ueieiiiieiiiie ettt ettt et s ae e st e s enbe e e eaee e e aabeeen 2
25 | N37829 | SAmMPE TrAY SIIAP ...eeiiiiieiiiiie ittt ettt et e e e s bt e e s bt e e s bbe e e ebee e s rnre e e eanes 1
P20 I I 0 LT T N 1o | ST PR PR 4
27 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062 .......cccueeiiueeeiieeenieeesiee et sieee st essnee e seee e snee e snes 4
28 | NAOT78 | Lid ProtCION ... ..eeeiiiiiiiieiie ittt e e s e e e s e e e s e n e e e e e nnreas 2
29 | NA2190 | TANK SCIEEN .....eeiiiiiieiiie ettt ettt et e e sab e e e s be e e sabe e e snne e e nneesanneeennnes 2
30 | N37912 | Rate Calibration Insert - (Contains ltems - 31, 32,33 & 34) ....cccccvviiiiereree e 1
31 | D-5265 Carriage Bolt - 1/2 X 1 L coei ittt 1
2 I NV [0 1T 1= TSP 1
33 | N37907 | Flange Lock Nut - 1/2 W/Center LOCK .........cociiieiiiiee e 1
34 | N37911 Rate Callibration Insert - Dual ShOOt...........ccooiiiiiere e 1

34A | N40710 | Rate Callibration Insert Extension - Single Shoot ... 1
35 | N42220 | Digital HANGING SCaAIE..........ciiiiiiiiiiie ettt sans 1
36 | NA4T150 | REAITANK ..cceieieeee ettt e e e e e e e e e e s e bt e e e e e e e e e e e e e saeannnrrnreeeeeeas 1
37 | N44160 | MiIddIE TANK .....eeieieieieiiie ettt ettt ettt et e e s bt e e s abe e e snne e e bee e eanneeesanes 1
38 | N44505 | INNErTaNK LAdder.........oeiiiiiiiieeie ittt e e e s e e e 2
39 | N44577 | COVEIr PaANEl - REAI........oiiiiiiiiiiie ettt st st bn e bn e e nne e eans 2
40 | N44597 | Sample Tray MOUNE PIAtE.........cuuiiiiiie e 1
41 | P7C6B16 | Carriage Bolt - 3/8 X 1 ..ottt 2
42 | W14399 | U-Dolt - 3/8 Dia X 4-13/32 UL ....eeeiieieiiiee ettt 2
43 | R480056 | Hose -1 1/2 ID BUIK PEr Fl......oeiiieie e 40 ft
44 | S-1292 HEX JAM NUL = 1/2 1.ttt e e e e e e e eee e e sneeeeeneeeeanreeens 4
45 | W-187 HEX BOIt = 3/8 X 1 1/4 Lg.ee ettt 12
46 | W-469 HEX HEAA - 1/4 X B/4 LG ettt 4
47 | W-475 HEX BOIt = 3/8 X 1 L teeeiuteieiieieeiiee ettt ettt ettt e e b e e sbe e e s enneeebne e e anbeeeans 52
48 | W-479 HEX BOIt - 3/8 X 2 1/4 L. .eeeieeeieeiee ettt sttt st ene e e e eabe e e 4
49 | W-492 HEX BOIt = 1/2 X 3 gt eeeieeee ettt ettt ettt e et e e s be e e st e e e s anneesnneeeanbeeeans 8
50 | W-513 HEX NUL = 5716 ...ttt sttt et e e s be e e st e e e s snneesneeeeanreeeans 2
51 | W-514 HEX NUL = B/8 .. ettt st e e s be e e st e e e s sane e enee e e anneeeans 6
52 | W-522 LOCKWASIET = 5/16.....coiiiieiiei et e b e s ann e s nn e e s snnee e e 2
53 | W-523 LOCKWASIET = 3/8......ociiiieie et e s ann e nn e e s anneeens 6
54 | W-538 Washer - 7/16 ID X 1 OD X 14 G8....ceiicieieiieieiieee et 4
55 | W-619 HEX BOIt = 3/8 X 1 3/4 L. e eiteee ettt 4
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Tanks & Handrails
8630XL Tank Assembly - 2008




Tanks & Handrails - 8630XL Tank Assembly - 2008

Item | Part No. Description Qty
1 D-5258 Carriage BOlt 1/4 X B/4 L .ueeeieee ettt 4
2 | D-5259 Carriage Bolt - 5/16 X 3/4 g ....ueeiiiiie ittt 50
3 | D-5278 FIange LOCK NUE - 5/16.......uiiiiiiiiiiiie ettt st s e e e e e s snnneee s 48
4 | D-5279 Serrated Flange LOCK NUL - 3/8 .......eiiiiiei e 107
5 | F-3405 LOCKNUL = 1/2 UNIOIQUE ......eeeeii ettt e e e s eaanee e s 12
6 | M-3388 | LOCKNUL - 3/8 UNITOIGUE.......ciiiiiiiiiiieieiee ettt smb e e e e e enns 33
7 | N11906 HOSE Clamp = 1 1/2 Dia...cee ittt be e s sabe e e snn e e e sabeeeas 6
8 | N13900 | Seal Strip 3/16 X 1-3/4 (BUIK/FL) ...neeiiieiiieie et 42 ft
9 | N15716 | Seal Strip 1/4 X 1 (BUIK/FL) ..cooieeieiieee e 9 ft
10 | N19127 | Lid BOIt = .5 X 2-13/16 LG . .eveeiiieeeeieee et 3
11 | NT19563 | Tie DOWN SEAP ..oooiiiiiiiiiiiiiiee ettt sttt ettt e e e st e e e s bttt e e e asbb e e e e s annneeeeean 1
12 | NT19678 | HEX BOIt - 3/8 X 7 L eeiueeeeiuiieeiiie ettt ettt ettt ettt ettt et e e s bt e e st e e e s nse e e nbeeeeanbeeanes 3
13 | N21266 | Wear Washer - 1/4 ...ttt e et e e e e et ee e e e e e ntae e e e e nnreeas 12
14 | N22778 | LOCKNUL = 1/4 ..ottt ettt e e st e e e e be e e s nbre e e anree e e 10
15 | NB2769 | HANAIE COVET .....oiieiee ettt e e sn e e s e e e snneesnneenanneeeans 3
16 | N36120 | Sample COlECHON TFAY ....uvreriiiiieeeeieiicciieee e e e e e e e e s s rr e e e e e e e e e s e s sssanraneeeeaeeeeeeennannnnnnes 1
17 | N37182 | SampleTray - BOHOM PIAte ......ccoooiiiiiii e 1
18 | N37183 | Sample Tray - BraCKet........ocuei ittt be e e sare e e 2
19 | INB7B20 | W CliP. e ueeeeiiieeeiiee ettt ettt ettt ettt ettt ekt e e bt e e e st e e e aabe e e aabe e e sabeeesabeeesbseeebeeesanreeaans 6
20 | N37651 Tank Handle Weldment EXIENAEd .........ccooiiiiiiiiiiiiieee e 3
P2 I I VI G T o | PSPPSR 6
22 | N37655 | TANK Li.....eeeiiiiieiiiece ettt e 3
P2 I VI 17513 R T o SR 3
24 | N37711 Large TanK Lid S@al.........eeiiiiiiiiiie ettt ettt s bt st e s eae e e bee e e eabeeea 3
25 | N37829 | SAmMPE TrAY SIFAP ...eeeeiiiiiiiiiie ittt ettt et e e s bt e e s be e e s be e e e neeesnre e e sans 1
26 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062........cccueeiiueiiiiieenieeesiee ettt ree e e sans 6
27 | NAOT78 | Lid ProtECION ... ..eeeiiiiiiieiie ettt e e e s e e e s e e e e e e nneeas 3
P2 S I LT 1C T T o | PSPPSR 4
P24 I VI I T - SR 2
30 | N37912 | Rate Calibration Insert - Includes (31, 32, 33 & 34) ...ccueiiiiiiiiiiie e 1
31 | D-5265 Carriage Bolt - 1/2 X 1 LG cueeieiee ettt ettt be e ae e e nr e eanes 1
2 I NS b [0 S 1 To [ TP ST SU PR UPP 1
33 | N37911 Rate Callibration Insert - Dual SNOOL...........ccviiiieiiiie e 1

33A | N40710 | Rate Callibration Insert Extension - Single Shoot .........ccueiiiiiiiiiii e 1
34 | N37907 | Flange LOCK NUL = 1/2...... e e 1
B T o e T T N - Uy | 0 T (1= o SRR 3
36 | N42220 | Digital HANGING SCAIE..........oiiiiiiiiiii ettt e ee e e eans 1
37 | NAATI50 | REAITANK ..eeiei ittt s e e e e s e e e e s e e e e e e e nn e e e e e e nreeas 1
38 | N44160 | MiIdAIE TANK .....eeeeiiieeeiiee ettt e et e s e snn e n e e e s nn e e nnnes 1
TS I A\ T o (o] o = o 1O PT SR 1
40 | N44505 | INNEITANK LAOAET ... ..uuiiiiiiieeeeie ittt e e e e e s e s ee e e e e e e e e s s e s ee e e e e e aeeeeesassnnnnnnnnnenees 3
v I NP g B ©70 V=Y gl - 1 =Y SRR 2
42 | NAAST8 | COVEI PANEL.......oeiiiiiiiiiii ettt ettt e st e e e et e e e e et e e e e sbae e e e ennsranaeeenreeas 2
43 | N44597 | Sample Tray MOUNE PIAte.........ceiiiiiie i 1
44 | P7CB16 | Carriage BOlt - 3/8 X 1 ..ottt 2
45 | W14399 | U-bolt - 3/8 Dia X 4-13/32 UL ...oeeiiiiieiiiee ettt 2
46 | R480056 | HOse - 1 1/2 ID BUIK Per Fl ... .ttt e e ee s N/A
47 | S-1292 HEX Jam NUL = 1/2 ...t e et e e e st e e e s s nsra e e e ennnaneeaean 6
48 | W-187 HEX BOIt - 3/8 X 1 1/4 L. .eeeieeie ettt ettt et e s eane e e be e e e eare e e e 18
49 | W-469 HEX HEAA - 1/4 X 3/4 LG -eeeeieeie ittt ettt st e e s b e e s enne e e 6
50 | W-475 HEX BOIt = 3/8 X 1 Lt eieiureeeiieie ittt ettt e e s amn e e snn e e s nnneeeans 100
51 | W-479 HEX BOIt = 3/8 X 2 1/4 L. eeeieeee ettt e e e 6
52 | W-492 HEX BOIt = 1/2 X 3 L ee e iveee ettt sttt e e e 12
53 | W-513 1=y NN 1T A A 1 PSR 2
54 | W-514 HEX NUL = B/8 ..ttt ettt e et e s be e e st e e e s anbeeenneeeaabeaeaes 6
55 | W-522 LOCKWASIET = 5/16.....coiiiieiiei ettt ettt et e st e e s snn e e sne e e e enreeeaes 2
56 | W-523 LOCKWASIET = 3/8......oeiiiieieciei et e s ann e snn e e s anre e e 6
57 | W-538 Washer - 7/16 ID X 1 OD X 14 Ga8....cuiicieiiiieie e 6
58 | W-619 HEX BOIt = 3/8 X 1 3/4 Lg..ee oottt e e 6
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Tanks & Handrails
8630XL & 8650XL Tank Assembly
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Tanks & Handrails

8240XL Handrail Assembly
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Tanks & Handrails - 8240XL Handrail Assembly

Item | Part No. Description Qty
1 C-1550 HEX BOIt = 3/8 X 4 L. eeeieeeeitiee ettt ettt sttt et e e e rae e e s be e e e embeeesnne e e snbeeeas 2
2 | C-3918 HEX BOIt = 3/8 X5 L eeeeteeeitiieeitiee et ee ettt ettt ettt st e e st e e s be e e s embeeesnne e e snbeeens 2
3 | C15319 | HEX BOIt - 1/4 X 2 1/2 Lguueeeieeee ettt ettt ettt e e embe e s eane e e enneeens 4
4 | D-5098 ST o] (1T PR 1
5 | D-5261 Carriage Bolt - 3/8 X 1 1/2 Lg c..uei ittt 2
6 | D-5277 Flange Lock Nut - 3/8 W/CENTer LOCK ........ccueieiiiiiiiii ittt 4
7 | D-5488 Washer - 13/32 ID X 11/16 OD X 16 G ..ceouveieiiieeiiiee ettt 1
8 | D-5579 Washer - 7/16 ID X 1 OD X 16 Ga....ciiiueieiiiieiiiee e ettt raee s enee e e naes 2
9 | F-3405 LOCKNUL = 1/2 UNIOTQUE ...ttt ettt rmne e e sabe e e 4
10 | H27918 | BUShing - 3/4 OD X .510 ID ...uuuiiiiiiie ittt 1
11 | M-3388 | LOCKNUL - 3/8 UNIOIGUE......cctiiiiiiieatiee e sitee ettt sttt ettt e e e e s bae e s sae e e s nne e e sanee s 10
12 | N16155 | Spacer-1 OD X .510 ID X 1125 Lg...ceeiueieiiiie ittt ettt i s nbee e s sneee e 1
13 | N19211 oo 1N 1 ¢ 4 TP OSPPO PP PRSPPI 1
14 | N19366 | BUShing - 1/2 OD X .334 ID ...coouiiiiiiiie ittt ettt st e s aee e s nbe e e s narea e 1
15 | N3B450 | Ladder LAtCh........coiiiiiieiiee et e e e snb e e e 1
L LI N 17y B = Vo [o (=] OO P P PTPUPPOPI 1
17 | N36914 | Bushing - 3/4 OD X .510 ID ...ciiuuiiiiiiie ittt ettt st e e b e e e nbe e e e snnea e 1
18 | NB7087 | HaNrail - CONIET ... ..ttt st e e st e e e s be e e e beeeeanreeaaes 1
19 | N37135 | UPPEr ACCESS LAUUE....ccoiiiiiiiii et e e e 1
20 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ...ttt st s 6
21 | N37620 | U-BOIt - 3/8 X 2 1/8 X 3 .o iiieieiiiie ittt ettt sttt et e e s be e e st e e sna e e ae e e s nne e e eans 2
22 | N37621 IE o OO EPTPPOUPRURR 4
23 | N37622 | U-Clamp PIAte........ceiiiiiiiiiiie ettt sttt et e e s be e e s be e e snae e e nee e s nne e e eanes 3
P2 I NV ¥ 72 T N U T ST 2
25 | NB7855 | HANAIaI BIaCe .....cccoiueiiiieiiiiiie ettt e s e e s e e e e e nneeas 2
26 | N38020 | Ladder Assembly Left SIde ........coociiiiiiiiiiiii et 1
27 | N38465 | AUGET SidE LAUUEN ... ittt ettt et s be e st e s sbe e e e bt e e enne e e eans 1
28 | NAOBB8 | LAAUEr BIaCe.......coiiiiieiiiieiiiitie ettt ettt e s e e e s et e e e e e e e s e nnnb e e e e e anneeas 1
P24 I I 0 LG 7 N 1o | S I o USSP 2
30 | N40695 | Ladder AUGEr SidE LOWEN..........ciiiiiie ittt ettt ettt e st ssba e e sbe e e s nne e eans 1
31 | NAOB0OO | UpPer AUGEr LAGUET......coiiiiiiiieeietiet ettt e e e s b e e e e 1
32 | NA0965 | HaNdrail - FrONT ....coooieiiiieiee et e e e e s b e e e nneeas 1
1 I I V01T T = - 1 PSSP 1
34 | NAOOG73 | RaIl = REAI ... ittt e e st e s e e e s e b ee e e e e aneeas 1
35 | NADGOIB | HANAIAIL......eiiiiiiiiie e e e e e e s e et e s e e e e e e e anbe e e e e anneeas 1
R0 I NV I 72 T N 1o | SRS PR PR 2
37 | S-1189 HEX BOIt - 1/2 X 1 B/4 L. eeee ittt sttt e e be e e s enbe e e 2
38 | S27987 | Flange Lock Nut - 3/8 W/CENEr LOCK .....ccueiiiiiiieiie ettt 18
39 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eee ittt ettt ettt e be e e e eabe e e 10
40 | W-472 HEX BOIt - 5/16 X T 1/4 Lguueeieiiiee ettt ettt ettt st ae e e bee e s enne e e e 2
41 | W-475 HEX BOIt - 3/8 X 1 L teeeiutieeiiii ettt ettt ettt ettt st et e e s be e e st e e e s anee e ebee e e enreaeans 4
42 | W-492 HEX BOIt = 1/2 X 3 L teeeiuteeeiitee ettt ettt ettt ettt et e e s be e e st e e e s nee e sbeeeeanbeeeans 1
43 | W-493 HEX BOIt - 1/2 X 3 1/2 g eee ettt ettt ettt ae e e b e e e enbe e e 1
44 | W-513 HEX INUL = 5/16 ...ttt ettt e s e e e s bt e e st e e e s eaee e ebeeeeanreeeans 3
45 | W-514 HEX NUL = B/8 ..ttt ettt e sttt e s be e e st e e e s enee e ebeeesanbeeeans 10
46 | W-522 LOCKWASIET = 5/16 ...ttt sttt be e e st e e e s bee e sbee e seneeaeans 1
47 | W-523 LOCKWASIET = 3/8... ..ttt sttt e bt e e st e e e s bee e ebee e saneeeeans 10
48 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...uuiiiuiiiiiiieeiieeeeiee ettt b e e sae e e e aes 6
49 | W-539 FIATWASIET = 1/2 ..ttt e e st e s be e e e bee e snreeeaes 3
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Tanks & Handrails - 8300XL Handrail Assembly

Item | Part No. Description Qty
1 C-3918 HEX BOIt = 3/8 X 5 L eeeeteeeiteieeeiiee ettt ettt sttt s e e s e e e be e e e embe e e enne e e anbeeens 2
2 | D-5488 | Washer - 11/32 1D X 11/16 OD ....ccoiuiiiiiii ettt sabe e s embe e 1
3 | D-5579 Washer - 13/32 ID X 1 OD X 168 Gia@lueeeiueeeiiiieiiieeeiiee ettt nnee s e se e naes 2
4 | F-3405 LOCKNUL = 1/2 UNIOTQUE ...ttt ae e bt et e e snee e e sabeeea 4
5 | M-3388 | LOCKNUL - 3/8 UNITOIGUE.......ciiiiiiiiiiie ittt smb et e e e enns 10
6 | N19366 | Bushing - 0.334 ID X 1/2 OD X 5/8 L ...ueeeruuiriiieieiiieeiiee ettt 1
7 | N37619 | U-BOIt - 5/16 Di@d X 2 1/16 L. ueeiiieieiiieeeiee ettt ettt saee e e embe e eaes 6
8 | N37621 IE o PP UPRRUPR 4
9 | S27987 | Flange Lock Nut - 3/8 W/CENEr LOCK ......ccuueiiiuieieiiii ettt 16
10 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeee ettt ettt et e e nee e e eabe e e 10
11 | W-472 HEX BOIt - 5/168 X 1 1/4 Lguueeeeiiiee ettt ettt st e ne e e bee e s enreeees 2
12 | W-475 HEX BOIt - 3/8 X 1 L teeeiutieeiiii ettt ettt ettt ettt st et e e s be e e st e e e s anee e ebee e e enreaeans 4
13 | W-513 HEX INUL = 5/16 ...ttt ettt e s e e e s bt e e st e e e s eaee e ebeeeeanreeeans 3
14 | W-514 HEX INUL = B/8 ..ttt ettt e sttt e s be e e st e e e s anee e ebeeesanbeeeans 12
15 | W-522 LOCKWASIET = 5/16 ...ttt ettt s be e e st e e e s bt e e e bee e s enbeeeaes 1
16 | W-523 LOCKWASIET = 3/8..... ettt ettt ettt e bt e e st e e e s enb e e ebee e s eabeeeaes 10
17 | D-5098 ST o] (10T SRR PRT 1
18 | N16155 | Spacer-1 0D X .510 ID X T 1/8 L c.ueeiiueiiiieie ittt ettt 1
19 | NAOOGT73 | Rail = REAI ... i et e e e e s e e e e b e e e e e nre s 1
P20 I I - 1 = - 1 SRR 1
21 | D-5277 FIANGE LOCK NUL = 1/4 ... ettt st ae e e be e e e rneeeeaes 4
22 | N37622 | U-Clamp PIAte........coiiiiiiiiiiieiiie ettt ettt sttt et e st e e s be e s sbe e e e bee e snne e e anes 3
23 | N19211 (oo 1N 1 o 4 PSP OP PP PRSPPI 1
24 | H27918 | Bushing - 0.510 ID X 3/4 OD X 2 1/4 Lg «eeeuetiiieieeiiee ettt 1
25 | N36914 | Bushing - 0.510 ID X 3/4 OD X 1/2 Lg .eeeetiueeiiiiee ettt 1
P20 I 0 LG 7 S N o | PP 2
P2 I V¥ 7 T N VT SRR 2
28 | N37620 | U-BOIt - 5/16 Di@l X 3 Lgueeeueeieiutieeiiieeiiiie ettt ettt ettt et e e ste e s sba e s nee e snne e e enes 2
29 | D-5261 Carriage Bolt - 3/8 X 1 1/2 Lg c.uuei ettt 2
30 | W-539 FIATWASIET = 1/2 ..ttt e e st e e e s be e e s bee e s aareeeans 4
31 | S-1189 HEX BOIt - 1/2 X 1 B/4 L. eeeeeee ettt ettt ettt st ae e e b e e s raneeeaas 2
32 | W-493 HEX BOIt - 1/2 X 3 1/2 g eeeiiieee ettt ettt e be e e b e e s rnee e 1
33 | W-492 HEX BOIt - 1/2 X 3 gttt iuteee ittt ettt ettt et e e e s be e e st e e e s bt e e ebeeesenneeenns 1
34 | C15319 | HEX BOIt - 1/4 X 2 1/2 L. iieeieiiiieeiie ettt ettt sttt e b e s an e e enes 4
RTINS 2
36 | N36088 | Handrail - STraight .........cooiuiiiiiiiiiii ettt b e e e e nae e eaes 1
37 | NBBA50 | Ladder LatCh.......coiiiiiiiiie et 1
TS I |1 4 R I I To [0 [~ PRSP PPPP PP 1
39 | NBBA74 | UPPEr ACCESS LAUUEL ....coii ittt e e e e e e enreeas 1
40 | NB7855 | HANAIAI BIACE .....cccoiueiiiieiiiiiie ettt et e e e e s e e e e nreeas 2
41 | N38010 | Ladder Assembly Left SIde ........coociiiiiiiiiiic et 1
42 | N38477 | Ladder Assembly AUGET SIAE.........oiiiiiiiiiiie ettt 1
43 | NA0OBB5 | UpPer AUGETN LAUUE......coiiiiiiiiie ettt s e e e e nreeas 1
44 | NAOBB8 | LAAUEr BIaCe.......coiiiiiiiiiieiiiiie ettt ettt e e e e e s e b e e e e e e nbr e e e e e anreeas 1
I L0 G I I To (o [~ PR UP TSP SRR 1
46 | NAOT775 | HanNdrail - FrONT ....coooeeiiiiee et e e s e e e nreeas 1
47 | NAOOGT70 | HANAIAIL.....eeiieiieieiiee ettt e e e s s e e e e e e e e s e b e e e e e e nb b e e e e e anreeas 1
48 | C-1550 HEX BOIt - 3/8 X 4 L. .ee e ueieeeiiee ettt ettt ettt ettt e et e e s be e e st e e e s bteeebeeesanneeeans 2
49 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...uuiiiuiiiiiiiee ittt ettt sbe s s e s ae e saes 6
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Tanks & Handrails - 8336XL Handrail

Item | Part No. Description Qty
1 C-1550 HEX BOIt = 3/8 X 4 L. eeeieeeeitiee ettt ettt sttt et e e e rae e e s be e e e embeeesnne e e snbeeeas 2
2 | C-3918 HEX BOIt = 3/8 X5 L eeeeteeeitiieeitiee et ee ettt ettt ettt st e e st e e s be e e s embeeesnne e e snbeeens 2
3 | C15319 | HEX BOIt - 1/4 X 2 1/2 Lguueeeieeee ettt ettt ettt e e embe e s eane e e enneeens 4
4 | D-5098 ST o] (1T PR 1
5 | D-5261 Carriage Bolt - 3/8 X 1-1/2 g «..ueiiiieie ittt 2
6 | D-5277 FIANGE LOCK NUL = 1/4 .. ettt ettt e e eaee e e sbe e e 4
7 | D-5279 FIaNGe LOCK NUL = /8 ...ttt ettt et e e snee e e sabeeeas 2
8 | D-5488 Washer - 11/32 1D X 11/16 OD X 16 Ga ..ceouveieiiieeeiiee ettt 1
9 | D-5579 Washer - 13/32 1D X 1 OD X 16 Gia@lueeeiueeeiiiieiiieeeiiee ettt sttt saee s s enbe e 2
10 | F-3405 LOCKNUE = 1/2 UNIOTQUE ...ttt et e e enee e e eabe e 4
11 | H27918 | BUShing - 3/4 OD X .510 ID ....eiiiiiiieiiiie ettt sttt st aee e saaee s 1
12 | M-3388 | Locknut - 3/8 UNIOIQUE.........eiiiiiiiiii ettt e e snbe e 12
13 | N16155 | Bushing - 1 OD X .510 ID X 1.125 Lg .eeeiueieiiiieiitiee ittt 1
14 | N19211 oo 1N 1 ¢ 4 RSO SP PP OPPPP 1
15 | N19366 | Bushing - 1/2 OD X .334 ID ...coouiiiiiiiieiiie ettt ettt st e s ae e e e nbee e e snree e 1
16 | N3B450 | Ladder LAtCh ........coiiiiiiiiie ettt e e e e e e 1
LA 17 B = To [0 1= O RO P PP PTPPPPOP 1
18 | N36914 | BUShING - 3/4 OD X .570 e iuiiiiiiie ettt ettt ettt ettt ettt et e s be e e s be e e e abeeenbeeesanbeeanes 1
19 | NB7087 | HaNrail - CONIET ... ..ttt ettt ettt e e st e e e e bb e e e nbee e e anreeeans 1
20 | N37093 | Handrail - Front - Right.........coeiiiii e 1
21 | N37094 | Rail- Front - Lower - Right.......coooiiiiii e 1
22 | N37097 | Handrail - Front - Left ... e 1
23 | N37098 | Rail- Front - LOWET = Left........ceiiiiiiiieie e 1
24 | NB7135 | UPPEr ACCESS LAUUEL ... .oii ittt s e e e e 1
25 | N37619 | U-BOIt - 3/8 X 2-1/8 X 2-1/16 ...ttt 10
26 | N37621 IE o TSP ROUPRUPR 8
P2 I V¥ 7 T X U T PSSP 2
28 | N37814 | Walkway Filler PAn@l ........co ittt 1
29 | NB7855 | HANAIAI BIACe .....c.coiueiiiieiiiiiie ettt ettt e s e e e e b e e e e e nneeas 2
30 | NB8020 | Ladder ASSEMDIY .........eiiiiiiiiiiieeit ettt e e s e s e e e e e e b ee e e e e aneeas 1
31 | N38465 | AUGET SidE LAUUEN ... . ittt ettt e st e s s be e e nae e e s nne e e eans 1
32 | NAOBB8 | LAAUEr BIaCe.......ceiiiiiiiiiieiiiiiee ettt e e s et e e e s e e e e e e nnb e e e e e e nneeas 1
10 I I 0 LT 7 N 1o | I o USRS 2
R L0 LG I I To (o [~ (PO PTPPPP PP 1
35 | N4AOB0OO | UppPer AUGEr LAGUET......coooiiiiiiieiiieee ettt e e e s e e e e e 1
36 | NAOOG73 | RaIl = REAI ... it e e e e s et e e e b e e e e e b b e e e e e nneeas 1
37 | NADGOIB | HANAIAIL.....ceiiiiiiiiie e e e e e e s e e e e s e s e e e e e e nnb e e e e e anneeas 1
1T I I NV I 72 T N 1o | USRS R 2
39 | S-1189 HEX BOIt - 1/2 X 1 B/4 L. eeee ittt sttt e e be e e s enbe e e 2
40 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......cuuiiiiieieiiie ettt 20
41 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eee ittt ettt ettt e be e e e eabe e e 10
42 | W-472 HEX BOIt - 5/16 X 1-1/4 Lg ettt ettt ettt e rme e e b e e enre e e 2
43 | W-475 HEX BOIt - 3/8 X 1 L teeeiutieeiiii ettt ettt ettt ettt st et e e s be e e st e e e s anee e ebee e e enreaeans 10
44 | W-492 [ Loy = To] | A 2 G B o O USSP 1
45 | W-493 HEX BOIt - 1/2 X 3 1/2 g eeeiueeee ettt ettt ettt e be e e ne e e s rareeeaes 1
46 | W-513 HEX INUL = 5/16 ...ttt ettt et e e e s bt e e sabe e e s beeeebeeesanneaeans 3
47 | W-514 HEX INUL = B/8 ..ttt ettt sttt e s bt e e sabe e e s bee e ebeeesanneaeans 12
48 | W-522 LOCKWASIET = 5/16 ...ttt ettt ettt e st e e s be e e ebee e s anreeeans 1
49 | W-523 LOCKWASIET = 3/8..... ettt sttt be e e st e e e s be e e ebee e sanbeeeans 12
50 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...ueiiiuiiiiiiie ittt ettt b e ae e e s ne e eaes 8
51 | W-539 FIAtWASIET = 1/2 ..ttt ettt e st e s be e e sbee e s rateeeans 3
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Tanks & Handrails - 8370XL Handrail

Item | Part No. Description Qty
1 F-3405 LOCKNUE = 1/2 UNITOTQUE ...ttt sttt et smbe e e enre e e sabe e e 4
2 | M-3388 | LOCKNUL - 3/8 UNITOIGUE.......ciiiiiiiiiiiiiiiee ettt sttt et sab e e e e embe e eans 10
3 | NB7619 | U-BOIt - 5/16 X 2 1/16 ..ottt ettt bt e s b e e s emae e s ane e e enbeeeas 6
4| NB7620 | U-BOIt - 5/16 X B .eiieiiiiiiieeiiiee ettt ettt et ettt e et e st e e st e e e s be e e s bee e s anbeeenneeeanbeeenns 2
5 | N37621 0 o PSP OP PP PPP PP 4
6 | S27987 | FIange LOCK NUL - 3/8.....c. ittt sttt et rab e e eae e e e amb e e e saes 16
7 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeei ittt et sme e e snee e e enbe e 10
8 | W-475 HEX BOIt = 3/8 X 1 L teeeiutiie ittt ettt ettt sttt sttt e e b e e st e e e s enbe e e neeeeanbeeeans 4
9 | W-514 HEX INUL = B/8 ..ttt ettt e st e e e s be e e st e e e s anbeeeneeeeanbeeeans 10
10 | W-523 LOCKWASIET = 3/8... ..ottt ettt e bt e e st e e e s ane e e ebee e e enreeeaes 10
11 | D-5098 5] o] 1T RS URTOUPRT 1
12 | N3B090 | Rail = FIONT - LOWET ... ...ttt e e e e e e e e e s 1
13 | N16155 | Spacer-1 0D X .510 ID X T 1/8 L .ueieiieiiiieie ittt ettt 1
14 | NAO973 | HaNAIaAIl = REAN......oii ittt e e e e s e b e e e e e e nreeas 1
15 | N19366 | Bushing - 0.334 ID X 1/2 OD X 5/8 Lg .. .ueteiueiiiiiieiieeeetieeeniiee ettt ae e s saeee e 1
16 | D-5277 FIANGE LOCK NUL - 1/4 ...ttt ettt st e be e e e be e e s neeeeaes 4
17 | NB7622 | U-Clamp PlIate.....ccoueeiiiiie ittt ettt ettt e et e e e sbe e e sbeeesanreeeans 3
18 | N19211 (o Te: 1N 1 o ¢ PSSP OPP PRSPPI 1
19 | H27918 | Bushing - 0.510 ID X 3/4 OD X 2 1/4 g ..eeetueieiiieeeiee ettt siee ettt be e s naeee e 1
20 | N36914 | Bushing - 0.510 ID X 3/4 OD X 1/2 Lg .ueeetueieiiiee ettt sttt 1
P2 T I 0 G 7 I o | PRSPPI 2
P22 I NV ¥ 7 T N U T USSR 2
23 | D-5261 Carriage Bolt - 3/8 X 1 1/2 Lg c.uuee ettt ettt 2
24 | W-539 FIATWASIET = 1/2 ..t e st e e e s be e e ebee e s neeeeans 4
25 | S-1189 HEX BOIt - 1/2 X 1 B/4 L. eeeieeeee ettt ettt bae e s nneeeaes 2
26 | W-493 HEX BOIt - 1/2 X 3 1/2 g eeeiieie ettt ettt ettt st et s bee e s nneeeae 1
27 | W-492 HEX BOIt - 1/2 X 3 g tee e iuteee ittt ettt ettt ettt st et e e s bee e st e e e sneeesnbeeesnneaeans 1
28 | C15319 | HEX BOIt - 1/4 X 2 1/2 L ieeieiiii ettt ettt ettt st e e e sbn e e neas 4
P24 I I NV I P T N o | SRR 2
30 | C-3918 HEX BOIt - 3/8 X 5 L ee e utieeiuiiie ittt ettt ettt et e e s be e e st e e e s ne e e ebee e snneaeans 2
31 | W-472 HEX BOIt - 5/16 X 1 1/4 Lgu o ueeeeiiieeeiee ettt ettt sttt be e s be e e s nneaeaes 2
32 | W-513 HEX INUL = 5/16 ...ttt ettt st e sab e e e s abe e e sabe e e sbeeesbeeesanneeeans 3
33 | W-522 LOCKWASIET = 5/16.....ciiiieiiii ettt ettt ettt e st e e e s bee e sbee e snneaaaes 1
34 | D-5488 Washer - 11/32 ID X 11/16 OD X 16 Ga ..eouveieiuiiieiiiieiiieeesiiee ettt 1
35 | W-538 Washer - 7/16 1D X 3/4 OD X 14 G@l.c.cuueieiieeeiiiee et ettt be e sae e nes 6
36 | NBB094 | HanNdrail - FrONT .....cooiiiiiieie et e e s e e e 1
37 | NBBA50 | Ladder LatCh.......coiiiiiiiiie ittt 1
T I |1 4 I I To [0 = PRSP PPPP PP 1
39 | NBBA74 | UPPEr ACCESS LAUUEL ....coiiiiiiiie ittt e e s e e e 1
40 | N37240 | Handrail - STraight ........c.eooiiieiiiie ettt e e sabe e e s bt e e sbee e snneeaan 1
471 | N37855 | HANAIAI BrACE .....ccciiiiiiiiii ittt e e s e e e e e nreeas 2
42 | N38010 | Ladder ASSEMDIY Left SIAE ...ccoueeiiiieiiiiiieiii ettt 1
43 | N38477 | Ladder ASSEMDIY AUGET SIE......cciiuiiiiiiiiiiii ettt s sbe e e s are e e 1
44 | NAOB6BS5 | UpPEr AUGEr LATAEr.......cooiiiiiiiii ettt e et e e e e e e e 1
45 | NAOBB8 | LAAAEr BraCe........eiiiiiiiiiiie ettt e e et e e e s b e e e s e snb e e e e e anreeas 1
LI I 0 1G] R I = To (o (= OO PPPPPP PP 1
47 | NAOOGT70 | HANAIAIL.....eeiiiiiiiiiee et e e e e e e s e e e e e b e e e e e e nbe e e e s e b b ee e e e anreeas 1
48 | C-1550 HEX BOIt - 3/8 X 4 L. .ei e ueieeiiie ettt ettt ettt ettt et e e s be e e st e e e s neeeebeeesnneaeans 2
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Tanks & Handrails - 8425XL Handrail

Item | Part No. Description Qty
1 C-1550 HEX BOIt = 3/8 X 4 L. eeeieeeeitiee ettt ettt sttt et e e e rae e e s be e e e embeeesnne e e snbeeeas 2
2 | C-3918 HEX BOIt = 3/8 X5 L eeeeteeeitiieeitiee et ee ettt ettt ettt st e e st e e s be e e s embeeesnne e e snbeeens 2
3 | C15319 | HEX BOIt - 1/4 X 2 1/2 Lguueeeieeee ettt ettt ettt e e embe e s eane e e enneeens 4
4 | D-5098 ST o] (1T PR 1
5 | D-5261 Carriage Bolt - 3/8 X 1 1/2 Lg c..uei ittt 2
6 | D-5277 FIANGE LOCK NUL = 1/4 .. ettt ettt e e eaee e e sbe e e 4
7 | D-5279 FIaNGe LOCK NUL = /8 ...ttt ettt et e e snee e e sabeeeas 2
8 | D-5488 Washer - 11/32 1D X 11/16 OD X 16 Ga ..ceouveieiiieeeiiee ettt 1
9 | D-5579 Washer - 13/32 1D X 1 OD X 16 Gia@lueeeiueeeiiiieiiieeeiiee ettt sttt saee s s enbe e 2
10 | F-3405 LOCKNUE = 1/2 UNIOTQUE ...ttt et e e enee e e eabe e 4
11 | H27918 | BUShing - 3/4 OD X .510 ID ....eiiiiiiieiiiie ettt sttt st aee e saaee s 1
12 | M-3388 | Locknut - 3/8 UNIOIQUE.........eiiiiiiiiii ettt e e snbe e 10
13 | N16155 | Bushing - 1 OD X .510 ID X 1.125 Lg .eeeiueiiiiiieiiiee ettt sttt e e 1
14 | N19211 oo 1N 1 ¢ 4 TP OSPPO PP PRSPPI 1
15 | N19366 | Bushing - 1/2 OD X .334 ID ..cooueiiiiiiieiiie ettt ettt ettt e b e e be e e s anree e 1
16 | N36088 | Handrail - STraight ........ceei ittt st e e s be e e be e e e snree e 1
17 | N36347 | Rail- Left FrONt - LOWET ....cooiiiiiii et 1
18 | N36383 | Handrail - Left FrONt........cooo e 1
19 | N3B450 | Ladder LAtCh........coiiiiiieiiee ettt e e e e e enr e e e e 1
P20 I I 4 R I To [0 [~ PP PTPPPP P 1
21 | NBB4A74 | UPPEr ACCESS LAUUEL .....oii ittt s e e e e e 1
22 | N36914 | BUShING - 3/4 OD X 510 ... ceiiiiiiiiiiiie ittt s e st s ba e e ae e e s nn e e e eans 1
23 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ...ttt st eaes 10
24 | N37621 IE o TSP TPROUPRUPR 8
P2 I NV U 7 T N U T SRR 2
26 | N37814 | Walkway Filler PAn@l ........ooueiiiiiiiiii ettt 1
27 | NB7855 | HANAIAI BIACE .....cccoiueiiiieiiiiiie ettt ettt e e e e s e e e e nneeas 2
P2t I VI 10 0 T = To (o [ SRR 1
29 | N38477 | AUGET SidE LAUUE ... ittt bttt e e st e s sbe e e be e e enne e e eaes 1
30 | N40655 | Handrail - Right FrONT.......coouiiiiiiiiiei e 1
31 | NA0OBB5 | UPPer AUGEr LAUUET......coiiiiiiiie ettt e e e e e 1
32 | NAOBB8 | LAAUEr BIaCe.......eiiiiiiiiiiieiiieie ettt e e s e s e e e e s e b e e e e e e nreeas 1
10 I I 0 LG 7 S I 1o | S I o PP 2
R I L0 G I I To [o [~ PRSP PPPP PP 1
35 | NAOOG70 | HANAIAIL.....ceiiiiiiiiie ettt et e e et e e e s e e e s e b e e e e e e anr e e e e e anreeas 1
36 | NAOOG73 | RaIl - REAI ... ittt e e s e e s e b e e s e b b e e e e e nreeas 1
37 | N42502 | GUAID RaI...cciiiiiiiiiieiie ettt ettt et e e s bt e e s be e s sbe e e nee e e nre e e eaes 1
1T I I NV I 72 T N o | USRS 2
39 | S-1189 HEX BOIt - 1/2 X 1 B/4 L. eeeieeee ettt ettt e be e e e embe e e 2
40 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......ccuuiiiiieiiiie ettt 20
41 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeeiieeie ettt e ae e e aee e eare e e 10
42 | W-472 HEX BOIt - 5/16 X T 1/4 Lgu e ueeeeiiieeeieee ettt ettt ettt ettt e ae e e sbee e s rnreeeaes 2
43 | W-475 HEX BOIt - 3/8 X 1 L teeeuteeeiitie ettt ettt ettt ettt ettt ettt st e et e e e s be e e st e e e snneeebeeesnnneeenns 8
44 | W-492 HEX BOIt - 1/2 X 3 g et iuteee ittt ettt ettt ettt et e e s be e e st e e e s beeeebeeesrnneeeans 1
45 | W-493 HEX BOIt - 1/2 X 3 1/2 g ee ettt st e e b e e s enneeeaes 1
46 | W-513 HEX INUL = 5/16 ...ttt ettt et e e s be e e sabe e e s bee e sbeeeeanneaeans 3
47 | W-514 HEX INUL = B/8 ..ttt ettt et e e s be e e st e e e s be e e ebeeesanreeeans 12
48 | W-522 LOCKWASIET = 5/16 ...ttt ettt ettt e e st e e s be e e e bee e s enreeeans 1
49 | W-523 LOCKWASIET = 3/8... ..ttt sttt e bt e e st e e e s bee e ebee e saneeeeans 12
50 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...uuiiiuiiiiiiiee ittt ettt sbe s s e s ae e saes 6
51 | W-539 FIATWASIET = 1/2 .. ettt b et e e e s be e e e bee e s rnreeeans 4
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Tanks & Handrails - 8435XL Handrail - Prior to 2012

Item | Part No. Description Qty
1 C15319 | HEX BOIt = 1/4 X 2 1/2 Lguuueeeeiutieeeiee ettt ettt ettt aee e e nnne e snnee s 4
2 | D-5277 FIANGE LOCK NUL = 1/4 ...ttt sttt snee e e sbeeea 4
3 | M-3388 | Locknut - 3/8 UNIOIQUE ... ..ottt ettt sttt e e sate e e smnee e 8
4 | N22778 | Locknut - 1/4 NYION INSEI.....cooiiiiiiiiie ettt ettt b e s are e e sbee e 2
5 | N32237 | HEX BOIt - 1/4 X 2 /4 Q... eiieiiiee ettt ettt ettt ettt et st s s enbe e enne e e anbe e e enes 2
6 | N3B094 | Handrail - FrONt ... ...t e et e e e e e e e e e e e s e reeeeeeas 1
7 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ..ttt 6
8 | N37620 | U-BOIt - 3/8 X 2 1/8 X B ..eieiiieiiieeetiee e rttee ettt ettt et s be e st e e e ae e s be e e s sabe e e enee e e anbeeesnns 2
9 | N37621 IE o PP RUPRRUPR 4
10 | N37622 | U-Clamp PIAte.......ueiiiiiiiiii ettt sttt be e e sab e e e ssee e s anee e e eans 3
L I AV ¥4 72 T X To [ USRS 2
12 | NB7855 | HaNArail BraCe ......ccoooieeiiiiiiiiieee ettt ettt et e e e e e e e e et e e e e e e e e e e e e s e annnnnes 2
LRSI N 2 17 S o - | U TUTUPPTRURR 1
L N K 722 T N o G U OTUPTURR 4
15 | N44557 | Handrail - Left - LOWET ......uueiiiiiiiiee ettt e e e e e e e e e e e e e e s e snnnenes 1
BT T Yoy T o (G o - (= U PURRRRR 1
17 | N44560 | Handrail - Side WalKWaY ..........cocueiiiiiiiiiiie ettt st e i nae e e e sabee e 1
18 | N44564 | Rear HanArall ..ottt e e e et e e e e e e e e e e e e s annnnnes 1
19 | N44665 | Transmission Side Ladder - See Page 1-34 .........oo ittt 1
20 | N44670 | Auger Side Ladder - See Page 1-35 ......coiiiiiiiiiiiie ettt 1
21 | N45025 | Handrail BraCKet..........ooooiiiiiiiiiiiee ettt e e e e e e e e e e eeeee s 3
22 | N45026 | Handrail BracCKet...........eeiiiiiiiiiiiiiieeeee ettt e e e e e e e e e e s nreeeeeeas 1
23 | S-1198 Washer - 5/16 1D X 3/4 OD X .0B5 ...cccouueeiiiiieiiiee ettt ste e ae e e e s ar e 2
24 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......cueiiiiuiiiiiiie ettt 16
25 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeee ettt ittt et aee e e eabe e e 12
26 | W-475 HEX BOIt = 3/8 X 1 Lttt iuteie ittt ettt ettt ettt e e b e e st e e e e enne e e nee e e anbeeeans 6
27 | W-514 HEX NUL = B/8 ..ottt et e sttt e e sttt e e e e as bt e e e e saasbaeeeesnnssaeeesannnaeeanan 10
28 | W-523 LOCKWASIET = B/8......eeeiieiciiiee ettt e e et e e e ettt e e s et e e e e s s sssaeeesnnnaneeaean 10
29 | W-538 Washer - 7/16 ID X 1 OD X 14 G8....eeiiuiiiiiiie ittt ettt be e s ne e ae e eaes 4
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Tanks & Handrails - 8435XL Handrail - 2012 to

Item | Part No. Description Qty
1 C15319 | HEX BOIt = 1/4 X 2 1/2 Lguuueeeeiutieeeiee ettt ettt ettt aee e e nnne e snnee s 4
2 | D-5277 FIANGE LOCK NUL = 1/4 ...ttt sttt snee e e sbeeea 4
3 | M-3388 | Locknut - 3/8 UNIOIQUE ... ..ottt ettt sttt e e sate e e smnee e 8
4 | NA9630 | Handrail - POST.......cooiieeie e e e e e e e e e e e e e e e e e annnes 1
5 | NBB094 | Handrail - FrONt ... ...ttt e e e e e e e e e s s snnn e reeeeeeas 1
6 | N47895 | Handrail REIAINET .........oooiiiiiiiiie et e e e e e e e eeeeeeas 1
7 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ...ttt ettt st 6
8 | N37620 | U-BOIt - 3/8 X 2 1/8 X B ..eeeiiiiiiiieietiee e rttee ettt ettt sttt et e e st e e e be e e e bt e e s eabe e e ente e e enbeeeenns 2
9 | N37621 IE o PP RUPRRPR 4
10 | NS7622 | U-Clamp PIAte.......ueiiiiiiiiei ettt sttt b e b e e s eab e e e ssee e s enre e e eans 3
L I AV 4 72 B X To [ USRS 6
12 | NB7855 | HaANArail BraCe ......ccooieeiiiieiiieeee ettt ettt e e e e e e e e e st e e e e e e e e e e e e e s annnnnes 2
LRSI N 2 (7 S o - | U TUTRPPRURR 1
L N R 722 T N o O TUTUPPURR 4
15 | N44557 | Handrail - Left - LOWET .......ueiiiiiiieee ettt e et e e e e e e e e e e e e e snnnnnes 1
16 | NAAE58 | KICK Plal@ ...eeieiiiiiiiie ittt e e e e e e e e e e e st et e e e e e aaaeeeesaannnnnes 1
17 | N49625 | Handrail - Side WalKWAaY ..........oocueiiiiiiiiiiieciiee ettt e s nae e e saeee e 1
18 | N44564 | Rear HanArall ..ottt e e e et e e e e e e e e e e e e e annnnnes 1
19 | N44665 | Transmission Side Ladder - See Page 1-34 .........oo it 1
20 | N44670 | Auger Side Ladder - See Page 1-35 ......cooiiiiiiiiiiie ittt 1
21 | S27987 | Flange Lock Nut - 3/8 W/CENEr LOCK ......c.eiiiiuieiiiiie ettt 16
22 | W-514 HEX INUL = B/8 ..ttt et e e st e e e s bt e e st e e e e aabe e e neeeeanbeeaans 10
23 | W-523 LOCKWASIET = B/8......eeiiie ittt e e e e st e e e s e b e e e e e ssssaeeeennnaneeaean 10
24 | W-538 Washer - 7/16 ID X 1 OD X 14 Ga.....uuiieiiiiiiie e ciiee ettt eee e et e e e e e e snae e e e e nreeas 4
25 | W-187 HEX BOIt - 3/8 X 1 1/4 L. .eeeieeie ettt ettt et s be e e e rnre e e 12
26 | W-475 HEX BOIt - 3/8 X 1 L teeeiutieeiiei ettt ettt ettt ettt e et e e b e e st e e e s enee e ebeeesanbeaeans 6
27 | N49633 | Hand Rail - TOW BEIWEEN ... 1
28 | N34319 | U-BOlt - 1/4 X 1 1/8 X T B/4 .ottt bttt 2
29 | N22778 | LOCKNUL = 1/4 UNITOIGUE ... .eeiiiiiieiiiie ettt ettt bt e s sbe e et e e enne e e eaes 4
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Tanks & Handrails - 8630XL Handrail - 2008

Item | Part No. Description Qty
1 C15319 | HEX BOIt = 1/4 X 2 1/2 Lguuueeeeiutieeeiee ettt ettt ettt aee e e nnne e snnee s 4
2 | D-5277 FIANGE LOCK NUL = 1/4 ...ttt sttt snee e e sbeeea 4
3 | D-5279 FIaNGge LOCK NUL = /8 ...ttt ittt st e e snee e e sabe e e 2
4 | M-3388 | LoCKnUL - 3/8 UNIOIQUE ........eeiiiiiieiiiie ettt sttt b et e e ran e e e sanee e 8
5 | N22778 | Locknut - 1/4 NYION INSEI ......ueiiiiiieiiiie ettt sae e e e eans 6
6 | N32237 | HEX BOIt - 1/4 X 2 /4 L. eiie ittt ettt st e enbe e enee e e emb e e e snes 6
7 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ..ttt 10
8 | N37621 IE o PP UPRRPR 8
1S B NV ¥ 22 T I U (o TP 2
10 | NB7776 | Handrail - Left - LOWEK ....cooiiiiee ettt 1
11 | N37814 | Walkway Filler Pane@l ............ooo it 1
12 | N37855 | HANAIAI BraCE ......ooiiiiiiiiiiiiiiee ettt e nb e e e 2
LRSI N K 722 T N o G OO TOTRRTRUPRN 4
L YT R N U T P PO P PR PTPPPP PP 1
15 | N44557 | Handrail - Left - LOWEN .....coii ittt e 1
16 | NA4558 | KICK PIAE ....ceiiieiiieee e e e s e e e e bt e e e e e e nneeas 1
17 | N44560 | Handrail - Side WalKWay ..........oocueiiiiiiiiiiieiiiee ettt e b e nbe e e s saeeeee 1
18 | N44562 | Handrail - Front Right ..o 1
19 | N44563 | Handrail - FrONt Left........cooo it 1
20 | N44564 | Rear HANIal .......coooiiiiiiieiie ettt e e s e e e e e nneeas 1
21 | N44665 | Transmission Side Ladder - See Page 1-34 .......cooiiiiiiiii i 1
22 | N44670 | Auger Side Ladder - See Page 1-35 ......coiiiiiiiii ettt 1
23 | N45025 | Handrail BraCKet...........ueiiiiiiiiiieeiieie ettt e e e 3
24 | NA5026 | Handrail BraCKet...........oeiiiiiiiiieeiiiee ettt s e e e 3
25 | S-1198 Washer - 5/16 1D X 3/4 OD X .0B5 ...c.couueiiiiiieiieee ettt st be e s rae e 6
26 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......cuuiiiiieiiiiie ettt 20
27 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeeiieeie ettt st e be e e e snbe e e 12
28 | W-475 HEX BOIt = 3/8 X 1 L teeeiutieeitie ettt ettt ettt ettt e st e e e s be e e st e e e s anee e e nae e e anbeeeans 10
29 | W-514 HEX INUL = B/8 ..ttt ettt ettt e s be e e st e e e s anee e ebeeeeanbeeeans 12
30 | W-523 LOCKWASIET = 3/8..... ettt ettt s be e e b e e st e e e s enb e e sbee e e eareeaaes 12
31 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...ueiiiuiiiiiiie ittt ettt be e e aee e eaes 4
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Tanks & Handrails - 8630XL & 8650XL Handrail - 2009 to 2011

Item | Part No. Description Qty
1 C15319 | HEX BOIt = 1/4 X 2 1/2 Lguuueeeeiutieeeiee ettt ettt ettt aee e e nnne e snnee s 4
2 | D-5277 FIANGE LOCK NUL = 1/4 ...ttt sttt snee e e sbeeea 4
3 | D-5279 FIaNGge LOCK NUL = /8 ...ttt ittt st e e snee e e sabe e e 2
4 | M-3388 | LoCKnUL - 3/8 UNIOIQUE ........eeiiiiiieiiiie ettt sttt b et e e ran e e e sanee e 8
5 | N22778 | Locknut - 1/4 NYION INSEI ......ueiiiiiieiiiie ettt sae e e e eans 6
6 | N32237 | HEX BOIt - 1/4 X 2 /4 L. eiie ittt ettt st e enbe e enee e e emb e e e snes 6
7 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ..ttt 10
8 | N37621 IE o PP UPRRPR 8
1S B NV ¥ 22 T I U (o TP 2
10 | NB7776 | Handrail - Left - LOWEK ....cooiiiiee ettt 1
11 | N37814 | Walkway Filler Pane@l ............ooo it 1
12 | N37855 | HANAIAI BraCE ......ooiiiiiiiiiiiiiiee ettt e nb e e e 2
LRSI N K 722 T N o G OO TOTRRTRUPRN 4
L YT R N U T P PO P PR PTPPPP PP 1
15 | N44557 | Handrail - Left - LOWEN .....coii ittt e 1
16 | NA4558 | KICK PIAE ....ceiiieiiieee e e e s e e e e bt e e e e e e nneeas 1
17 | N44560 | Handrail - Side WalKWay ..........oocueiiiiiiiiiiieiiiee ettt e b e nbe e e s saeeeee 1
18 | N44562 | Handrail - Front Right ..o 1
19 | N44564 | Rear Handrall.........coooiiiiiiiii et e e 1
20 | N44665 | Transmission Side Ladder - See Page 1-34 .......cooiiiiiiiii i 1
21 | N44670 | Auger Side Ladder - S€e Page 1-35 ......coiiiiiiiiiiie it 1
22 | N45025 | Handrail BracCKet...........ueiiiiiiiiiieiiiet ettt e e e 3
23 | N45026 | Handrail BraCKet...........oeiiiiiiiiiiieiiiee ettt e e e e e e 3
24 | N45046 | Handrail - Front Left........oooo i 1
25 | S-1198 Washer - 5/16 1D X 3/4 OD X .0B5 ...c.couueiiiiiieiieee ettt st be e s rae e 6
26 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......cuuiiiiieiiiiie ettt 20
27 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eeeiieeie ettt st e be e e e snbe e e 12
28 | W-475 HEX BOIt = 3/8 X 1 L teeeiutieeitie ettt ettt ettt ettt e st e e e s be e e st e e e s anee e e nae e e anbeeeans 10
29 | W-514 HEX INUL = B/8 ..ttt ettt ettt e s be e e st e e e s anee e ebeeeeanbeeeans 12
30 | W-523 LOCKWASIET = 3/8..... ettt ettt s be e e b e e st e e e s enb e e sbee e e eareeaaes 12
31 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...ueiiiuiiiiiiie ittt ettt be e e aee e eaes 4

EIGHT Series XL Air Cart December 2012 1-35



Tanks & Handrails
8630XL & 8650XL Handrail Assembly - 2012 to
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Tanks & Handrails - 8630XL & 8650XL Handrail - 2012 to

Item | Part No. Description Qty
1 C15319 | HEX BOIt = 1/4 X 2 1/2 Lguuueeeeiutieeeiee ettt ettt ettt aee e e nnne e snnee s 4
2 | D-5277 FIANGE LOCK NUL = 1/4 ...ttt sttt snee e e sbeeea 4
3 | D-5279 FIaNGge LOCK NUL = /8 ...ttt ittt st e e snee e e sabe e e 2
4 | M-3388 | LoCKnUL - 3/8 UNIOIQUE ........eeiiiiiieiiiie ettt sttt b et e e ran e e e sanee e 8
5 | N22778 | Locknut - 1/4 NYION INSEI ......ueiiiiiieiiiie ettt sae e e e eans 10
6 | N32237 | HEX BOIt - 1/4 X 2 /4 Lg.eei ettt ettt sttt e emb et e e s embe e nans 6
7 | N37619 | U-BOIt - 3/8 X 2 1/8 X 2 1/16 ..ttt ettt 10
8 | N37621 IE o TSP OUPRRR 8
LS B NV ¥ 22 T I U T SRR 6
10 | NB7776 | Handrail - Left - LOWET ....oooi ittt e e e e e s eeaeas 1
11 | N37814 | Walkway Filler Pane@l ............ooo ittt 1
12 | NB7855 | HaANArail BraCe ......ccooeeiiiieiiiieie ettt ettt e e e e e e e e e et ee e e e e e e e e e e e e e e annnnnnes 2
LRSI N (2 ¥ o U TUTRPTRUPRN 1
L YT R N U T B PP PP PP PTPPPPOPI 1
15 | N44557 | Handrail - LEft - LOWET .......ueiiiiiiie ettt e e e e e e e e e e e s ennnnnee 1
B T T Yoy T (o Qo F= (= P EPURRRR 1
17 | N49625 | Handrail - Side WalKWaY ........c.oouiiiiiiiiiiiieeiii ettt be e sareeee 1
18 | N44562 | Handrail - Front Right ... 1
19 | N44564 | Rear Handrall ...ttt e e e e e e e e e e e e e e e s e ennnnnee 1
20 | N44665 | Transmission Side Ladder - See Page 1-34 .......cooiiiiiiiii i 1
21 | N44670 | Auger Side Ladder - See Page 1-35 ......cooiiiiiiiieie ettt 1
22 | N45025 | Handrail BraCKet..........coooiiiiiiiiiiieeeee ettt ettt e e e e e e e e s e eeeeeeeas 2
23 | N45026 | Handrail BraCKet..........cooiiiiiiiiiiiieeee ettt e e e e e e e e s s eeeeeeeas 2
24 | N45046 | Handrail - Front Lefl..... .ot e e 1
25 | S-1198 Washer - 5/16 1D X 3/4 OD X .0B5 ...c.ccuueiiiieieiiiee ettt ettt be e s ae e eaes 6
26 | S27987 | Flange Lock Nut - 3/8 W/CENIEr LOCK ......cueiiiiiieiiiiie ettt 20
27 | W-187 HEX BOIt - 3/8 X 1 1/4 L. eee ettt ettt e aee e e b e e eare e e 12
28 | W-475 HEX BOIt - 3/8 X 1 L teeeutieeitii ettt ettt ettt ettt ettt e st e e s be e e smbe e e s neeeebeeeeanbeeeans 10
29 | W-514 HEX INUL = B/8 ..ttt ettt et e e e s be e e st e e e s be e e ebeeesanreeeans 12
30 | W-523 LOCKWASIET = B/8......eeiiie ittt e e e e et e e s e ae e e e e s ssaeeeesnnnaaeeeean 12
31 | W-538 Washer - 7/16 ID X 1 OD X 14 Ga....uuuiieiiiiieie e ciiee ettt et e et e e e enbae e e e snane e e e nraeas 4
32 | N49630 | HaNArail - POSL...... ..ot e e e et e e e e e e e e e e s e eannbeneeeeeeeas 1
33 | N47895 | Handrail REIAINET ........cooiiiiiiiiie ettt e e e e e e e e e e eeeeeeeas 1
34 | N37620 | U-BOIt - 3/8 X 2 1/8 X 3 e iieiieiiieeeiee ettt ettt ettt ettt ettt e e st e e sbae e s bee e enneeeanes 2
35 | N49633 | Hand Rail - TOW BEIWEEN .......coiiiiiiiie et 1
36 | N34319 | U-BOlt - 1/4 X 1 1/8 X 1 B/4 oottt ettt 2
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Tanks & Handrails

8435XL, 8630XL & 8650XL - Transmission Side Ladder

N44665 Transmission Side Ladder Assembly

Item | Part No. Description Qty
1 C-3918 HEX BOIt = 3/8 X 5 g et tteiiiiee ettt et s e e e e e e s e as 2
2 D-5261 Carriage Bolt - 3/8 X 1 1/2 L. .iicee ittt ettt 2
3 D-5579 Washer - 13/32 1D X T OD X 16 Gl ....cceeiceieiriiiieiris ittt s 2
4 F-3405 LOCKNUL - 1/2 UNIOTGQUE ...ttt sttt st et sbe e b e san e e beeeaneeees 4
5 H27918 Bushing - 3/4 OD X .510 1D X 2 1/4 Lg..cuteeeiteeee ettt s 1
6 M-3388 LOCKNUE = 3/8 UNIOTQUE ...ttt ettt e e e e e e b e s nne e e naneeeas 4
7 N16155 Spacer - 1 OD X .510 1D X 1125 LG .eeueeeiieiieeiee ittt ettt snee e 1
8 N36450 LAAAEr LATCR ..c..veiiiieie e e 1
9 N36914 Bushing - 3/4 OD X .510 ID X 1/2 LG ueeeueteriieeteeitit ettt sttt n e nn e nane e 1
10 | N40668 (= To [ [T gl =] 2= Vo= PP RT 1
11 N40694 [N o] T O P PSPPSRI 2
12 | N44535 8o o1 g =T (o [= PP 1
13 | N44540 =T [0 =T OO PT R PROPRO 1
14 | S-1189 HEX BOIt = 1/2 X 1 3/4 LG .ottt sttt st ettt sb e b e sbe e et e e naee e 2
15 | W-492 HEX BOIt = 1/2 X 3 LG e teeutteeeett ettt ettt et b et b e bbb et e bt et nae e nae s 1
16 | W-493 HEX BOIt = 1/2 X 3 1/2 LG ettt ettt ettt ettt e e e et e nnne e nnneeeas 1
17 | W-539 FIAtWASIET = 1/2.... etk e st e s e e s e e e n e s e e e eas 2
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Tanks & Handrails

8435XL, 8630XL & 8650XL - Auger Side Ladder

N44670Auger Side Ladder Assembly

ltem | Part No. Qty
1 C-1550 HEX BOIt = 3/8 X 4 Lg ..ot 2
2 D-5261 Carriage Bolt = 3/8 X 1 1/2 L. .iocueeiii ettt sttt sttt b e e ne e 2
3 D-5279 Flange LOCK NUt = 3/8 SEITated .........cooiiiiiiiiii ittt ettt s e e as 2
4 D-5579 Washer - 13/32 ID X 1 OD X 16 Ga.....uueeiiiiiiieiiie et e s n e 2
5 F-3405 LOCKNUL = 1/2 UNITOTQUE ...ttt ettt nne e nn e 4
6 H27918 Bushing - 3/4 OD X .510 ID X 2 1/4 LG .uueeiueeeieeiiie ettt ettt sttt et sba et snee e 1
7 M-3388 LOCKNUL - 3/8 UNIOIQUE ...ttt st e et sb e b e e et e e naneeees 2
8 N16155 Spacer -1 OD X .510 ID X 1125 Lg .ecuviirieireeiie ittt 1
9 N36914 Bushing - 3/4 OD X .510 ID X 1/2 g .ueeeeueeeeitiee ettt s 1
10 | N40668 (1= To [ [T gl =] 2= Vo= PP TSP 1
11 N40694 [T I o PSPPSR 2
12 | N44545 =T [0 =Y TSSOSO PR PTPT PRSP 1
13 | N44546 [I=To [0 [=T g 11 (o o I TSP P TR PT R PRPOPRO 1
14 | N44585 L8]0 o =1 gl I=To [o [ PSPPSRI 1
15 | S-1189 HEX BOIt = 1/2 X 1 3/4 g .ttt ettt et sb et nb et e 2
16 | W-492 HEX BOIt = 1/2 X B LG ettt sttt et sttt st e s b e et sbb e et e e sbe e e beesneeennes 1
17 | W-493 HEX BOIt = 1/2 X B 1/2 g .ttt ettt sttt st e e sb e b e sbe e e beennneennes 1
18 | W-539 FIBEWASNET = 1/2....eieeeee et 2
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Tanks & Handrails - Third Tank - 8240XL, 8300XL, 8370XL

Item | Part No. Description Qty
1 N11906 HOSE Clamp = 1 1/2 Dia...cee ettt et e b e st e e snre e e sabeeeas 6
2 | N13900 | Seal Strip - 3/16 X 1 B/4 Lgu.eieiiueeeeieee ettt ettt sttt et e et e e sab e e ean e e enbe e e sans 2
3 | R480056 | Hose - 1 1/2 1D BUlK Per ft X 8 ft.......ueiiiiieiiee ettt 4
4| NB7B20 | W CliP.eeeiueeeeieee ettt ie et ettt et et ettt e bt e e e es e e e este e e aabe e e sabeeeaabeeeeabeeesbeeeeanbeeeanbeeesnbeaanns 2
5 | N37660 | Shim - Eight SEriE@S TANKS ......ccueeiiiiiiiiii ettt e e 8
6 | NAOB12 | TanK Filler PAn@l......c.ueeiiiiiieiii et e e 2
7| N21266 | Wear WASKET ...ttt e e e s e e e e e e e e e e aneeas 6
8 | D-5279 FIaNGe LOCK NUL = /8 ...ttt b e s e e snee e e eabeeeas 40
1S I I N 71 I N o N X TP 2
(O \ a4 B I I To (o (=T gl I | G PRSP P P PTPPPPOP 2
11| NB2769 | HANAIE COVET ...ttt ettt e st e e s bt e e s ae e e s b te e e eaeeesnteeesnbeaas 1
12 | NA2180 | TANK SCIEEN ...ttt ettt ettt ettt e rh e e bt e e e eab et e aabe e e aabe e e sbeeesabeeessseeanbeeeeanreeanns 1
13 | D-5278 FIANGE LOCK NUL = 5/16.....c ittt sttt st e s e enee e eabeaeas 32
14 | W-492 HEX BOIt = 1/2 X 3 g eeeteee ittt ettt ettt ettt ettt e e st e e b e e ebe e e s enbeeenne e e anbeeeans 4
15 | W-187 HEX BOIt - 3/8 X 1 1/4 Lg.eeee ettt ettt e e ae e e e eabe e e 6
16 | W-619 HEX BOIt - 3/8 X 1 B/4 L. eeeieeie ettt ettt ettt st e st emee e e enee e s enbeeeas 2
17 | W-475 HEX BOIt = 3/8 X 1 Lttt eiuteie ittt ettt sttt ettt e e b e e s be e e s enbe e enneeeanbeeaans 40
18 | W-479 HEX BOIt - 3/8 X 2 1/4 L. .eeeieeeeiiiee ettt ettt e ne e e e eabe e e 2
19 | NT19678 | HEX BOIt - 3/8 X 7 L eeeeeeeeuiiieiiie ettt ettt ettt ettt ettt et e e s be e e st e e e e nseeenbeeeeanreeanns 1
20 | W-469 HEX HEAA - 1/4 X 3/4 LG -eeeeieeee ettt ettt sttt st et e e nee e e eabeeeas 2
21 | S-1292 HEX JAM NUL = 1/2 1.ttt be e st e s nb e e e eaee e e aabeeens 2
22 | N37711 Large TanK Lid SEal........ueieiiiieiiiie ettt ettt et s ae e st e s enbe e e eaee e e aabeeen 1
23 | F-3405 LOCKNUL = 1/2 UNITOTQUE ...ttt sttt et nee e e embeeea 4
24 | N22778 | LoCkNnUt - 1/4 NYION INSEI ....c.uuiiiiiiieiiiee ettt nn e eans 2
25 | M-3388 | LOCKNUL - 3/8 UNITOIGUE.......eiiiiiiiiiiie ittt ettt e aa e e see e nr e eans 11
26 | D-5259 Carriage Bolt - 5/16 X 3/4 LG ...uueeiiieee ettt b e e aes 32
27 | NAOT78 | Lid ProtECION ... .eeiiiiiiiiiii ettt e e s e e s e e e e e nnb e e e e e e nneeas 1
28 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...ueeiiuiiiiiiie ittt ettt be s s e s nre e eaes 2
29 | N40748 | Washer - 17/64 ID X 3/4 OD X 0.062 ......ccccuuieiiuieieiiieeiiee e etee ettt s see e nne e saes 2
30 | N19127 | Lid BOIt = 1/2 X 2 13/168 L .eeeeiueiieiiiie ittt sttt st st e e e e 1
31 | N3B875 | Meter BOAY SPACET ......ueiiiiiiiiiiee ittt et ettt et ettt e sabe e e sbe e e sbe e e sbaeeeabeeesnneeeanees 1
32 | N37651 TANK HANAIE ...ttt e e e st e e e s s nb e e e e s anreeeeeenes 1
1 I I NV 1Y T - 1o |l X T DU SUPRPR 1
R I NS 13 T N o I oSSR 1
35 | N40820 | INNEIrTANK LAOUEN ... .. .eeiiiiiiiiiie ettt e e e e s e e e e e nneeas 1
36 | NAO990 | THIFA TANK ..ceiieiii ittt et e e e s b e e e s be e e sbe e e e beeeenteeeennes 1
37 | N36143 | Nylon Lock Nut - 1/4 (If Full Bin Indicator Light Harness is not used)...........ccccceeenieeenee. 1
38 | N36597 | Hex Bolt - 1/4 ¢ 3/4 Lg (If Full Bin Indicator Light Harness is not used) ...........ccccceeeennnneen. 1
39 | N42168 | Seal - 1/8 (If Full Bin Indicator Light Harness is not used) .........ccocovevieiiiiiee e 2
40 | S-4747 Washer - 9/32 ID x 1-3/4 OD (If Full Bin Indicator Light Harness is not used)................... 2
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Tanks & Handrails
8240XL Third Tank Handrail Assembly

Part No.
1 N42100 | Handrail = Right ........ooooiiiieie e e e e 1
2 | NB7776 | Handrail - LEft - LOWET ....cooiiiiiiiie ettt s s e e e e e naneeas 1
B | NA2114 | KICK Plat@ ....eeee ettt e e e s nn e s snne e 2
4 | N42116 | Guard Rail - Mid Left........ooiiiiiiieeiiie e e 1
5 | N37621 o TSP PR PPRR PRSI 2
6 | N37619 | U-BOIt-3/8 X2 1/8 X 2 1/16 ..ceeeeeeie et 2
7 | S27987 | LOCKNULE - 3/8 FIANGE ...eeiiiiiiiiiiie ittt ettt e s st e e e et ee e e e e nnneeas 4
8 | W-475 HEX BOIt = 3/8 X 1 L eeeiieee ittt e e s eennne e s nnne e e e 8
9 | W-479 HEX BOIt = 3/8 X 2 1/4 Lg..eeeiieee ettt e e 2
10 | W-514 HEX NUL = B/8 ..t e s snr e e s snn e e s enre e e 10
11 | W-523 LOCKWASIET = B/8... .t e e e st e e e s s st e e e e s nnnneeeeean 10
12 | N4A2105 | HaNdrail = Left......oooeeeieie ettt ne e nnneeeaes 1
13 | N37814 | Walkway Filler PAne@l ..........ooo ittt e e e 1
14 | D-5279 Locknut - 3/8 Serrated FIaNQE .......coooiiiiiiiiiiiiiiie e 2
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Tanks & Handrails
8300XL, 8370XL Third Tank Handrail Assembly

Item | Part No. Description Qty
1 N42110 Handrail - RIght ..o e 1
2 | N42158 | Rail - Right FrONt - LOWEN ......oeiiiiiiiiiie ettt 1
3 | N37771 HaNdrail = Left LOWEN ...ttt 1
4 | N37621 o TP PPRR PRSI 4
L I N o 1 T I o] Qe = -SSR 2
6 | N36013 | Walkway Filler PAN@I ........couiiiiiiieee et 1
7 | D-5279 FIaNge LOCK NUL = /8 ...ttt e e sne e 4
8 | N42157 | U-BOIt - 3/8 X 2 1/8 X 2 5/16 ...eeeeeeieee ittt e e 2
9 | N37619 | U-BOlt - 3/8 X2 1/8 X 2 1/16 .ottt ettt e e e e e e enee e enes 2
10 | S27987 | FIange LOCK NUE - 3/8......ueiiiiiiieiiei ettt rab e e bee e s enre e eans 8
1 | W-187 HEX BOIt = 3/8 X 1 1/4 Lg.eeee ettt ettt st be e s smne e 2
12 | W-475 HEX BOIt = 3/8 X 1 L et eieeeeiieieeiiee ettt e s ann e snn e e s anne e e e 8
13 | W-479 HEX BOIt - 3/8 X 2 1/4 Lg..eeeieeee ettt ettt s e e e nae e et e e s snee e ennee e e anreeenns 2
14 | W-514 HEX NUL = B/8 ..ottt ettt e e st e e e e s st it e e e e saasba e e e e snssbaeeeeannnneeanan 6
15 | W-523 LOCKWASIET = 3/8.... .ottt st e bt e e st e e e s snne e e nne e e enreeeans 6
16 | W-538 Washer - 7/16 ID X 1 OD X 14 G8...ueiiiuiiiiiiieiiiee ettt ettt e s snr e saes 2
17 | N37488 | Walkway Raiser - RigNt.......coooiiii ittt e e 1
18 | N37489 | Walkway Raiser Panel - Lefl.......coo i e 1
19 | N42115 [ F= T o 1= T I = 1 PR 1
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Frame
Tow Behind Frame (Prior to Sept. 2007)
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Frame - Tow Behind Frame (Prior to Sept. 2007)

Item | Part No. Description Qty
1 R Nondrive HUD (S€€ SECHON 4) ...t 1
2 | rEEEx Drive HUb (S€€ SECHON 4) ... e e 1
3 | Walking AXIe (S€€ Page 2-10)......cceviiiiiiiiiieieee et 1
4 | C-219 U-BOIt = 5/8 X4 X 5 9/16 ..ottt sttt e bt e b e s sabe e e enne e e anbeeea 4
5 | C-695 HEX BOIt = 3/4 X 2 g eeeieeeeitiee ettt sttt ettt e st e e b e e s be e e e snbeeeenne e e saneeens 14
6 | D-5279 FIange LOCK NUE - 3/8 ...ttt e e s snnnee e s 2
7 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gi@..cecveieiieeeiiee et see et e et e e e e e 4
8 | F-3405 LOCKNUE - 1/2 UNITOTQUE ...ttt ettt be e st e e e e sabe e e 4
9 | N19166 | SPINAIE = 2.5 Dl ....veieiiiieeiii ettt sttt e s be e e s be e e s be e e ebee e s anbeeeaaneeeenbeeesnnes 2
10 | N19448 | Chain - 3/16 X 80 LINKS ...cueeiiiiieeiieie ittt 1
B O V1 N B o - o T GO 2
12 | N24B96 | SEESCIEW - 1/4 X /2 .ottt e e et e e s et ae e e e e e ntae e e e e nnrreas 2
13 | N27041 Axle - Extension - Right (26 TIreS)......ccciiiuirieeiiiiiiee e 1

N36691 Axle - Extension - Right (B2 TIr€S).....ucuiiiiiiiiee ittt 1
14 | N27042 | Axle - EXtension - Left (26 TirS) .....ueeeeiiiiiiiie it 1
N36692 | Axle - EXtension - Left (B2 TirES) ....cuui ittt 1
15 | NSBB34 | BraCKet ... ..ueeiiiiiiiiiei ettt e e e e s e e e e e n e e s e e e e e e e 2
16 | N34742 Bracket (Mounted Harrow OPtiON).........eeeiieeeiii it e e e e e e e e e e s s e eee s 2
17 | NBB178 | Castor WEldmMENT...... ...t re e e e e e e e s e s s n e eeeeaeeeeeeeesannnnnnes 1
18 | N36181 Castor Extension (Used Only With 21.5 X 16.1 Tir€S) .....ccevcueiiiieiiiiiieriee e 1
19 | N36225 | POIYIUDE BUSNING ..eeiiiiieiieiiieeee ettt e e e e e s 2
20 | N3B228 | DUSE S ....eeiieieiiiieiiiee ettt nnnes 2
21 | e NON-Drive HUD (S€€ SECLON 4) .....coiiiiiiiii e 2
22 | N37024 | Guard - JACKSNATt.........eeiiiiiiiiiie e rae e e anres 1
23 | N37050 | Tow Behind HItCh Frame .........coooiiiiiii e 1
24 | N37055 | Frame COUPIEr PIAte ......cccoeeiiiiiiiiiiieeeee ettt e e e e e e e e e e e e e e s s nnnannnneeeees 2
P I I I 01O I I 0= T (o] g -1 o PP PRPP 1
26 | NB7065 | Wear WaShEr - 1/4 ...ttt ettt e e e e s et e e e et e e e e e nsbana e e ennneeas 1
27 | NBT7200 | FIAmME . eeeiiee ittt e e e e e s e et e s e s e e e e e e e e e e e e e e e e e n e e e e nnres 1
28 | N37201 Rear AXIE ASSEMDIY .......ooiiiiiiiiii e 1
29 | NB7206 | Frame LINK ...cccoiieieieiiiieeeee ettt e e e e e e e e e st e e e e e e e e e e s e e s nanneeeeeeeaaeeeeeaannnnnnnnnnnenees 2
30 | N37907 | Flange Lock Nut - 1/2 W/CENEr LOCK ......cueiiiiiiiieiiie ettt 1
31 | N37995 | SCAIE HOOK.......eiiiteiie ittt ettt ettt e ab e e st e e sab e e e s bt e e sabe e e sbne e e bneeeanreeesnnes 1
32 | N42103 | PiN=3/4 X3 1/8 UL .eeiieiiiiii ettt e e 4
33 | R480034 | Hose - 0.929 ID X 1.169 OD X 28 L ..uveeeeeeeeiieieeesieeesiieeesieeesteeesnneeeseeeesnseeeesseeessneeeesnees 1
34 | S-951 Hex BOlt - 1/2 X 4 1/2 Lg (26 TIFES)....eeeiuieeeiiee ettt ettt sae e e sabe e 2
N37301 Hex Bolt - 1/2 X 6 1/2 Lg (B2 TIIES)....eeeeiueeeeiiee ettt ettt sttt e e 2
35 | S39649 | U-BOIt - 5/8 X 4 X7 3/4 ..ottt 4
36 | N24775 | SPINdle - 3 Dia (26 TIrES) ..oueeeieiiiiiieie ettt b e e e e 2
N32871 | SpiNdle - 4.5 Dia (B2 TIFMES) ..veeeiueeeiieieiiieeeiteeeertiee ettt e sttt e be e e sbe e e sbe e e e eabeesbseaeanreaens 2
37 | W-480 HEX BOIt - 3/8 X 2 1/2 g eeeieeie ittt ettt ettt st e s bn e e e enne e e e 4
38 | W-494 HEX BOIt = 1/2 X 3 B/4 LG e e e ieeee ittt e e 2
39 | W-496 HEX BOIt - 1/2 X5 1/2 g eeeieeee ettt st e e seee e s e s eneeeennee e e anreee e 1
40 | W-498 HEX BOIt - 5/8 X 1 B/4 L. .eeeieeee ettt ettt ettt e s enbe e e nee e s eabeeeas 8
41 | W-499 HEX BOIt = 5/8 X 2 L eeeiuteeeitiieeittee ettt ettt ettt ettt st e e st e e s be e e snbe e e s anneesnneeeanneeeans 9
42 | W-501 HEX BOIt = 5/8 X 2 1/2 g eeeieeee ettt e e 3
43 | W-514 HEX INUL = B/8 .. ettt ettt st e sttt e st e e st e e e steeateeeesneeeenneeeeanseeenns 4
44 | W-517 1= NN LU Y £ SRR 36
45 | W-518 HEX NUL = B/4 ..ttt st e e s be e e st e e e s aaneeenneeeanreeens 60
46 | W-523 LOCKWASIET = 3/8......oeiiiieie it e s snn e s nn e e e nnne e e 4
47 | W-526 0Tt V= TS LT Y TS 36
48 | W-527 LOCKWASIET = B/4 ...ttt ettt e e et e e e e et a e e e e s nssbaeeesannaeeaean 61
49 | W-529 COoter PiN = 1/8 X 1 1/4 LG eeeeeiie ettt 4
50 | W-1553 | HEX BOIt = 3/4 X 2 1/4 L. ueeiiiieee ettt 47
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Tow Behind Frame - 8240XL to 8425XL
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Frame - Tow Behind Frame - 8240XL to 8425XL

Item | Part No. Description Qty
1 ik NONArive HUD (SEE SECHON 4) ......eiiiiiiiiiiie et e s naaeee s 1
2 | e Drive HUD (S€6 SECHON 4) ....cooiieiiiiiiiee e 1
3 | e Walking AXIE (S€€ Page 2-10)......cueiiiiiieiiiie ettt 1
4 | C-219 U-BOIt - 5/8 X 4 X5 9/T6 ...ttt st e e s 4
5 | C-695 HEX BOIt = 3/4 X 2 L. eeeiteee ittt ettt sttt et e e e ab e e s ba e e s embeeernneaeanbeeens 14
6 | D-5279 Flange LOCK NUE - 3/8 ... ..t e e e e s saanee e s 2
7 D-5489 Washer - 13/32 ID X 13/16 OD X 16 Ga....ccccuuveiiiiiiiiieeee et e e e e e e e 4
8 | F-3405 LOCKNUL = 1/2 UNITOIQUE ... .eeieie ittt e st e e s st e e e s nnsaa e e e s annaeeee s 4
9 | N19166 | SPINAIE - 2.5 Dl ...oceiueeieiieiiiiiiee ettt s e e e e s e e e e e s e e e e e naneeas 2
10 | N19448 | Chain - 3/16 x 80 Links ................... 1
11 | N19717 | Chain Hook .......c...cccvveeennne 2
12 | N24396 | Set Screw - 1/4 x 1/2 2
13 | N27041 Axle - Extension - Right (26 Tires) 1

N36691 Axle - Extension - Right (32 Tires) 1
N45072 | Axle Extension - Right - 520 Dual Tire Option (N45522 - End Plug - Plastic) .................. 1
14 | N27042 | Axle -EXtension - Left (26 TIr€S) ......cccccuriiiiiiiieei e e e e ceieete e e e e e e e e e e e e s e e e e e e e e e e e s e nnnnnnes 1
N36692 | Axle - EXtension - Left (B2 TIrES) ....ccuuiiuuiiiiiiiieiei ettt sttt e s 1
N45071 Axle Extension - Left - 520 Dual Tire Option (N45522 - End Plug - Plastic)..................... 1
BT I N1 10 10 S I 1 = o] (T SRR 2
16 | N34742 Bracket (Mounted Harrow OpPtion)..........ueeieiiiiiiieeiiiiie et ssiree e e e snseeee e s s sneeeee s 2
17 | NBB178 | Castor WeldmMENT...........ueiiiiiiieiiie ettt e e e e e e e e e s e s s rae e e e e eeeeeeeeaeannnnnes 1
18 | N36181 Castor Extension (Used Only With 21.5 X 16.1 Tir€S) .....ccovcueiiiieiiiiiierieee e 1
19 | N36225 | POIYIUDE BUSHING ..eoiiiiiiiiie ettt ettt e e e e e e nbee e e e e nneeas 2
20 | NBB228 | DUSE SN ...ceiiieiieiieiiiiiiii et e ettt e et e e e s e e e s st e e e e et e e e e e e nbee e e e e e nbaeeeeennnraeaeeennnres 2
21 | e NON-Drive HUD (S€€ SECLON 4) .....ooiiiiiiiie et saeee e 2
P I N1t T T O I I = o 1= YO 1
23 | N87024 | Guard - JACKSNAT.........uiiiiiiiiiiiie e 1
N45070 | Guard - Jackshaft - 520 Dual Tire OPtiON .....cceveeeeiiiiciieiiiieeeee e e e e 1
24 | N37050 | Tow Behind HItCh Frame ..o 1

24A | N40477 | Steerable Hitch Frame - QUAad STEET .......cooiuiiiiiiiiiiiee e 1
25 | N37055 | Frame COUPIEr PIAte ......coooiiiiiiiiiiiii ettt 2
P2 I LG 010 I I =T (o] g - T o USSR 1
27 | NB7065 | Wear WAaShEr - 1/4 ...ttt eee et e e e e e e e e e st e e e e e e e e e e e s e ennnnenaeneeees 1
28 | N387907 | Flange Lock Nut - 1/2 W/Center Lock 1
29 | NB7995 | SCAIE HOOK......eviiiei ittt e 1
30 | R480034 | Hose - 0.929 ID X 1.169 OD X 28 L ....ueeeeueieiiieeeiieeeriieeesieeestee e st e saee s smee e sneeesense e sans 1
31 | S-951 HeX BOlt - 1/2 X 4 1/2 LG (26 TirES) .ceeeiueeeeieeiiieiee ettt e stetee s sttt et e e e e s snaaeeeeas 2

N37301 HeX BOlt - 1/2 X 6 1/2 LG (B2 TIMES) .ceeeiueeieee ettt ettt 2
32 | S39649 | U-BOIt - 5/8 X 4 X 7 B/4 ..cooeeeeee ettt ettt 4
33 | N24775 | Spindle - 3 Dia (26 TirES) ..veeeeeeiieceeieieeieeeee e e e e e s et eer e e e e e e e e e e s e sannreeeeeeeaeeeeessesnnnnnnneneeees 2

N32871 | Spindle - 4.5 Dia (B2 TIMES) ...eeeiteeeiieieiiieeeiteee e ritee et ettt e et e s be e e sbe e e sbe e e s esbeesneeeeanreeens 2
34 | W-480 HEX BOIE - 3/8 X 2 1/2 L. uveeeeee ittt ettt sttt e e e e e s nnnneeeeeas 4
35 | W-495 (o = o) | A 2 G I o SRS 2
36 | W-496 HEX BOIt - 1/2 X 5 172 LG ivteeeie ettt ettt e et e e e s nnse e e e s annnaeee s 1
37 | W-498 HEX BOIt - 5/8 X 1 3/4 L. .eeeieeeeeeeiee ettt ettt st e e e aee e s tee e e sneeeenneeeeanneeens 8
38 | W-499 HEX BOIE = 5/8 X 2 L ueeeeiieiiiiieeiiiiie ettt ettt e sttt e e s e e e s anntae e e e snnsaeeeeesnssaeaeeannnnneaean 9
39 | W-501 HEX BOIE - 5/8 X 2 172 LG ivteieie ettt sttt e e e e e s ennneeeeean 3
40 | W-514 HEX NUL = B/8 ...ttt e ettt e e st e e e e sttt e e e e s sasaaeeaeanssbaeeesannnneeanan 4
41 | W-517 HEX NUL = 5/8 ...ttt e ettt e e e e st e e e s nnbte e e e e sssreeeesannnaeeeean 36
42 | W-518 HEX NUL = B/4 ...ttt e et e e e s e e e e et e e e s aaaa e e e e saassaeeeeannneeaean 44
43 | W-523 LOCKWASIET = B/8......eeiiie ittt e et e e e st e e e e s nnseeeeeeanneeeeean 4
44 | W-526 LOCKWASIET = B5/8......eeeiiiiiiee et e s s e e e s aneeeeean 36
45 | W-527 LOCKWASIET = /4.t e e et e e e e et e e e e annsrae e e e snnaeeaean 45
46 | W-1553 | HEX BOIt - 3/4 X 2 1/4 LQeiiiieeeiei ettt sttt e e e e e 31

Quad Steer Axle

47 | N40480 | Axle Assembly - Quad Steer - See page 2-14 for details 1
I I N0 g S o = (= o] o NSRS 1
49 | J12344 Hex Bolt - 1 x 3 Lg 4
50 | N49653 | Hex Bolt - 3/4 x 3 Lg - Grade 8 8
51 | N49659 | Hex Locknut - 3/4 - Grade 8 - UNIOrQUE ......cccuvviviiiiiiiiie e 8
52 | NA0482 | LOWEN PIVOT IMOUNT .....oeiiiiiiieei ettt e e e e e e e e e e et e e e e e e e e e e s s s nnnnnnnnneeeees 1
53 | N42336 | BeAriNg IMOUNT......ccooiiiiiiiit ittt e e s e s e e e s e nn e e e e e nnreas 2
54 | N42345 | Polygon Bushing - 31D X 3 1/2 OD X 3 LGi..ceiiiuiiiiiiiiiieie ettt 2
55 | N42353 | Dust S€al - CR298B3........cccuuuiieeiiiiiiieeiiiiieessiiiee e e ssitae e e s st e e e s e sssaeeaeassraeeesesnsraeaeeenssees 4
56 | N42344 | Thrust Bearing - 3 1/32 ID X 5 OD X 1/4 TRICK ....evvviiiiiieie it 2
57 | W-476 L U = ] 1= G T RSP 8
58 | D-5498 FIat WaShEr = 1 ...t e e e e e e e eeeeas 4
59 | D-5273 L [ o o3 (T | A S 4
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Frame - Tow Behind Frame - 8435XL, 8630XL & 8650XL

Item | Part No. Description Qty
1 N44580 | Axle Assembly - See page 2-16 for details...........cooooeiiiiiiiiiiiiiii e 1
2 | C-219 U-BOIt = 5/8 X 4 X 5-9/16 ...ttt ettt b e s enne e abe e e 4
3 | C-695 HEX BOIt = 3/4 X 2 L. eeeieeeeiieee ettt ettt ettt sttt st e e s rae e e sbe e e e enbe e e enne e e anbeeens 18

3A | W-509 Hex Bolt - 3/4 x 2 1/2 Lg - 800 Dual Tire OptioN.......c.eeeiieieiiieeiiiee et 12
4 | C-705 LOCKWASNEE = 1 DI ..eeiiiiiiieiee et e e e s aanneeeeas 4
5 | C-4709 Hex Head BOlt - 3/4 X 7 1/2 Lg . ueee ettt e e e sbe e 1
6 | N49659 | Hex Locknut - 3/4 - Grade 8 - UNtOrqUE .........cceiiiiiiiiiiiiiiee it 9
7 | D-5279 FIange LOCK NUL = 3/8 Di@ .....ceeiiuiiiiiieeeiiie ettt sttt es e st e e snne e sbeeeas 2
8 | F-3405 LOCKNUE = 1/2 UNIOTQUE ...ttt ettt s be e st e e e e sbeeens 2
9 | J12344 HEX BOIE = 1 X 3 g uteieeie ittt e e e e s e e e s e e e s 4
10 | ****~ Drive HUD (S€€ SECHON 4) ....coiiiii ittt e e sbe e 1
11 | N32871 | SPINAIE = 4-1/2 DI ...ueeiiiiiii ittt ettt e et e e s rbb e et e e s rnte e e saneaas 2
12 | N36039 | Jackshaft Assembly - 30 7/8 Lg - SiNGIE TIreS....cccocuiiiiiiieiiie e 1
N44550 | Jackshaft Assembly - 39 3/4 Lg - 520 Dual Tire Option
N50359 | Jackshaft Assembly - 46 7/8 Lg - 800 Dual Tire Option
13 | * NON Drive HUD (S€€ SECHON 4)....cooiiiiiiiiiee ettt e 2
14 | N36342 | Guard - Jackshaft - 27 1/2 Lg - SiNGIE TIreS ......eeiiiiiiiiiiieiiee e 1
N45070 | Guard - Jackshaft - 31 3/4 Lg - 520 Dual Tire Option
N50362 | Guard - Jackshaft - 43 5/8 Lg - 800 Dual Tire Option
15 | N37301 HEX BOIt - 1/2 X 6 1/2 L eeee ittt ettt st e e snee e e sabee e 2
16 | N44200 | Main Frame XL SEIES. ...cccueiiiiiiiiiiie et eetee ettt sttt be e s b e e s sabe e e ssaee s anreeesnnes 1
17 | N44530 | LOWer PivOt IMOUNT .......oiiiiieiiie et e e e e e ane s 1
18 | N44531 Axle Extension - Right - SINGIE TIreS ......coouiiiiiieiiiee e 1
18A | N45072 | Axle Extension - Right - 520 Dual Tire Option

18B | N50146 | Axle Extension - Right - 800 Dual Tire Option
19 | N44532 | Axle Extension - Left - SINGIE TIreS....cccouuiiiiiiiiiie ettt 1

19A | N45071 Axle Extension - Left - 520 Dual Tire Option

19B | N50135 | Axle Extension - Left - 800 Dual Tire Option
20 | N44536 | PivOt Shaft - 4-1/2 Di@l...cccoeeiiiiiieiiiie ettt e st sbe e e bee e s nne e eaes 1
21 | N44525 | Bearing HOUSING ..ccooiiiiiiie ittt e s e e s e b e e e e 2

N44663 | Upper Pivot Mount - Assembly (Includes Item 21, 30 and 31)
22 | W-476 FIAt WASHET - B/4 ...ttt ettt b e st e e e s raee e e bee e e eabeeeaes 8
23 | N49653 | Hex Bolt - 3/4 X B LG - Grade 8 .......ciiiuiiiiiiieiiiee ettt sttt e 8
24 | W-517 HEX INUL = 578 ... ettt ettt ettt e s bt e e st e e e s raee e ebeeeeaabeeeans 8
25 | W-518 HEX INUL = B/4 .ttt ettt e st e e e s bt e e sabe e e s eae e e sbeeeeenreeeans 18
26 | W-520 HEX NUL = T e e et e e st e e e s s n et e e e e nn e e e e e s annnneeeean 4
27 | W-526 LOCKWASIET = 5/8......eciiieiieiiit ettt ettt st e e st e e e s eaee e ebee e e anreeeans 8
28 | W-527 LOCKWASIET = 3/4......eeieeeeeee ettt bttt e bt e e st e e e s eaee e ebee e s eabeeeans 18
29 | N44584 | Thrust Bearing - 4 17/32 1D x 6 1/2 OD X 1/4 THiCK.......ceitiiiiiiiiie e 2
30 | N36225 | Polygon Bushing - 4.512 1D X 5.095 OD X 4 LQ..ccccueiiiiiieiiieeiiee et 2
31 | N36228 | Dust Seal - CRA49TB ...ttt e et bt e e s be e s sbe e e e bee e snre e e saes 2
32 | N49659 | Locknut - 3/4 - 800 DUal Tire OPLON ......cciiuiiiiiiiiiiiee et 4
33 | N33763 | U-Bolt-3/4 x 4 x 8 1/2 Lg - 800 Dual Tire OPtion .......cccceeruiiaiieieiiiee e 2
34 | N45522 | ENA PlIUQ = PIASTC. ...ttt e e 2
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Frame - Tow Between Frame (Prior to Sept. 2007)

ltem Part No. Description Qty
1 R Drive HUD (S€€ SECHON 4) ....coiiiiiiii ettt e e sbe e 1
2 | NON Drive HUD (S€€ SECHON 4)....ccouiiiiiiiiie ettt 1
3 | N44710 | Chain Safety Ag - 80,000 1D ....c.eeiiiiiieiiee et 1
4 | C26323 | HOSE HOIAEN ... ..ttt ettt sttt e e s be e e s b e e e s eabeesrane e e snbeeenas 1
5 | xxr** Jack Shaft (S€6 SECHON 5)..c.cuuiiiiiiii ittt 1
6 | N49640 | Pin -1 1/2 D@ X B 1/2 UL....ciiiiiiiiiiieiee ettt st e e 1
7 | N19307 | KIK PIN = 1/4 X 1 3/4 Lg ettt et eab e ene e e enbe e enns 2
8 | N28997 | PiN =1 1/4 D@ X 2 1/4 L . ueeee ettt ettt ettt at e e e s eabe e ent e e e enbe e e enns 2
9 | W-529 COtter PiN = 1/8 X 1 1/4 g eeeeeiiie ettt ettt e e 4
10 | N36691 Axle Extension - Right (B2 TireS) ......uueuiiiiiiiiee e 1
N27041 Axle Extension - Right (26 Tir€S) .......ueuiiiiiieiiiiiiie et 1
11 | N36692 | Axle Extension - Left (B2 TIr€S) ....uueiiiiiiiiiii ettt 1
N27042 | Axle EXtension - Left (26 Tir€S) .....couiiiiiiiiiiiiiiiee ettt 1
12 | N37040 | Front Hitch Frame Tow Between Cart ..........cc.oooiiiiiiiiiiiiee e 1
13 | NS7B93 | HItCh JACK .. e e nb e e e 1
14 | N37760 | HANAIE Kit ..ot e e e e e s e e e e e s b e e e e e nneeas 1
15 | NS7858 | Ti€ ROM... . ittt e e e e e e s b e e e e s e b e e e e e e e nbe e e e e e nneeas 2
16 | NB7995 | SCAIE HOOK....cueiieitiei ettt ettt ettt e e s bt e e s be e e st e e e snbeeeabeeaeanbeeaans 1
17 | P1318510| Hairpin - #19 - 1/4 X 4 3/8 L .e iuueeeiieie ettt st e e e nbe e e e sanee e 1
18 | NB7B49 | LOCKNUL = 1 1/2 .ottt ettt et e s bt e e st e e e s abe e e nbeeeeanreeaans 2
19 | W-4181 (07011 (=T o T T U 2 o TSP 2
20 | C26321 [ (oY=l o ][0 [T G @1 =T o] o T PP UPRRURR 2
21 | N36342 | Guard - JaCKshaft (B2 TIrES) .....ueeeiueieiiieeeieee e itiee ettt s ae e e see e e an e e eaes 1
N37024 | Guard - JACKShaft (26 TIrES) .....ueeeiieieiiiieiieee ettt et e e s aee e e eare e e 1
22 | D-5279 FIAaNGE LOCK NUL = /8.t et st st e s eme e e eaee e e eabe e e 2
23 | N32871 | Spindle - 4 1/2 Dia@ (B2 TIlBS) .uveeerueeeiteeeiiieeeaitieeeaiteeestteeesbeeessbe e e sbeeesbeeesanaeeessseesanseeesanes 2
N24775 | SpPINdIE - 3 Di@l (26 TIES) ..uuveieitieeiieieiieee ettt e ettee e rte et e e s bt e s be e e sbe e e sbeeesanbeesbeeesanreeaans 2
24 | S33404 | AUGEI LOCK PN = B/4 ..ottt ettt 2
25 | C18597 | Hex Head BOlt - 1 X 8 Lg..uuiiiiiiieiiiie ittt sttt e 3
26 | W-490 HEX BOIt - 1/2 X 2 1/2 g ee ettt sttt et ne e e e eabe e e 1
27 | N37301 HEX BOIt - 1/2 X 6 1/2 g ueeeieeie ettt ettt ettt nee e e eabe e e 2
28 | C-695 HEX BOlt - 3/4 X 2 Lg (B2 TIIES) .. .ueeeiteeeeitieeeiiiee ettt ettt sttt st e s smee e e nee e s eabeeeas 18
C-695 HEX BOlt - 3/4 X 2 Lg (26 TIIES)...ueeeiueeeiiuieeeiieee ettt e siee sttt ettt s ae e s be e s snee e e nee e e snbe e e e 14
29 | W-496 HEX BOIt - 1/2 X5 1/2 L eee ettt ettt e s s ae e e e enbe e e 1
30 | W-1553 | Hex Head BOlt - 3/4 X 2 1/4 L ...ceiueie ettt sttt 22
31 | W-520 HEX NUL = T et e e e e e e e e s e e e e e e ner e e e e s annnneeeean 3
32 | W-516 HEX NUL = 172 1ttt st e e e bt e e st e e e s eabe e e ebee e e aabeeens 5
33 | W-518 HEX NUL = 3/4 (B2 TIIES) .eeeeiuteie ittt ettt ettt ettt et e e e bt e e st ee e s enbeeebeeeeanbeeeans 40
W-518 HEX NUL = 3/4 (26 TIIES) ...eeeiueeieiiteeeieee ettt ettt ettt sbe e e st e e e s be e e sbee e s anbeesaneeaeanbeeeans 36
34 | W-517 HEX INUL = 578 ...ttt st e st e e b e e et e e e s eabe e e bee e e anbeeeans 8
35 | N37907 | LOCKNUL = 1/2 FIANGE .. .eeeiiiiieiieie ettt ettt st ae e bt e e enne e eans 1
36 | F-3405 LOCKNUL = 1/2 UNITOQUE ... ittt ettt et e ne e e e enbe e e 4
37 | C-705 LOCKWASIIEE = T e e e e e e e e e e s nnnneeeeas 3
38 | W-525 LOCKWASIET = 1/2.... ettt st e b e e st e e s eabe e e enee e e eabeeens 5
39 | W-527 LOCKWASNET = 3/4 (B2 TIFES) ..veeeiueeeeieeeeitieeeeitee e ettt stee sttt e st e e sabe e e s be e e sbee e s anbeeeneeaeanreeaans 40
W-527 LOCKWASNET = 3/4 (26 TIFES) ..eeeiueeeeieeeeitieeesitee sttt sitee sttt e st e e sbe e e s beeesbae e s sneeesneeaeanreeeans 36
40 | W-526 LOCKWASIET = 5/8......eeiiiiiie ittt ettt et be e e st e e e s eabe e e aee e e eabeeens 8
41 | N37041 HItCh ClEVIS = 8370 ...ttt e et be e st e e bt e e sbee e s eabeeeaneeeeanbeeaans 1
42 | N33748 | Hitch Clevis - 8240 & 8300 .......coeiiuiiiiiiieiiieeeitieeeriee e rttee et e bt e e s be e e s be e e snaeeesraeeseneeeesanes 1
43 | C-219 U-BOIt = 5/8 X4 X 5 /16 ..ottt ittt st e st e e aee e enbeeea 4
I I ¥ 20O B o =1 1 1= RSP PSPPPPPP PP 1
45 | N37201 Rear AXIE ASSEMDIY ... 1
46 | NB7206 | Frame LiNK ....ooueeiiiiiiiiie ettt e s e e e e e s e b e e e 2
47 | NA2103 | PiN = 3/4 X3 1/8 UL .ottt ettt be e st na e e at e e s nne e sans 4
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Tow Between Frame - 8240XL to 8425XL
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Frame - Tow Between Frame - 8240XL to 8425XL

Item | Part No. Description Qty
1 R Drive HUD (S€€ SECHON 4) ....ciiiiiiiiii ettt e e 1
2 | e NON Drive HUD (S€€ SECHON 4)....cooiiiiiiii ettt 1
3 | N44710 | Chain Safety Ag - 80,000 Lb .......ooiiiiiiiiie ittt are e e 1
4 | C26323 | HOSE HOIAE ... ..ttt ettt st e s bt e e e be e e s bt e e s eabeeeenre e e anbeeenns 1
5 | xxr*x Jack Shaft (S€6 SECHON 5)..c.cuuiiiiiiii ittt 1
6 | N49640 | Pin -1 1/2 D@ X B 1/2 UL....ciiiiiiiiiiieiiee ettt snee e 1
7 | N19307 | KIK PIN = 1/4 X 1 3/4 Lg eee ittt sttt st e s sab e ene e e enbe e saes 2
8 | N28997 | Pin =1 1/4 D@ X 2 1/4 L . ueeteiieeee ettt ettt sttt e s smb e ente e e embe e e enes 2
9 | N36691 Axle Extension - Right (B2 TireS) .......ueiiiiiiiiiie e 1

N27041 Axle Extension - Right (26 Tir€S).......ucuiiiiiiiiiiiiiie e 1
N45072 | Axle Extension - Right - Dual Tire Option (N45522 - End Plug - Plastic) .......c.cccccevieenne 1
10 | N36692 | Axle EXtension - Left (B2 TIrES) ...ocuuueeiiiiiiiei ettt 1
N27042 | Axle Extension - Left (26 Tir€S) ......coiiiiiiiiiiiiiiiiie ettt 1
N45071 Axle Extension - Left - Dual Tire Option (N45522 - End Plug - Plastic)........c.cccceevveeenee. 1
11 | N37040 | Front Hitch Frame Tow Between Cart ...........oouiiiiiiiiiiiie et 1
12 | N37B93 | HItCh JACK .. e e e e 1
13 | NS7760 | HANAIE Kit ..ot e e et e e e s e e e e e e b e e e e e e nneeas 1
14 | NB7858 | Ti€ ROM. . ettt ettt ettt rh e bt e e e e sttt e sab e e e aabe e e sbeeesnbeeesabeeenbeeesanbeeanns 2
15 | NB7995 | SCAIE HOOK. ... ittt ettt ettt e e st e e e s be e e s bee e s abeeenbeeaeanbeeaans 1
16 | P1318510| Hairpin - #19 - 1/4 X 4 3/8 L .eeiueeeiieie ittt ettt st e e e nbee e s snbee e 1
17 | NB7B49 | LOCKNUL = 1 1/2 .ttt ettt et e e bt e e st e e e s aeeesbeeeeanreeanes 2
18 | W-4181 (07011 (=T o T T U 2 o TP 2
19 | C26321 [ (oY=l ][0 [T G @1 =Ty o] o TSP UPRRURR 2
20 | N36342 | Guard - Jackshaft (B2 TIrES) ....ueeeiueieiiieeiiiee e riiee e riee ettt e st aa e e et e e e enre e eans 1
N37024 | Guard - JACKShaft (26 TIrES) ....cueeeiieieiiiieiieee ettt et e e sab e s aee e e sare e e 1
N45070 | Guard - Jackshaft - Dual Tire Opion ........coiiueiiiiiii e 1
21 | D-5279 FIAaNGe LOCK NUL = /8. ..ottt ettt e st e e enee e e eabee e 2
22 | N32871 | Spindle - 4 1/2 Dia (B2 TIlBS) .uueeerueieiieeeiieeeeitreeeateeerteeeesbeeesbeeesbeeesbeeesnaeeesseeesanseeesanes 2
N24775 | SpPINAIE - 3 Di@l (26 THIES) ..uuveieitieeiieieiiiee ettt e rttee ettt et e sbe e e s be e e sbe e e sbeeesansessbeeesanreeanns 2
23 | S33404 | AUGEI LOCK PN = B/4 ..ottt bt st 2
24 | C18597 | Hex Head BOlt - 1 X 8 Lg..uuiii ittt et st 3
25 | W-490 HEX BOIt - 1/2 X 2 1/2 Lttt ettt st e st e ne e e e eabe e e e 1
26 | N37301 HEX BOIt - 1/2 X 6 1/2 L ee ettt ettt st e e nee e e eabe e e e 2
27 | C-695 HEX BOlt - 3/4 X 2 Lg (B2 TIIES) .. .ueeeiteeeeitieeeiiiee ettt ettt s ae e st smee e aee e e eabeeea 18
C-695 HEX BOlt - 3/4 X 2 Lg (26 TIFES)...uueeeueeeiiiieeeiitee sttt stee sttt ste e s e e sbe e s snee e s nee e s enbeeens 14
28 | W-496 HEX BOIt - 1/2 X 5 1/2 L eee ettt ittt et nee e eabe e e 1
29 | W-1553 | Hex Head BOlt - 3/4 X 2 1/4 L ...ueiueie ettt ettt et eans 22
30 | W-520 HEX NUL = T e e e e e s e e e s e e e e e e nnr e e e e s annnneeee s 3
31 | W-516 HEX INUL = 1721ttt e e bt e e st e e e s eabe e e bee e e anbeeeans 5
32 | W-518 HEX NUL = 3/4 (B2 TIIES) -.eeeeitiie ittt ettt ettt ettt st e e bt e e sbee e s enbeeeneeeeanbeeaans 40
W-518 HEX NUL = 3/4 (26 TIIES) ...eeeiuteieeiiee ettt e rtiee ettt ettt ettt e e st e e e s bee e sbee e s snbeeeaseeasanbeeeans 36
33 | W-517 HEX NUL = 578 ...ttt sttt e e be e e st e e e s eabe e e rbee e e anbeeeans 8
34 | N37907 | LOCKNUL = 1/2 FIANGE .. .eeeiiiiieiieie ettt ettt ettt st ne et e e e nne e eans 1
35 | F-3405 LOCKNUE = 1/2 UNITOTQUE ...ttt sttt e st e e e s enbeaea 4
36 | C-705 LOCKWASIIEE = T e e e e e e e e s nnnneeeeas 3
37 | W-525 LOCKWASIET = 1/2.... ettt st s be e e st e e e s sabe e e bee e e eabeeens 5
38 | W-527 LOCKWASNET = 3/4 (B2 TIFES) ..veeeiueeeeieieeitieeeeitee ettt stee sttt e e sbe e e s be e e sbee e s enbeeeneeeeanreeeans 40
W-527 LOCKWASNET = 3/4 (26 TIFES) ...eeeiueeeeieieeitieeeeitee ettt stee st e e st e e sbe e e s bt e e sbee e s sneeesneeeeanbeeeans 36
39 | W-526 LOCKWASIET = 5/8......eoiieiieiiei ettt sttt et s be e e st e e e s enbe e e see e e eabeeens 8
40 | N37041 HItCh ClEViS - CAT 4 ...ttt ettt e e s be e e s be e e s eabe e e bre e e anbeeens 1
N49675 | Hitch Clevis - CAT 5
41 | N33748 | Hitch Clevis - 8240 & 8300 (ONlY)...cceiiuiiiiiieiiiee et 1
42 | C-219 U-BOIt = 5/8 X4 X 5 9/16 ..ottt ittt st e s nee e e nne e aabeeens 4
G I I I ToToT O o = 1 1= PRSP PPPPPP P 1
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Tow Between Frame - 8435XL to 8650XL




Frame - Tow Between Frame - 8435XL to 8650XL

Item | Part No. Description Qty
1 C-219 U-BOIt = 5/8 X 4 X 5 9/16 ..ottt ettt be et e e enre e e aabeeea 4
2 | C-705 LOCKWASIEE = Tt e e s e e s e e e e s aanneeeeas 3
3 | NAO9B43 | HEX BOIt = 1 X O Lttt ettt e s e e e e e e e e e nneeas 2
4 | C26321 [ (oY=l o] [0 [T G @1 =T 1T o T PR UPRRRR 2
LI N 072 1 2 B o oY= T - o o (o [T RS 1
6 | D-5274 LOCKNUL = 1 UNITOMQUE .ttt e e e 2
7 | D-5279 Locknut - 3/8 Serrated FIANGE .......cc.eeiiiiiiiiii ittt 2
8 | F-3405 LOCKNUE - 1/2 UNIOTQUE ..ottt sttt snre e e sabe e 2
9 | N49595 | Axle HUD - 6”7 - 30,000 LDS.......uuiiiiiiiiiieieiiee ettt e e 2
10 | N15049 | Pin -1 1/2 D0ia X 6 1/2 UL ..ottt enre e 1
11 | N37041 HItCh ClEViS - CAT 4 ...ttt ettt e be e e st e e e s eaee e e rnee e e aabeeeans 1

N49675 | Hitch Clevis - CAT 5
12 | N44710 | Chain - 80,000 LS. ...cciiuiiiiiiiieiiie ettt ettt ettt et e sbe e e st e e e eaee e e nbeeesanreeanes 1
13 | NA7850 | MaIN Frame ...ttt e e et e e s e e e e e s nre e e e e e nnreas 1
14 | N48900 | Jackshaft ASSEMDIY - 44 7/8 LG ..ccoiuiiiiiiieiiiie ettt 1
15 | N50625 | Axle Extension - Drive Side - 32 Lg (for 89 1/2 wide frame) ........cccocoeeiiieiiiieniiiee e 1

N48935 | Axle Extension - Drive Side - 29 Lg (for 95 1/2 wide frame)
16 | N50626 | Axle Extension - Non Drive Side - 32 Lg (for 89 1/2 wide frame)...........coceeveriieninieenns 1

N48936 | Axle Extension - Non Drive Side - 29 Lg (for 95 1/2 wide frame)
17 | N48949 | GuArd - JACKSNAM ......coi ittt be e e earee e 1
18 | P1318510| Hairpin - 19, . ittt ettt et e et e e e s be e e st e e e snbeeeabeeeeanbeeanns 1
19 | N49596 | Spindle - 68”7 - 30,000 LDS. ....ooiiiiiiiiiie ittt sbe e aaree e 2
20 | W-490 HEX BOIt - 1/2 X 2 1/2 L eee ettt ettt ettt sttt ne e e e eabe e e 1
21 | W-509 HEX BOIt - 3/4 X 2 1/2 g eee ettt ettt st eae e e e eabe e e 20
22 | W-517 HEX NUL = 578 ...ttt sttt e e be e e st e e e s eabe e e rbee e e anbeeeans 8
23 | W-518 HEX INUL = B/4 .ttt ettt e e st e e e s bt e e st e e e s aabeeeasne e e anbeeeans 20
24 | W-520 HEX NUL = T e e e e e s e e e s e e e e e e nnr e e e e s annnneeee s 3
25 | W-526 LOCKWASIET = 5/8......eeiieiieiiii ettt ettt s be e e st e s enbe e e bee e e aabeeeas 8
26 | W-527 LOCKWASIET = 3/4......ooiiie ettt ettt e bt e e st e e e s eabe e erbee e e snbee e e 20
27 | N19230 | Hex Socket Cap SCreW = 1/2 X 1 g weeiueeeiiiee ittt 5
28 | N48075 | Sprocket - B0AB3 - 8.563 Di@l BOIE .......ceeiueeiiiiiieiiie ettt 1
29 | N49635 | Pin-2 Dia x 6 1/2 UL - Rear Tow Hitch (Not ShOwN) ..o 1
30 | C18597 | Hex Head BOlt - 1 X 8 Lg..uuiiiiiiiiiiiie ettt st 3
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Frame
Hydraulic Hitch Jack - 8435XL to 8650XL Tow Between

Item | Part No. Description Qty
1 D-5259 COEr PiN = 1/4 X 2 1/4 L eeeeeieie ettt st rae e et eans 3
2 | C15768 | JAM NUL - 1 1/4 Lottt e sttt e bt e e e be e e s eabe e e aaee e e anbeeesnnes 2
3 | ©39424 | HEX BOIt - 1 1/4 X 10 L uuiieiiiieiiiee ittt ettt ettt et s e e s be e e eabe e s rane e e snbeeens 1
4 | N28997 | PiN =1 1/4 X 2 1/4 UL ..ottt ettt be e st e s rane e e eabee e 1
5 | S39545 | PiN =1 1/4 X 4 5/16 UL ..ottt snb e e rnb e 1
B | S42784 | Pin -1 1/4 X S 5/16 UL ..ooniiiiiii ettt 1
A I \ L 1 T B X = o TP PUPPPPR P 1
I I < R I o To | PSP PUPPPPRP 1
1S I e 1T LG R o Tor 0 Y 1 1 o FO PSP PUPPPPRPP 1
10 | C39175 | CYliNAEr - B 1/2 X 12 ettt sttt b e bt e e s eab e e e ebae e s enbe e e eans 1
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Frame

Hitch Jack Hydraulics - 8435XL, 8630XL & 8650XL Tow Between

» | |
% & eﬁ\' 2
N <
N J
@

Item | Part No. Description Qty
1 CBI175 | CYlINAEN = B 1/2 X 12 ..ttt ettt et e bt e e st e e e s be e e e enee e e anteeesnnee s 1
2 | F10384 | Connector - 9/16-18 MJIC X 7/8-14 FJIC .....ooi it 2
3 | C14840 | Connector - 7/8-14 MJIC X 3/4-16 MORB ......ccoiiiiiiiiieiie et 4
4 | N34366 | Hyd Hose - 1/2 X 12 Lg W/7/8-14 FJIC ......eiiiiii ettt 1
5 | N37404 | Hyd Hose - 3/8 x 152 Lg w/ 7/8-14 MORB X 9/16-18 FJIC ......ccoeiiiiiiiiiie e 2
6 | N42880 | Valve - 2 Way Ball..........coooiiiiiiieieiee et 1

6A | N42881 HANAIE - VAIVE ... .ttt e e e e e e e e e e e e eeeeas 1
7 | N34498 | Male PioneerTip - 7/8-14 FORB ......ccoouiiiiiii ettt 2
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Castor Axle
Tow Behind Castor Axle - 8240XL to 8425XL
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Castor Axle - Tow Behind - 8240XL to 8425XL

Item | Part No. Description Qty
1 NTB028 | BEAMNG CUP ..eiiueiiiiiiiieiiie ettt ettt e e it e e sabe e e s bt e e s abe e e sbeeeabeeeeanbeeanreaeanbeaans 2
2 | N16030 | Bearing COnE OULET .......ccoiuiiiiiieiiiiieeiiee et ettt et be e e s be e e s bee e s bee e s snbeesaneeeeanbeeesnnes 2
I N R 10 - =Y | SO UPRTOUPRROPR 2
4 | N3B170 | SPINAIE MOUNT ..ottt ettt e e b e e e s be e e s bee e s anbeesraneaesnbeeenns 1
5 | N36171 SPINAIE ENA PIALE ...ttt nanee s 1
6 | N3B178 | Castor WEIAMENL. ...ttt sttt ae e e e e s eab e e ente e e anbe e e enes 1
7 | N36181 Castor Extension (Used Only With 21.6 X 16 Tir€S) .......ceevuiiiiiiiiiiieeeiee e 1
8 | NBB186 | WAIKING AXIE ... ..ottt e s e e e e s e b e e e e e aan e e e e e e nneeas 1
S I I P2 I P2 ] - A2 I - PR S 1
10 | N36226 | BUShING - 2 1/2 OD X 2 ID ...ciiiiiiiiiiie ettt ettt e e e s enee e e eans 1
11 | N13962 | Washer - 2 1/2 0D X 1 9/32 1D X 1/4 ..eeeieeeeee ettt e 1
12 | N19484 | Hex Slotted Nut - 1 1/4 - T2 UNF .....oiiiii ettt 1
13 | D-5239 COttEr PiN = 1/4 X 2 1/4 L eeeeeeee ettt be e et rae e 1
14 | F-3405 LOCKNUL = 1/2 UNITOTQUE ...ttt sttt et nee e e embeeea 1
15 | W-493 HEX BOIt - 1/2 X 3 1/2 g eee ettt ettt sttt s nee e e eabe e e 1
16 | W-499 HEX BOIt = 5/8 X 2 L. eieiueeee ittt ettt ettt ettt st e st e e s be e e sbee e s enbe e e neeaeanbeeeans 9
17 | W-501 HEX BOIt - 5/8 X 2 1/2 g ueeeitete ittt ettt ettt et aee e e eabe e e e 3
18 | W-517 HEX INUL = 5/8 ...ttt ettt e st e e e bt e e st e e e s eabe e ebne e e aabeeeans 12
19 | W-526 LOCKWASIET = 5/8......eeiiieiieiiei ettt sttt s be e st e e e s eab e e e nee e e sabeeens 12
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Castor Axle
Quad Steer Castor Axle - 8240XL to 8425XL
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Castor Axle - Quad Steer - 8240XL to 8425XL

Item | Part No. Description Qty

1 N50926 | Kit - Steer Link - Quad Hitch

3-1286-3 | HItCh BraCKet........eeeieiiiiiieii et e e e e e e e e e e e e e e e e e s 1
2 3-206-3A | Hinge Bolt - 1 3/4 x 13 7/8, 1 1/4-12UNF Thread ........cccceeeeiiiieie e 1

3-0206-3 | Hinge Bolt - 1 3/4 x 12 7/8, 1 1/4-12UNF Thread ........ccccceeeeiciieee e 1
3 | 2-0422-2 | Lock Washer - Internal TOOthe = 1 1/4 .....ccuviiii et 5
4 | 2-0104-2 | Nut, Jam = 1 1/4-T2UNF ..ottt s be e e st e s sane e e sabeeeas 7
5 3-0705-3 | King Bolt-13/4x91/8,1 1/4-12UNF Thread ..........ccccoceeiiiiiiiie e 1
6 | 3-1287-3 | Center Tie Rod Bolt - 1 1/8 x 4 9/16, 7/8-14UNF Thread..........cccccoiiiiiiiiiiiieiee e 1
7 2-0280-2 | FIat WASNEI = 7/8, SAE ... et e e e e e e e e e e e e e e e e e e eeee e aaararabaaaaas 1
8 | 2-0282-2 | Slotted Nut - 7/8-TAUNF ...t s sae e e eabe e eans 1
9 | W-532 Cotter KEY = B/16 X 1 /4. ettt e eare e et s eaes 3
10 | 3-1494-3 | Tie ROU ASSEMDIY ..ottt e e s e e e e b e e e e e e nneeas 2
11 | 1-0431-1 | Bushing -1 1/8 ID X 1 1/4 OD X T LG ..eiiiuiiiiieeeie et 2
12 | S-752 Grease Fitting, Straight - 1/4-28UNF ..........cooiiiii e s 6
13 | 3-0648-3 | CleVis ASSEMDIY ........ciiiiiiiiiiie ittt ettt e e bt e e s be e e sbeeesabseeeabeeeeanreeaans 2
14 | 3-0652-3 | Clevis Bolt - 1-T4UNF X 3 3/16 ....ccoiiiiiiiiieiiiie ettt e e e sare e 2
15 | S-1311 Slotted NUL - T-TAUNF ... e e s aae e sanee s 2
16 | 3-1501-3 | Trunnion ASSembIy - Left ... e 1
17 | 3-1502-3 | Trunnion Assembly - RigNt........ccoooiiiiiii e 1
18 | 1-0427-1 | Bushing - 1 ID X 1 1/4 OD X 1 1/8 LG ...eeiiiieiiiiiee ettt 2
19 | 3-0651-3 | Trunnion Bolt - 1 3/4 Dia x 11 15/16, 1 1/4-12UNF Thread ..........ccccocoiriiiiiiiiee e 2
20 | 1-0404-1 | Bushing - 1 3/4 ID X2 OD X 2 1/2 LG ...eeiiuiiiiiiei ettt 8
21 | 8-0102-8 | BUSHING SPACET......ceiiiiiiiiiiie ittt et e s bt e s be e e s bae e e nbte e s enreeesnns 2
22 | 1-0822-1 | TRrUSt BEANNG = T-177 ..ottt s e e e e 2
23 | N45206 | FroNt AXIE - WTB00......ceeeiiieeeeeeeieeie ittt e e e ettt e e e e e e e e e e e e s s abaar et e e e e aeeeessasannnnenseeeeeeas 1
24 | F-3009 Grease Fitting, 45 Degree - 1/4-28UNF ...........oooiiiiiiiiiie e 2
25 | 8-1135-8 | Bushing -2 ID X2 1/4 OD X 1 1/4 LG ...ooiiiiiiiiee ettt 2
26 | N45205 | HItCh BEAM = 84 LG .. .ueiiiiiiiiiiiiee ettt s e e e s 1

N49560 | Hitch Beam - 108 Lg - MAX 1l ONLY

Not Shown - See page 4-2
1-0561-1 | Hub with Studs and Cups
1-0761-1 | Complete Hub Assembly
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Castor Axle
Quad Steer Castor Axle - 8435XL, 8630XL & 8650XL
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Castor Axle - Quad Steer- 8435XL, 8630XL & 8650XL

Item | Part No. Description Qty

1 N50926 | Kit - Steer Link - Quad Hitch

3-1286-3 | HitCh BraCket.........oooiiiiieiee e e 1
2 | 3-206-3A | Hinge Bolt -1 3/4 x 13 7/8, 1 1/4-12UNF Thread .........cccceevevviieeieiiiiee e eeeea e 1

3-0206-3 | Hinge Bolt - 1 3/4 x 12 7/8, 1 1/4-12UNF Thread ........ccccceeeiiiieeee e 1
3 | 2-0422-2 | Lock Washer - Internal TOOthe - 1 1/4 ..o 5
4 | 2-0104-2 | Nut, Jam = 1 1/4-T2UNF .......ooiiiie ettt st be e eabe e s eare e e sabeeeas 7
5 | 3-0705-3 | King Bolt -1 3/4x9 1/8,1 1/4-12UNF Thread ..........cccooceiiiciiee e 1
6 | 3-1287-3 | Center Tie Rod Bolt - 1 1/8 x 4 9/16, 7/8-14UNF Thread..........cccccoiiiiiiiiiiiiieiee e 1
7 2-0280-2 | FIat WASKNEI = 7/8, SAE ... . e e e e e e e e e e e e e e e e e e eeeereaaarababaaaaas 1
8 | 2-0282-2 | Slotted Nut - 7/8-TAUNF ...ttt sae e enb e eaes 1
9 | W-532 Cotter KEY = B/16 X 1 /4. ettt e eare e et s eaes 3
10 | 1-0431-1 | Bushing -1 1/8 ID X 1 1/4 OD X 1 LG ...oiiiiiiiiiiiie ettt 2
11 | S-752 Grease Fitting, Straight - 1/4-28UNF ..........cooiiii e s 6
12 | 3-1433-3A Tie ROA ASSEMDIY ...ttt e e e e e e e e nb e e e e e nneeas 2
13 | 3-0648-3 | CleVis ASSEMDIY .......coiiiiiiiiiie ittt ettt ettt e s bt e e s be e e sbeeeebseeeabeeeeanbeeanns 2
14 | 3-0652-3 | Clevis Bolt - 1-T4UNF X 3 3/16 ....ccoiiiiiiiiieiiie ettt saeee e 2
15 | S-1311 Slotted NUL - T-TAUNF ... e e s aae e sanee s 2
16 | 1-0404-1 | Bushing - 1 3/4 1D X2 OD X 2 1/2 LG ..ueeiiiiiieeiiee ettt 8
17 | N45207 | Front Axle Beam - W2000 ........coooiiiiiiieiiiiiee ettt e e e e s e e e e snre e e e e e snneeas 1
18 | 3-1431-3 | Trunnion ASSembIy - Left ... e 1
19 | 3-1432-3 | Trunnion Assembly - RigNt........coooiiiiiiii e 1
20 | 1-0427-1 | Bushing - 1 ID X 1 1/4 OD X 1 1/8 LG ...ceiiiiiiiiiei ettt 2
21 | 3-1434-3 | Trunnion Bolt - 1 3/4 Dia x 13 11/16, 1 1/4-12UNF Thread .........c.cccooeeiieiiinien e 2
22 | 8-0995-8 | BUSHING SPACET.... ..ottt ettt be e s be e e s ae e e nte e e enne e e sanes 2
23 | 1-0822-1 | TRruSt BEArNG = T-177 ..ottt e e s e b e e e 2
24 | F-3009 Grease Fitting, 45 Degree - 1/4-28NF ... s 2
25 | N45205 | HItCh BEAM = 84 LG .. .ueiiiiiiiiiiiie ittt s e e e e 1

N49560 | Hitch Beam - 108 Lg - MAX Il ONLY

Not Shown - See page 4-3
1-0559-1 | Hub with Studs and Cups
1-0759-1 | Complete Hub Assembly
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Castor Axle
Quad Steer Castor Axle - Tongue Support

Item | Part No. Description Qty
1 1060-3 Tongue Spring SUPPOrt ASSEMDIY ......c.uiiiiiiiiiiiie et 1
2 | 733-3 Double Tongue SPring ASSEMDIY........ciiiiiiiiiii ettt e e e e s sbe e sane e e sbeeeas 1
3 | 3994 (07 To oo [gTo [ =T Gr P TR UP TP PP 1
4 | 458-2 SEAr WASKET = 1/2 1ttt et s be e sab e e rare e e sanee s 2
5 | 229-2 Cap Screw - 1/2-20UNF X 2 1/8 Grade 5 ......ccccueiiiiiieieieiee ettt 2
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Hitching
Tow Behind All Models - Except Quad Steer
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Hitching - Tow Behind

Item | Part No. Description Qty

1 C18761 Chain - Safety - 40,000 1D .......oiiiiiiiiiee e e s 1

N44710 | Chain - Safety - 80,000 Ib (Used on Seeding UNit) ..........ccoooeiiiiiiiiiiiiiiee e 1
2 | D-5140 Pin - Cable LOCK = 5/8 Dl .......cuuviieeiiiieiie e eciieee e cetete e e sttt e e e s s etae e e e s staee e e s ssstaeeeessnnraneaeaanes 2
3 | C-3717 e T T D = I 1 T | PRSP 1
4 | N16226 | Pin-Hitch -1 1/8 Dia X 3 11/16 UL ....ceiiiiiiiiee ittt 2
5 | N19054 | Hitch Tube - Outer Right (STraight) .........cooouiiiiiiiie e 1
6 | N19055 | Pin -1 Diad X 5 13/32 UL .cociiuiiiiie ittt ettt ae e st e e e s esnae e e e e nnnraea e s e nnnneas 2
7 | N19196 | Hitch Tube - Outer Left (Straight) .........ceeioiiiie e 1
8 | N19203 | Bracket MOUNTING LUGS ...ccoiueiiiiiiiiiiee ettt e e e 2
9 | N19307 | KIK Pin = 1/4 Dia X 1 3/4 Lgu..uueeiiiiiiiiee e it e ettt e e s sttt a e e stae e e s e stee e e s ssnaeeaeesnnraeaesennneeas 2
10 | N22793 | TUDE = OULET ...ttt ettt e e e e e et e e e e st e e e s e nbe e e e e e estaeeeeennstaeeeeennsees 2
11 | N22794 | TUDE = INNEE ...ttt e e e e e e e e e ettt e e e e e e e e e e e s s annberaeeeeaaaaeeeaaan 2
B P2 I VT 2 B - 1o I 1) ] o SRR 1
LRSI VI 1o 4 S R I 7 1] (o 1 SRS 1
14 | NSB240 | HitCh ClBVIS ..eiiiieiiiie ettt ettt e e e e e e e e st e e e e e stt e e e e e enbaeeeeeestaeaeeennsees 1
15 | NBB243 | HItCh TUDE....ceeiiiiiee ettt e e e e e e e e e e s e e s bbbt e e e eaaaaeeeesaannnnnee 1
16 | N37159 | Pin -1 1/2 DIa X 5 1/8 UL ..cuiiiie ettt ettt e e e a e e e e e 1
17 | N37160 | Pin -1 1/2 DI@a X 8 3/8 UL ....uviiiieiiiiie ettt ettt e et e e s nrae e e e nnreas 2
18 | N37162 | Klik Pin - 5/16 Dia X 2 11/32 L ..eeoiciiiee ettt ettt e et e e e et e e e nrae e e e 5
19 | N37176 | Pin -1 1/2DIa X 8 7/168 UL ....uviiiiii ittt ettt e e et n e e e nrae e e e nneeas 1
20 | N37400 HItCh TUDE - INNEI Left .o 1
21 | N37410 L0 oY LI I = - LRSS 1
22 | N19051 Hitch TUbe - INNer Right........ooiie e 1
23 | N37417 | Pin =1 1/2 Dia X5 5/8 UL......uuiiiiiiiiiiie ettt a e st e e e e e e e e e nraea e e e nnneas 1
24 | D10553 L F= 1 o |1 PRSP 2
25 | N22797 | Plate - MOUNL.... ...ttt e e e e e e e e e s st e e ee e e e e e e e e e s s s annnnenseeeeeeas 4
26 | N190B5 | FIatWasher - 1 1/6 .......oviiiiiiiiie ettt e e e e e e e e e e e e nnnbaea e e e nneeas 1
27 | S-951 HEX BOIt - 1/2 X 4 1/2 L eee ettt et aee e e eabe e e 2
28 | C-1550 HEX BOIt = 3/8 X 4 L. .ceeiueeeeitiie ettt ettt sttt sttt et e e b e e st e e e s enbe e e neeeeanbeeeas 6
29 | W-514 HEX NUL = B/8 ..ottt e et e e ettt e e e e sttt e e e saasaaeeeeanssbaeeeeannnaeeanan 6
30 | W-517 1= NN LU Y £ SRR 8
31 | D-5274 LOCKNUL = 1 UNITOIQUE ...ttt e e e 1
32 | F-3405 LOCKNUE = 1/2 UNITOTQUE ...ttt ettt nee e e enbe e e 2
33 | W-523 LOCKWASIET = B/8......eeiiii ettt s e e e et e e e s st e e e e e s nnsbaeeeeannnaeeaean 6
34 | W-526 LOCKWASIET = B5/8..... .ottt et e e e et e e e e et e e e e e nsba e e e e annaeeaean 8
35 | C-219 U-BOIt - 5/8 X 4 X5 9/16 ...ttt ettt ettt e e et e e e e e e e e s nn e e e e e annnaeeae s 4
36 | BW-11 Hairpin - #8 - 3/16 X 3 3/4 L .eeiueee ettt ettt ettt ettt e enee e s eabeeeas 5

N22800 | Hitch Stand Kit ( order Through Wholegoods)

(Includes ltems #12, 13, 14, 22, 24, 25, 26, 28, 29, 31 & 36)
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Hitching

Quad Steer Hitch - Maxim Il

(&)
ltem | Part No. Description Qty

1 S44791 [ (10 T O LU F=To IS (=T= 1
2 | S44789 | @ U F=To S (==Y gl [1e] o H RN 1
3 Y L R I O =V T 1 (] o [N 1
4 | S44370 | Bushing - 1.031ID X 1 1/2 0D X 5 31/32 Lg.ueeeiteeiiieeeiiiee ettt 1
5 F-4543 U-BOIt - 5/8 X 3 1/16 X 5 3/8 UL ....coeeeeeeeieietteeeee ettt ettt 2
6 | C-5561 U-BOIt - 3/4 X 4 X5 /16 UL.....ccoiieeeeeeeeeeee ettt ettt n e 4
7 | C-699 HeX Head BOIt - 1 X B Lg . uueeeeiiiiiiiiie ettt e e e s 1
8 | C18597 | Hex Head BOolt - 1 X 8 LG ..uiiiiiiiiiiiie ettt ettt e e 1
9 D-5498 Flatwasher - 1 1/16 ID X 2 OD X TTGA .oovuieiieieeeeeee ettt 2
10 | W-526 (o To = ] g L= G oYL < TR 4
11 | W-527 (o To) = ] g L= G 7 S 8
12 | C-705 [0 To] AT T= T g =T A IO URRR 2
13 | W-517 [ Lo N [V £ T 4
14 | W-518 [ o N [0 8
15 | W-520 HEX NUL = oottt e e e et e e e e e e et e e e e e s ee b e eeeessstaneeesenssnnaeeaees 2
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Hitching
Quad Steer Hitch - Maxim lll

ltem | Part No. Description Qty
1 Y O B o 1 (o] TR O LU = (o ] (=YY N 1
2 | S44755 IR @ U F=To RS (==Y gl [17e] o RN 1
3 | S44760 | Support - HItCh RiD........oiiiie e e e e 1
4 S44385 (O 1Y E T o 11 o o 1
5 | S44370 | Bushing - 1.031 1D X 1 1/2 OD X 5 31/32 Lg...ccueeeiiieeiieieiiiee ettt 1
6 F-4543 U-BOIt - 5/8 X 3 1/16 X 5 3/8 UL ....coeieeeeeeeietteeeeee ettt ettt 4
7 | C-219 U-BOIt - 5/8 X 4 X5 /16 ULttt ettt n e 2
8 | C-5561 U-BOIt - 3/4 X 4 X5 /16 UL.....cciiieeeeeeeeeee ettt ettt e n e 4
9 | D-5558 HexX Head BOIt - 3/4 X 6 Lg . ..uuieiiie ettt sttt smee e e sabe e 2
10 | C18597 | Hex Head BOolt - 1 X 8 LG uueiiiiiieiiiie ittt 1
11 D-5498 Flatwasher - 1 1/16 ID X 2 OD X TTGA .ooveieieiccceeeeee ettt 2
12 | W-526 o Yo =] gL oYL TR 12
13 | W-527 o Yo = ] g L= R 7 S 10
14 | C-705 (o To] V1= T] g T<T G PO 1
15 | W-517 [ (o> N [V £ T 12
16 | W-518 [ (2 N UL T T 10
17 | W-520 [ L2y 11 A PO 1
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Hitching

Quad Steer Hitch - Contour Drill

ltem | Part No. Description Qty
1 C-219 U-BOIt - 5/8 X 4 X5 /16 UL..coiineieiieeeeeeee et 6
2 C-705 [0 To] AT T= T g T<T A IR 2
3 | C18597 | HEX BOIE - 1 X 8 L. uteiiitiieiiiie ittt ettt ettt ettt st e bt e e et e e s enb e e e ene e e e anbe e e enes 1
4 | C18756 | HEX BOIt - 1 X 10 LG uuiiiiiiieiiiie ittt ettt ettt ettt e e s be e e e ae e e s be e e s embeeenneeesnbeeenns 1
5 D-5498 WaSHEr = 1-1/16 ID X 2 OD e e e e e e e e e e e e e e e e e e e e aeaeararabaaanas 2
6 | N16226 | Hitch Pin 1 1/8 Dia X 3 11/16 UL ....uveiiiiiiiiie et 2
7 | N19307 | KIK PIN = 1/4 X 1 3/4 Lg ueeeectie ettt ettt ettt etae e e eabe e e saae e e enbeeeenns 2
8 | S44370 | BUShiNG - 1-1/2 OD X 1 ID ...oiiiiiiiiiiiie ettt ettt sttt e e enb e e ean e e embe e enns 1
9 S44380 2] = ol IRl 11 o] o EE O PRRR 1
L Y R T L R I O F= A SR o 1] o [N 1
11 | S44389 | Hitch Assembly - QUAA SEEET .........eiiiiiiiiei e 1
12 | S44390 | Hitch Beam - QUAd SEEEI ......cociii it e e e e e e e e e e enaees 1
13 | W-517 [ o> N [V £ T 12
14 | W-520 [ L2y 11 A PO 2
15 | W-526 (o To =] g L= oYL < TR 12
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Hitching
Rear Tow Hitch All Models

Item | Part No. Description Qty
1 N49640 | Pin -1 1/2 DI@ X B 1/2 UL ....uviiiiiieeiiiie et e e 1
2 | N28997 | Pin =1 1/4DIa X 2 1/4 UL....cii it s e e 2
3 | N28998 | PiN -1 1/4DIa X 4 3/4 UL.....oeiiiiiee ettt 1
4 | N32735 | PiN=11/4DIaX 5 1/4 UL....ooiiiieeeiiie et 2
5 | N3B6392 | RearTOW HITCH .....oooieiiiee e e 1
6 | N37491 Upper Hitch Link (8240, 8300, 8336, 8370 and 8425)..........ccccocveeiiieeiiree e eseee e 1

N44595 | Upper Hitch Link (8435, 8630 and 8650) ........ccccueierreeerrererieeesieeesieeesneee s e ssnreessnee e 1
7 | P1318510| Hairpin - #19 = 1/4 X 4 3/8 LO....ueeeiieieiiee et 1
8 | D-5239 | CoMEr Pin = 1/4 X 2 1/4 Lg c.eeee ittt s e e 5
9 | N37335 | Hitch - SINGIE TONQUE ....coiiiiiiiiiie it e e e e e e e saneeas 1
10 | N37176 | Pin =1 1/2Dia X 6 7/16 UL ..coiiiiiiiiiie et 1
11 | N37162 | KICK Pin = 5/16 X 2 11/32 L. .ueeiiieie it 1
N38098 | Kit Single Tongue Hitch (Includes items 9 to 11)
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Rear Hub & Tire

Rear Axle - 26 Rim

ltem | Part No. Description Qty
1 W-4181 107011 (=T g o T T U 2 PRSPPI 1
P2 I N T LY A I B T 1= o 0= o TP RS 1
3 | N1B959 | GasKet - #SE-49 ..ottt ettt e b e e e be e e be e e s aabe e e nare e e abeeaa 1
4 | N13950 | Non-Drive Hub - 10 Bolt (Includes Items 5, 6 and 16).........ccccueeeeiiiiiiieiiiiiiee e 1
N25479 | Drive Hub - 10 Bolt (Includes Items 5, 6 and 16) ........cocoviiiiiieiiiiiiiiiiiieeee e 1
5 | N13951 Bearing CUp - #39520......cciueii ittt ae e e b e e s sabe e e rare e e abeeea 1
6 | N13952 | Bearing CUP - #AB5BA ...ttt ettt et be et e e e e bb e e e bee e s eabe e e enee e e anbe e e ennes 1
7 | N13954 | Bearing Cone - OULEr - #39585.........coiiuiiieiie ittt ettt et snbe e eae e e e enbe e eans 1
8 | N13955 | Bearing Cone - OULEK = #4B0.......cccuuiiiiuiiiaiie e eiee et iee ettt be e e s sabe e e saee e s enbeeesnns 1
9 | N13956 | Seal - CRB0087 - #SE-48 ......ccueiiieieiiiie ettt ettt e et e s rbe e s bee e s sabe e s saee e s anbeeesnees 1
10 | N13964 | RiM - DW20 X 26 ...eeieiiiieiieiaiiieeeiee ettt ettt e raee e satea e aate e s sbeeeaabeeesbeeesbeeesanbeeeaseeesanreeesnnes 1
11 | N25617 | Tire - 23.1 x 26 (12 Ply Rating) All Weather ............coooiiiiiii e, 1
N25755 | Tire - 23.1 x 26 (10 Ply Rating) RiICE .......ceviiiiiiiiieiieee e 1
12 | N24775 | SPINAIE = B DA .ottt sttt b e e e e st e e s be e e e sabeeeante e e snneeas 1
13 | N13958 | Flange Wheel Nut - 3/4-16 UNF - Grade 8...........cooiiiiiiiiiiiiii it 10
14 | D-5247 HEX BOIt = 5/16 X 1/2 L .eeeeieeee ettt ettt e st e s emee e e nne e e eabeeeas 4
15 | N19484 | Hex Slotted Nut - 1 1/4 - T2 UNF .....oiiiii ettt 1
16 | N13953 | Press-In Wheel Stud - 3/4-16 UNF - Grade 8..........ccceiiiiiiiiiiiiiii e 10
17 | N13962 | Flatwasher - 1.281ID X 2 1/2 OD X 1/4 ThiCK .......eeiiuiiiiiieieriee et 1
18 | N13968 | Valve Stem - TRB18A (NOt SNOWN) ....eoiiiuiiiiiiieiie e 1
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Rear Hub & Tire
Rear Axle - 32 Rim

Item | Part No. Description Qty
1 N33551 | DUSE Cap - DC28.......oooieeieiiie ittt ettt be e st e e s be e e s be e e e snbeesanreessnreeeans 1
2 | N3B554 | GASKEE - SEBO....ccueiiiiiiieiiie et e e e anr e nnnes 1
3 | N33243 | Slotted HEX NUL = 2. .o e e e e e e 1
4 | N33244 | Cotter PiN = B/8 X B 1/2 ..ottt 1
5 | NBB245 | FIAtWASNEN ... 1
6 | N33547 | Bearing Cup - HM218210........cuiiiiiieiriie et 1
7 | N33548 | Bearing Cup - HM212010.......ccuiiiiieiiie e 1
8 | N33549 | Bearing Cone - INner - HM218248 ...........uiiiiiiiiiiie et 1
9 | N33550 | Bearing Cone - Outer - HM212049 ........cooiiiiiiiiiiiie ettt 1
10 | NSB552 | Seal - SEBS.... ittt bbb b bae e s aare e nanes 1
11| NBB4AB8 | RiM - DW27 X 32, ittt sttt e be e e e be e e s be e e e eateesnne e e sanea s 1
12 | N36353 | Tire - 30.5x 32 (12 Ply Rating) AllWeather ............ccoociii i 1

N36232 | Tire - 30.5 X 32 (14 Ply RatiNg) LUQG ...cocueeeiiiieiiiee ettt 1

N36233 | Tire - 800/65 R32 - L1 135 = LUQ ..cciveieiiiieiiiie ettt e e 1

N42159 | Tire - 900/60 R32 - 176A8 = LUQG.......ueieiirieiiiie it e e e e 1
13 | N13958 | Flange Wheel Nut - 3/4-16 UNF - Grade 8...........cccovieeiiieieiiie e 10
14 | N32871 | SPINAIE = 4 1/2 DI .eeeeiieee ittt esnn e s ne e e s anneeeaes 1
15 | N36140 | Hub - 10 Bolt - 20,000 Ib (Includes Items 6, 7 and 17)........cccceeveriiieeenieee e 1
16 | D-5247 HEX BOIt - 5/16 X 1/2 L eee ittt ettt st e e e e smeee e e sneeeenneeeeanneeenns 4
17 | N13953 | Press-In Wheel Stud - 3/4-16 UNF - Grade 8..........ccceeiiiieiiiieiie e e e 10
18 | N13968 | Valve Stem - TRB18A (NOt SHOWN) ..cooiiiiiiiie et 1
19 | N25611 Rim Hole Plug - 5/8 Brass (NOt SHOWN) .......ccuuuiiiiiiiiiic et 1
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Rear Hub & Tire
520 Dual Tire Option - Prior to 2010

Rear Axle

ltem | Part No. Description Qty
1 N33551 DUSE Cap = DO28B..... ettt ettt st ettt e s bt e e s be e e e abbeesbee e e enbeeeanneaesabeeenns 1
2 | N3B554 | GaSKEl - SEBI.......ueiiiiiiiiiii ettt e ab e eab e e enb e nanes 1
3 | N33243 | SlIoted HEX NUL = 2. .ottt st e b e e enbe e e nane e e snneeens 1
4 | N33244 | Cotter Pin = 3/8 X 3 1/2 LG coueiie ittt sttt e e e s snnee e 1
5 | NBB245 | FIAWASNEN ... e 1
6 | N33547 | Bearing Cup - HM218210........cueiiiiieiiiee e snre e e 1
7 | N33548 | Bearing Cup - HM212010......ccciiiiiiieiiiee e s snne e e e e 1
8 | N33549 | Bearing Cone - INner - HM218248 ...........uuiiiiiiiiieie et 1
9 | N33550 | Bearing Cone - Outer - HM212049 .........coooiiiiiiiiiieereee e 1
10 | NSB552 | Sal - SEBS.... ittt ettt e n e e e ae e e e ana e e e enreeeanreeennnes 1
11 | N45093 | Rim - DEEP DiISN X B8.....eieiiiiiiiiiiie ettt st e e s ennaeee s 2
12 | N45092 | Tire - 520/85R38 - 155A8 = LUQ ..eeeiuveieiiiiiiiiiaaitiee ettt e sttt e sitee e ste e e seee e sbee e s ssseessbeeassnbeeanes 2
13 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8...........coiiiiiiiiiiiiiii et 10
14 | N32871 | SPINAIE - 4 1/2 DI .eeeiiiiee ittt ettt et et e s bt e e st e e e saseeebeeeeanreeanes 1
15 | N47412 Hub - 10 Bolt - 20,000 Ib (Includes Ifems 6 and 7)........ccocuveeiiiiiiiiiee e 1
16 | D-5247 HEX BOIt = 5/16 X 1/2 L. eeeieeie ittt st e st e e s snn e e sbn e e s enreeeaes 4
17 | N47411 Press-In Wheel Stud - 7/8-14 UNF x 3 1/2 Lg - Grade 8.........coociiiiiiieiiiie e 10
18 | N13968 | Valve Stem - TRB18A (NOt SHOWN) ..ccouviiiiiieiiiee et 1
19 | N25611 Rim Hole Plug - 5/8 Brass (NOt SHOWN) .......cc.uuiiiiiiiiiiie et 2
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Rear Hub & Tire

520 Dual Tire Option - 2010

Rear Axle

ltem | Part No. Description Qty
1 N33551 DUSE €A = DO28B..... ettt ettt e ettt e s bt e e s be e e e abb e e ebee e e anbeeesnneaeanbeeenns 1
2 | N3B554 | GaSKEl - SEBI.......ueiiiiiiiiii ettt eab e ear e enbe e e 1
3 | N33243 | SlIoted HEX NUL = 2ottt e b e e enbe e e nane e e saneeens 1
4 | N33244 | Cotter Pin = 3/8 X B 1/2 LG coueiie ettt ettt st e e sane e e e e 1
5 | NBB245 | FIAIWASNEN ... et 1
6 | N33547 | Bearing Cup - HM218210........cuiiiiiieiiiee e e e 1
7 | N33548 | Bearing Cup - HM212010......ccciiiiiiieiiiee oot e e 1
8 | N33549 | Bearing Cone - INner - HM218248 ...........uiiiiiiiiieie et 1
9 | N33550 | Bearing Cone - Outer - HM212049 ........cooooiiiiiiiiiee e 1
10 | NSB552 | Sal - SEBS... ettt ettt n e e et e e e anae e e nneeeeanreeennnes 1
11 | N47406 RimM - 16 X 38 - INNEF DUAL ...t e e e s eeeeas 1
12 | N47407 | Rim - 16 X 38 - OUIEr DUAL ......ooiiiiiiiiie ettt e e e e 1
13 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8.........c.coiiiiiiiiiiiiiie et 26
14 | N32871 | SPINAIE - 4 1/2 DI ...eeiieeii ettt ettt et e e st e e st e e e s aseesnbeeeeanreeanns 1
15 | N47412 Hub - 10 Bolt - 20,000 Ib (Includes Items 6 and 7).........cocuveeiiiiiiieeee e 1
16 | D-5247 HEX BOIt = 5/16 X 1/2 L. eee ittt ettt ettt sttt e s enne e s nne e s enneeens 4
17 | N47411 Press-In Wheel Stud - 7/8-14 UNF x 3 1/2 Lg - Grade 8.........cooiiiiiiieniiie e 26
18 | N13968 | Valve Stem - TRB18A (NOt SHOWN) ..cooiuiiiiiiiiiiiiie e 1
19 | N25611 Rim Hole Plug - 5/8 Brass (NOt SHOWN) ........c.uuiiiiiiiiiiiec st 2
20 | N45092 | Tire - 520/85R38 - 155A8 = LUQ ..cuveieiiiieiieie ittt 2

EIGHT Series XL Air Cart July 2013 4-5



Rear Hub & Tire

800 Dual Tire Option - 8435XL to 8650XL Tow Behind - Prior to October 2012

Rear Axle

Item | Part No. Description Qty
1 D-5247 HEX BOIt = 5/16 X 1/2 L .eeeeieiee ettt ettt e b e st e e snne e e enbeeeas 4
2 | N51387 | Valve Stem - TV-6008C (NOt SHOWN) .....coiiuiiiiiiiiiiiie ettt 2
3 | N33244 | Cotter Pin = 3/8 X B 1/2 LG« ueeieiiiee ittt ettt et st e et e e sanee e 1
4 | N36233 | Tire - 800/65RB2 RAMIAI.......ueiiiiiiiiiiie ettt sttt e e rare e e ebee e 2
5 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8.........coooiiiiiiiiiiiiie it 26
6 | N47411 Press-In Wheel Stud - 7/8 x 3 1/2Lg - 14 UNF - GR8 ......cceiiiiiiiiiiie e 26
7 | N49585 | Rim- Inner Dual - 27 X 32 RiM ..ottt 1
8 | N49586 | Rim- Outer Dual - 27 X 32 RiM ...ccccuiiiiiiiieiie ittt e e eaes 1
O | NBB552 | Sal - SEBS.... ittt he et e e e eabe e e ear e e e anbe e ennes 1
10 | N3B554 | GaSKEE - SEBD..... ittt sttt b e b s anb e bae e e aare e eanes 1
11 | N33551 DUSE Cap - DO28B..... ettt ettt st ettt be e e st e e e s beeesbee e s snbeeabeeeeanbeeeans 1
12 | N47412 Hub - 10 Bolt - 20,000 Ib (Includes fems 6 and 7).........cocueieiiiiiiiiie e 1
13 | N33547 | Bearing Cup - HM218210......coi ittt ettt st st e e ae e e e nbe e e s snbee e 1
14 | N33548 | Bearing Cup - HM2120T0......cii ittt ettt s ee e st e s ne e e e nbee e e snnee e 1
15 | N33549 | Bearing Cone - INner - HM218248 ...........ooiiiiiiiiiiiiee ettt 1
16 | N33550 | Bearing Cone - Outer - HM212049 .........ooiiiiiiiiieiiee ettt 1
17 | N3B245 | FIAWASKNEN ..o et e e e e e e e s e e e e e nneeas 1
18 | N32871 | SPINAIE - 4 1/2 DIa .eeeiiieei ettt ettt ettt be e e st e e e s aseeesbeeeeanreeanns 1
19 | N33243 | SIoHEd HEX NUL = 2.ttt e et e e e e ab e e e bee e s anbeeenns 1
20 | N25611 Rim Hole Plug - 5/8 Brass (NOt SHOWN) .........ciiiiiiiiiiiiiie et 2
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Rear Hub & Tire

800 Dual Option - 8435XL to 8650XL Tow Behind - October 2012 to Present

Rear Axle

Item | Part No. Description Qty
1 D-5247 HEX BOIt = 5/16 X 1/2 L. eeeitiee ettt ettt et be e s e e snn e e e saneeeas 4
2 | N51387 | Valve Stem - TV-6008C (NOt SDHOWN) .....coiiiiiiiiiieiiie ettt 2
3 | N33244 | Cotter Pin = 3/8 X B 1/2 LG coueeieiiiie ittt sttt st e e s snne e e enne e 1
4 | N36233 | Tire - 800/65R32 RAMI@I........eieiiiieiiiie ittt sere e e snre e 2
5 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8.........ccoociiiiiiiiiiieeeiiee e 10

5A | N13958 | Flange Wheel Nut - 3/4-16 UNF - Grade 8...........cccoiiiiiiiiiiiiiie e 16
6 | N47411 Press-In Wheel Stud - 7/8 x 3 1/2Lg - 14 UNF - GRS ......cceiiiiiiiiie e 10
6A | N51388 | Press-In Wheel Stud - 3/4 x3 1/2Lg - 16 UNF - GR8 ......ccoiiiiiiiiiiiie e 16
7 | N50601 Rim- Inner Dual - 27 X 32 RiM ....ooiiiiieii e 1
8 | N50602 | Rim- Outer Dual - 27 X 32 RiM ....ccciiiiiiiiiiie ettt e e 1
9 | N3B552 | Sal - SEBB.... ittt e enb e ear e e e enre e nnnes 1
10 | N3B554 | GaSKEE - SEBD.......uiiiiiiiieiiit ettt anre e nans 1
11 | N33551 | DUSE CAP - DC2B........eeieiieieitiee ettt ettt st e e s be e e s be e e s be e e e aneeesnneassnneeas 1
12 | N47412 Hub - 10 Bolt - 20,000 Ib (Includes Items 6 and 7)..........cccuveeriiiiiieieeiieeee e 1
13 | N33547 | Bearing Cup - HM218210......coiiiiiiiiiie ittt ettt st e s e e nbe e e s snreeees 1
14 | N33548 | Bearing Cup - HM2120T0......coo ittt ettt esae e e s nne e e s snneeeaes 1
15 | N33549 | Bearing Cone - INner - HM218248 ...........cooiiiiiiiiiiiiie ettt 1
16 | N33550 | Bearing Cone - Outer - HM212049 .........oooiiiiiiiiiiieiee ettt 1
17 | N3SB245 | FIAWASNEN ... e e e e e e e e e e e e 1
18 | N32871 | SPINAIE - 4 1/2 D@ .eeeieieieeiiii ettt ettt et e e st e e sb e e e snseeeabreeeanreeeans 1
19 | N33243 | SIotEd HEX NUL = 2.ttt e s ae e e e nnr e e e anreeeans 1
20 | N25611 Rim Hole Plug - 5/8 Brass (NOt SHOWN) .........cooiiiiiiiii et 2
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Rear Hub & Tire

800 Dual Tire - 8435XL to 8650XL Tow Between - Prior to October 2012

Rear Axle

ltem Part No. Description Qty
1 D-5247 HEX BOIt = 5/16 X 1/2 L .eeeeieiee ettt ettt e b e st e e snne e e enbeeeas 4
2 | N51387 | Valve Stem - TV-6008C (NOt SHOWN) .....coiiuiiiiiiiiiiiie ettt 2
3 | N33244 | Cotter Pin = 3/8 X B 1/2 LG« ueeieiiiee ittt ettt et st e et e e sanee e 1
4 | N36233 | Tire - 800/65RB2 RAMIAI.......ueiiiiiiiiiiie ettt sttt e e rare e e ebee e 2
5 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8.........coooiiiiiiiiiiiiie it 26
6 | N47411 Press-In Wheel Stud - 7/8 x 3 1/2Lg - 14 UNF - GR8 ......cceiiiiiiiiiiie e 26
7 | N49585 | Rim- Inner Dual - 27 X 32 RiM ..ottt 1
8 | N49586 | Rim- Outer Dual - 27 X 32 RiM ...ccccuiiiiiiiieiie ittt e e eaes 1
S I N e Lot A I B T 1] g0 T =Y | TP RS 1
10 | N49588 | RUDDEIr GASKEL........oiiiiiiiiii ettt be e s rab e e ae e s enee e eaes 1
LI Ve Tt e T I U 02 T o USRS 1
12 | N49590 | Hub - 10 Bolt - 30,000 Ib (Includes tems 6, 13 & 14).......uuiiiiiiieiiiiiiiiiiieeieeeee e 1
13 | N49591 INNEE BEAMNG CUP ...ttt ettt ettt e b b e e bt e e s enb e e e asbe e e anteeesans 1
14 | N4A9592 | OULEr BEAINNG CUP . .eeiiiiieiiiiie ittt ettt ettt et e e e s be e e s be e e enseesnbeeesanreeanns 1
15 | N49593 | INNEr Bearing CONE ........ooiiuiiiiiiii ettt ettt ettt s be e e st e e e e ase e e nbeeeeanreeaans 1
16 | N49594 | Outer BEariNg CONE ........oiiiuiiiiiiii ittt ettt ettt e st e e st e e e s bbeessbeeaeanbeeanns 1
17 | NA9598 | FIAtWASNEr - 2 1/2 ...ttt bee e e aabee e 1
18 | N49596 | SPINdIE - B DIaMETEN ... ..eeiieiiie ettt e e b e e e rbee e e anbee e 1
19 | N49597 | Slotted HEX NUL = 2 1/2 ...ttt st st e e e e e rbee e e anbee e 1
20 | N49696 | Grease Fitting - Press In (NOt SNOWN).....ccuuiiiiiiiiiiii e 1

N49595 | Hub & Spindle Assembly (Includes ltems 1, 3, 5, 9, 10, 11, 12, 15, 16, 17, 18 & 19)
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Rear Hub & Tire

800 Dual Tire - 8435XL to 8650XL Tow Between - October 2012 to Present

Rear Axle

ltem Part No. Description Qty
1 D-5247 HEX BOIt = 5/16 X 1/2 L. eeeieeee ettt ettt e b e st e e enne e e sabeeeas 4
2 | N51387 | Valve Stem - TV-6008C (NOt SHOWN) .....ciiiuiiiiiiiiiiiie ettt 2
3 | N33244 | Cotter Pin = 3/8 X B 1/2 LG coueeie ettt ettt ettt be et e s ane e e smnee e 1
4 | N36233 | Tire - 800/65RB2 RAIAI.......ueiiiiiiiiiiie ettt b et ean e e ebe e 2
5 | N47408 | Flange Wheel Nut - 7/8-14 UNF - Grade 8.........cooiiiiiiiiiiiiieeiee et 10
5A | N13958 | Flange Wheel Nut - 3/4-16 UNF - Grade 8...........ccoiiiiiiiiiiiiiee et 16
6 | N47411 Press-In Wheel Stud - 7/8 x 3 1/2Lg - 14 UNF - GR8 ......cceiiiiiiiiiieeeeeee e 10
6A | N51388 | Press-In Wheel Stud - 3/4 x3 1/2Lg - 16 UNF - GR8 ......ccoiiiiiiiiiiiie e 16
7 | N50601 Rim- Inner Dual - 27 X 32 RiM ....ooiiiiiiii e e e 1
8 | N50602 | Rim- Outer Dual - 27 X 32 RiM ...ccccuiiiiiiiieiiie ittt sae e embe e eaes 1
S I N e Lot A I B T 1] g0 T =Y | PR S 1
10 | N49588 | RUDDEIr GASKEL........oiiiiiiiiii ettt e b e e eare e e eans 1
LI Ve T e T I U 02 o USRS 1
12 | N49590 | Hub - 10 Bolt - 30,000 Ib (Includes tems 6, 13 & 14).......uuiiiiiiiiiiiiiiiiieieeeee e 1
13 | N49591 INNEE BEAMNNG CUP ...ttt ettt sttt s b e e e bt e e e eabe e e nbe e s ante e e sans 1
14 | N4A9592 | OULEr BEAING CUP ...eeiiiiiiiiiiie ittt ettt ettt ettt et e e s be e e s be e e s bbeeenbeeasanreeanns 1
15 | N49593 | INNEr Bearing CONE ........ooiiuiiiiiiii ettt ettt ettt e s be e e st e e e e aeeeenbeeeeaabeeaans 1
16 | N49594 | Outer BEariNg CONE ........oiiiuiiiiiiii ettt ettt et e e b e e st e e e s bee e e nbeeaeanbeeanns 1
17 | NA9598 | FIAtWASNETr - 2 1/2 ...ttt e b e e nbee e e saree e 1
18 | N49596 | SPINdIE - B DIaMETEN ... ..eeiieiiie ettt ettt e e e s e e rbee e e saree e 1
19 | N49597 | Slotted HEX NUL = 2 1/2 ...ttt e b e nbe e e e sabee e 1
20 | N49696 | Grease Fitting - Press In (NOt SNOWN).....couuiiiiiiiiiii e 1
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Castor Axle Hub & Tire
Front Castor Axle - Tow Behind - 8240XL to 8425XL

Item | Part No. Description Qty
1 W-4181 (070 1 (=T g T T 7 2 SR 1
2 | N19167 Ta =) G O o S 1 72 NS 1
3 | N19168 | Outer Cup - LIMBOTBT0 .. .cciiiieeie ettt et e st e e sneeesnee e s sneeeenneeesenseeens 1
4 | N19169 | Inner Bearing Cone - 387 AS ...t 1
5 | N19170 | Outer Bearing Cone - LIMB0T349 ......cooiiiiiiiiiiiiiiie ettt 1
6 | N19171 DT 7 T o SRS 1
7 | N19172 | Shaft Seal - 2 1/2 (C/R #25108) ......ceeiiuieieiiieeeieeeseeeseeeesieeesteeesssaee e e sneeeesneeesaneeeennees 1
8 | N19709 | Rim -W18C x 16.1 (Used With Tire N25616 & N29298) ..........ccceerrierrnireenieeeneeeneee e 1

N36467 | Rim - DW18 x 24 (Used With Tire N36352 & NA0975)......ccccceveiiereriieeriieeenieeeneeeesieeenns 1
9 | N25616 | Tire - 21.5x 16.1 (10 Ply Rating) SOft Trac Il .......cccoceveiieiieee e 1
N29298 | Tire - 21.5 x 16.1 (12 Ply RatiNg) LUQ «.eevveeeiieeeiieeeeee ettt e nnee e sneee e 1
N36352 | Tire - 560/65 D24 LI 140 SOft TEAC Il ..eeeieeeeiiieeeiee e 1
N40975 | Tire - 500/70 R24 LI 157 LUQ «.eouveeeiieieeiieeeetieeesieeeseeeesieeeseeeesteeesnneeesneeeesnseesnnseesansenenns 1
10 | N36236 | Non-Drive Hub (Includes Items 2, 3 and 11) ... 1
11 | N36242 | Wheel Stud - 5/8 - T8 UNF X 2 3/4 ......ooieiee ettt e e n 8
12 | N19166 | SPINAIE - 2.5 DA ..eoeeeieiiie ettt ettt sne e e st e e snte e e s neeesnteeeenseeeenneneeanseeenns 1
13 | N19586 | Tapered Wheel Nut - 5/8 - 18 UNF .......c.ueiiiiiie et e e 8
14 | N19484 | Hex Slotted Nut - 1 1/4 - T2 UNF .....oiiiiiiee et e e e sree e e e 1
15 | D-5499 Washer - 1 5/16 ID X 2 3/4 OD X9 Ga «.eeevveeeiiieeeieeeseieeesieeesiee e seeeeseeeesnneeeenneeesnneeeennees 1
16 | N13968 | Valve Stem - TRB18A (NOt SHOWN) ..cooiueiiiiiiieciee e 1
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Castor Axle Hub & Tire

Quad Steer Axle - 8240XL to 8425XL

Item | Part No. Qty
1 D-5238 Cotter PiN - 3/16 X 1 8/4 .ot e 1
2 | N19167 | Bearing CUp - #382-A ..ottt et e e s et e e e e nb e e e s e naneeas 1
3 | N19168 | Bearing Cup - LM-501310 ......uuiiiiiiiiiie ittt st a e e 1
4 | N19169 | Bearing Cone - #3B7-AS ...t a e e nnees 1
5 | N19170 | Bearing Cone - LIM-501349 ..ottt s 1
6 | 1-0132-1 | Grease Cap - #103212...ccci ettt e e e e e e e e e e e e e s s rereaeeee e e e e e annnrnrenneeees 1
7 | 1-0855-1 | Grease Sal - #H107756 ....cocuueiiieiiieiie ettt st e e s s e e e bt ee e e s e naneeas 1
8 | N42347 | Rim - 30 x DW15A - 8240, 8300, 8336, 8370 & 8425.......ccccuviiiiiiiieee e 1
9 | N42348 | Tire - 480/70R30 - 8240, 8300, 8336, 8370 & 8425.......ccceviiuiiiieiiiiiee e 1
10 | 1-0561-1 | Hub with STUAS and CUPS ......ciiiiiiiiiieei e 1

1-0761-1 | Complete Hub Assembly
11 | N13953 | Wheel Stud, Grade 8 - 3/4 -16UNF X 2 5/8 .......cooiiiiiiiiiiiiieee e 8
12 | 3-1501-3 | Trunnion ASSEMDIY = LEft....eeeiiiiiiee i e e e e e e e e s snnnnes 1

3-1502-3 | Trunnion ASSembBly - Right..........ooeiiiiiiii e 1
13 | N13958 | Wheel Nut - 3/4-1T6UNF - Grade 8..........oocuuiiiiiiiieie ettt 8
14 | S-1311 Slotted NUL - T-TAUNF ... e e 1
15 | 2-0163-2 | Spindle Washer -1 1/16 ID X 2 1/8 OD X 1/4 ....eveeiiiiiee et 1
16 | N13968 | Valve Stem - TRB18A (NOt SNOWN) ..cooiiiiiiiiiiiiiei e 1
17 | N25611 Rim hole plug (NOt SHOWN) ... e 1
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Castor Axle Hub & Tire

Quad Steer Axle - 8435XL, 8630XL & 8650XL

Item | Part No. Description Qty
1 2-0483-2 | Coter KEY - 3/8 X 3 1/2 ettt s e s e b e e e s e aneeas 1
2 | 1-0298-1 | Grease Cap - #90998B T ......ccceiiiiccriieiiieieee e e e e e s e e e e e e e e e e e s s s rrrer e e e e e e e aannrarannreees 1
3 | rrrrr L€ =] S PP RRP 1
4 | 1-0559-1 | Hub with Studs and Cups - #281680 ..........ccceiiiiiiiiiiiiiiie e 1

1-0759-1 | Complete Hub Assembly
5 | 1-0874-1 | Bearing Cup - #3920 ......cuiiiuiiiiie ittt st e e s s e bee e e s nneeas 1
6 | 1-0874-1 | Bearing Cup - #3920 ......coiiiiiiiie ittt e e s e e e e e e aneeas 1
7 | 1-0872-1 | Bearing Cone - #3984 ... it 2
8 | 1-0873-1 | Bearing Cone - #3979 ....coo ittt 2
9 | 1-0871-1 | Grease Seal - #OR32507 ........iiiiiiiiiie ettt s e e esnb e e e s e raneeas 1
10 | N44659 | Rim - 26 x DWH25 - 8435, 8630 & 8650.........ccuuviieeiiiiiiieeiiiieeeeeiieeeessnreeeesssnreea e s 1
11 | N44658 | Tire - 28LR26 - 8435, 8630 & 8650........ccuuiieeeiiiiiieeeiiiiee e eritee e siiee e s e e s sibee e e e aneeas 1
12 | 3-1431-3 | Trunnion ASSEMDIY - Left ... e e e e e 1

3-1432-3 | Trunnion ASSemDIy - Right..........ooeiiiii e 1
13 | N13958 | Wheel Nut - 3/4-1T6UNF - Grade 8.........coocuuiiiiiiiiieie ettt 8
14 | 2-0484-2 | Cap Screw - 5/16-T8UNC X 3/4 ...ttt e 4
15 | N21728 | Slotted NUt - 1 1/2-T2UNF ... ..o e 2
16 | N13953 | Wheel Stud - 3/4 -16UNF X 2 5/8 - Grade 8 ........ccooiiiiiiiiiiiiiiee et 8
17 | 2-0481-2 | Spindle Washer - 1 5/8 ID X3 OD X 1/4 ...oueii ittt 2
18 | N13968 | Valve Stem - TRB18A (NOt SHOWN) .....eviiiiiiiiiiiiie e 1
19 | N25611 Rim hole plug (NOt SHOWN) ... e 1
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Metering
Meter Drive - Rate Change Sprockets

0000000V CELO

(1617)18)(18)20/21)(22)26) 27)28(29)20)
(24
(@)

Item | Part No. Description Qty
1 R TrANSMISSION FIONT ..ottt e e e e e e e e e e s eeeeeeas 1
2 | TraNSMISSION Q... e e e e e e e e s e e eeeas 1
3 | TrANSMISSION REAT.....cciiiiiiiiiii ettt e e e e e e e e e e e e s s e e eeeeas 1
4 | N27412 SProcket - 40A12 - (P-DIiVE) .eoeeieee ettt e e e e e 2
5 | N27413 SProcket - 40A13 = (P-DIIVE) ....ccoiiiiiii et 2
6 | N27414 | Sprocket - 40AT4 - (P-DriVE) .....ceiiiiiiiiiii ettt snb e e e eans 1
7 | N27415 | Sprocket - 40AT5 - (P-DIiVE) .....ceiiiiiiiiiiieiie ettt ettt 2
8 | N27416 SProcket - 40AT6 - (P-DIIVE) ...cceiieiiiiie it e e e e e e e nnneeas 1
9 | N27417 SProcket - 40A17 - (P-DIiVE) ceceeieie ettt e e e e e 2
10 | N27418 SProcket - 40A18 - (P-DIiVE) ..ceeieeeii it e e e e 1
11 | N27419 SProcket - 40AT19 - (P-DIIVE) ...cccoiiiiiiiieee e 1
12 | N27420 | Sprocket - 40A20 - (P-DIIVE) ...c..ueiiiiiieiieie ettt ettt e e aae e e sbee e e sabee e 1
13 | N27421 SProcket - 40A271 - (P-DIIVE) ...cooiiiiiiieie ettt 1
14 | N27422 | SProcket - 40A22 - (P-DIIVE) ....ccceiiiuiiiie ittt ettt e ettt e e e e snree e e e e nnneeas 1
15 | N27423 | Sprocket - 40A23 - (P-DIIVE) ....cccce ittt e e e e e e r e e e e e e e e e e s e annnnnes 1
16 | N27424 | Sprocket - 40A24 - (P-DIIVE) ....cceee i ittt e e e e e r e e e e e e e e e e s s nnnnnes 4
17 | N27425 | SProcket - 40A25 - (P-DIIVE) ....coiiiiiiiiie ittt 4
18 | N27426 | Sprocket - 40A26 - (P-DIiVE) .......eeiiiiieiiiie ettt ettt st e s e ae e e e sabee e 4
19 | N27427 | SProcket - 40A27 - (P-DIIVE) ....uueieiiiie ittt ettt ettt st e e ae e s nbe e e s anree e 1
20 | N27428 | Sprocket - 40A28 - (P-DIiVE) .....cciicuuiiiiiiiiiii ettt e e e e s e nree e e e e nneeas 4
21 | N27429 | Sprocket - 40A29 - (P-DriVE) ..ottt e er e e e e e e e e e s s eee s 1
22 | N27430 | Sprocket - 40A30 - (P-DriVE) ...ccccceeeieiiiieeeee ettt ee e e e e e e e e e s e e s 1
23 | N27431 Sprocket - 40A371 = (P-DIiVE) ...coiiiiiiii e 1
24 | N27432 | Sprocket - 40A32 - (P-DIiVE) .....cciiuiii ettt ettt ettt na e eae e e enne e eaes 1
25 | N27433 | Sprocket - 40A33 - (P-DIiVE) .....cooiuiieiiiee ettt rne e ee e enr e eans 1
26 | N27435 | Sprocket - 40AB5 - (P-DIiVE) ....cciiiuiiiiiiiiiiei ettt e e e nneeas 1
27 | N27438 | Sprocket - 40A88 - (P-DriVE) .....cccueeiiiieiiieee ettt e e ee e e e e e e e e e s s aneeee s 1
28 | N27440 | Sprocket - 40A40 - (P-DriVE) ..cccccceeeiiieeieee ettt e e e e e e e e e ee s 1
29 | N27444 | Sprocket - 40A44 - (P-DIiVE) ....ccoiiuiiiii it 1
30 | N27445 | Sprocket - 40A45 - (P-DIiVE) .....ccoiuiiiiiiie ettt st e aa e e ee e e enre e eans 1
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Metering

Meter Drive - Drive Chains

8240XL and 8300XL with optional Third Tank

Spacing Sprocket Front Tank Transmission
Rear Tank Transmission

|

Third Tank Transmission

I\ \ /7t\ I\ | | ] I I 1 [ |
_J;qﬂ 0 0 0 0 0 ‘ 0 \ 0 ‘ 0 ‘ 0 \ ‘D N
: \ 7 = <O/ | — M e o R T ) n@@ ; o
o o ® \ ‘:'f \ o o =
9, 2 © )
(-]
£\ Bl \
: \ \
e 3 Tire Sprocket Tire Sprocket
S Tire\Sprocket
0]
_LOlL<g Bolt Together Frame Chain - N37818
. & Chain - N42148 #40 x 258 Link w/Connector + Offset
.. #40 x 352 Link w/Connector
o oo Welded Frame
Chain - N36017
#40 x 356 Link w/Connector
8336XL and 8425XL
Spacing Sprocket Middle Tank Transmission Front Tank Transmission
é Rear Tank Transmission
/ N / \Y [ i | I 0 I [
D0 0 0 \ 0 0

j—

\

o T~ M\

©, (-]

Tire\Sprocket

Bolt Together Frame

Chain - N42148

#40 x 352 Link w/Connector
Welded Frame

Chain - N36017

#40 x 356 Link w/Connector

Tire Sprocket

Tire Sprocket

Chain - N36016
#40 x 321 Link w/Connector

EIGHT Series XL Air Cart December 2012
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Metering - Meter Drive - Drive Chains

8370XL with optional Third Tank

Spacing Sprocket Front Tank Transmission Third Tank Transmission
é Rear Tank Transmission
[ 1 | 1 1 I
I \D I
{ L] \ @, . f
\ e 2
Tire Sprocket Tire Sprocket

Bolt Together Frame Chain - N37815

Chain - N42151
#40 x 388 Link w/Connector

Welded Frame
Chain - N37817
#40 x 392 Link w/Connector

#40 x 141 Link w/Connector + Offset

8370 Third Tank Drive Chain

BOLT - 1/2° X5 1/2” LG |
W/ 1/2” LOCKNUT

/ STRAP N37943

¢ Adjustidlerin slot to provide tension on SPR|NG

spring idler. -
w/ / SPRING IDLER
vl l'ﬂ‘/
ol -

e Attach strap to frame as shown with a
1/2” x 5 1/2” bolt and 1/2” Locknut.

e Connect spring to strap and idler arm.
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Metering - Meter Drive - Drive Chains - 2008

8435XL and 8630XL - 2008

\{ {
& CHAIN
N44664

Rear Tank Transmission 8435 Front Tank Transmission
Note: Platef "GTT}O\{?;‘ 8630 Middle Tank Transmission 8630 Front Tank Transmission
or clarity.

/—Spacing Sprockets

[ 1
- gl ! —\
© o -] \.: 0‘7
ey —30
= .
° / ©
o(Q)e : a
[i ) — Tire Sprocket Tire Sprocket
/ | (
© Al . L . L .
ol Chain - N19258 Chain - N44668 Chain - N44681
Nl #40 x 64 Link w/Connector #40 x 262 Link w/Connector #40 x 381 Link w/Connector & Offset
M Chain - N44664
< #40 x 232 Link w/Connector

— " CHAN |
Bi— | Nadss1 [
I - CHAIN (= IR / s e g
| 44668 [l SPROCKETS e A

-
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Metering - Meter Drive - Drive Chains

8435XL and 8630XL Tow Behind - 2 & 3 TANK - 2009 to

-
-

/

=

l

¥

TIRE
SPROCKET

8435 Front Tank Transmission 8630 Front Tank Transmission

Rear Tank T issi
ol Plaa eod 8630 Middle Tank Transmission
for clarity. .
n | /—Spacmg Sprockets
- | 1! T i g liy ! I g [ A I A Al
A A= W°a > — ™NE -V e
L]
Tire Sprocket \ Tire Sprocket Tire Sprocket

| 2

Chain - N16281 " Chain - N45187
#40 x 67 Link w/Connector v#vA/fgc):(nﬁi?:tlt_slrnk
® ol Chain - N45186
o 2 Chain - N44664 #40 x 274 Link w/Connector

#40 x 232 Link w/Connector

S ———

| CHAIN [ RE
| N45186 Fe| sPROCKETS
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Metering - Meter Drive - Drive Chains

8650XL Tow Behind - 4 TANK

NS !
& CHAIN
N44664

| &

" CHAIN
N45186

N16281 [S5]

Rear Tank Transmission 8650 Front Tank Transmission
Note: Plate removed ] 8650 Middle Tank Transmission 8650 4th Tank Transmission
for clarity. ;
pacing Sprockets /
n A |
" f I g

o3

Tire Sprockets

/

Chain - N45184 L in - N44664
#40 x 295 Link g’;g'; 23'\‘2 106

w/Connector w/Connector & Offset

L Chain - N16281
#40 x 67 Link w/Connector

ZChain - N45186

© 0
[0_7J Chain - N44664 #40 x 274 Link w/Connector
#40 x 232 Link w/Connector

-

R S

7 g8 .f -»

'l CHAN |
- N45184 |

——

[

| CHAIN | ]
| N45186 [
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Metering - Meter Drive - Drive Chains

8435XL, 8630XL and 8650XL Tow Between - Clutch Drive

CHAIN
N16861

—_—

D W
N
N16860

/" Chain - N16861
#40 x 174 Link
w/Connector

Chain - N16860

#40 x 129 Link
w/Connector

5-8 December 2012 EIGHT Series XL Air Cart



Metering - Meter Drive - Drive Chains

8435XL and 8630XL Tow Between - 2 & 3 TANK

\ A
N49651

.

TIRE
SPROCKETS

// 8435 Front Tank Transmission 8630 Front Tank Transmission

L 8630 Middle Tank Transmission
Rear Tank Transmission 7 FLIP IDLER

M~
6
5
]

©, °
]
Tire Sprocket —
) ] | | \L
L chain - -
i S ain - N49651 Chain - N45187

gﬁiicn'".g@f{é’?g‘ets #40 x 370 Link #40 x 440 Link
#40 x 60 Link . : w/Connector w/Connector
w/Connector & Offset =

_-I—-—.______
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Metering - Meter Drive - Drive Chains

8650XL Tow Between - 4 TANK

CHAIN

N44664

i I'-.- & ! - % .f'-{ -+
| ! : Q\\\\ CHAIN
i 7
/ .-. i-'l" 1
CHAIN
N16969

Rear Tank Transmission V

. :

CHAIN
N45184

TIRE
SPROCKETS

8650 Front Tank Transmission
8650 Middle Tank Transmission 8650 4th Tank Transmission

]

. © ]
Tire Sprocket —
Spacing Sprockets 3 5 L Chain - N49651 L Chain - N45184 L Chain - N44664
Chain - N16969 o ° #40 x 370 Link #40 x 295 Link #40 x 232 Link
#40 x 60 Link o o w/Connector w/Connector w/Connector & Offset
w/Connector & Offset

CHAIN
N45184

_-I—-—.______

TIRE
SPROCKETS

5-10 December 2012 EIGHT Series XL Air Cart



Metering - Meter Drive - Drive Chains
8650XL Tow Between - 4 TANK - Continued

Front Tank Transmission
-
E.

-

Py

)
CHAIN e \

N44664

TIRE ' TIRE
SPROCKETS " SPROCKET

L]

¥
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Metering
Rear Tank Transmission - 8240XL, 8300XL, 8336XL, 8370XL & 8425XL

N36256

TO CLUTCH Se
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Metering
8370XL Front Tank Transmission

EIGHT Series XL Air Cart

uondQ yueL payL

December 2012

5-14



Metering - 8370XL Front Tank Transmission

Item | Part No. Description Qty
1 C21667 | Spacer - 1.315 OD X 1.049 ID X 3/4 LG ...cueeeiteeeiiieeeiiee ettt 1
2 | N45544 | Steel Sprocket - 40A17 x 20mm Bearing Bore.........occuveviiiiiiiii e 1

D-5234 NYION SPIOCKEL........ et rb e e e b e e e e s anareee s 1
3 | D-5259 Carriage Bolt -